Manitowoc Cranes

MACHINE COMPONENT INDEX

Date: Aug 06, 2012

Rev: 002

Model Number

Serial Number

NC500E2SM STD MO 297941
Item Part Description Page
BOOM
1 80015424 BOOM GROUP - 60FT 500E2 5
80015853 CYLINDER ASSEMBLY - EXTENSION 9
(COMPLETE ASSEMBLY)
3 500E2 BOOM 002 80024259 11
3 80037908 HOIST INSTALLATION - 500E2 15
7974100050 HOIST ASSEMBLY 17
(COMPLETE ASSEMBLY)
7246100337 CORD SET, ROTATION DRIVE 21
4 995000773 THREE PART REEVING - 300C/400B 23
816587 THREE PART REEVING 25
5 995001312 ATB BOOM 3-SECTION GROUP5/600D 27
006641 ANTI 2 BLOCK WEIGHT ASSEMBLY 29
80026811 WEIGHT ASSEMBLY - ANTI 2 BLOCK 31
818227 ANTI-TWO-BLOCK 33
147151 SWITCH ASSEMBLY 37
80026811 WEIGHT ASSEMBLY - ANTI 2 BLOCK 39
8 941345 CABLE, 9/16" X 325 FT (MS98) 41
9 80027525 WEDGE SOCKET GROUP 43
7826000640 SOCKET ASSEMBLY - 5/8" WEDGE 45
(COMPLETE ASSEMBLY)
SUPERSTRUCTURE
1 80044334 NON-CONTINUOUS ROTATION - 47
FRAME/TURRET INSTALLATION
80044335 FRAME/TURRET/BEARING SUB-ASSEMBLY 51
954400 BOX ASSEMBLY - SWING DRIVE GEAR 55
(COMPLETE ASSEMBLY)
960868 PLANETARY GEARING ASSEMBLY 59
908579 MOTOR ASSEMBLY - ORBIT 61
(COMPLETE ASSEMBLY)
7926100852 VALVE ASSEMBLY - HOLDING 63
(COMPLETE ASSEMBLY)
2 0995101037 CONTROLS GROUP WITH A-FRAME AND ASH 67
gSTAND UPS)
PANISH
6512101084 HARNESS ASSEMBLY - CONSOLE PANEL AND E2 71

(COMPLETE ASSEMBLY)




Manitowoc Cranes
MACHINE COMPONENT INDEX

Date: Aug 06, 2012 Rev: 002
Model Number Serial Number
NC500E2SM STD MO 297941
Item Part Description Page

6512101083 HARNESS ASSEMBLY - E2 WIRE 75
(COMPLETE ASSEMBLY)

3 0995100831 FRAME PLUMBING - 9 SECTION 79

975000 VALVE ASSEMBLY -1 SECTION CONTROL 83
(COMPLETE ASSEMBLY)

7926100983 VALVE ASSEMBLY -9 SECTION CONTROL 95
(COMPLETE ASSEMBLY)

4 0995100240 375 DEGREE ROTATION LIMIT 101

7 0995100977 ES(ODEFSAU LIC CAPACITY ALERT SYSTEM GROUP 105

8 995000790 BURST OF SPEED WINCH GRP 600D 107
815989 BURST OF SPEED 111
815991 BURST OF SPEED 113
815993 KIT BEARING 115

9 80011619 REMOTE START SWITCH INSTALLATION 117

10 995001827 OUTRIGGER MOTION ALARM - 2 VALVE SECTION 121

14 999547 OWNER MANUAL STORAGE BOX 123

15 2301110001 FRAME SHIPOUT FEET KIT 125

LOWERWORKS/CARRIER

1 80026672 TORSION BOX MOUNTING GROUP 20FT - E2 131

80013348 RESERVOIR ASSEMBLY - HYDRAULIC 135
(COMPLETE ASSEMBLY)

1 910701 PUMP ASSEMBLY-LEFT HAND DOUBLE VANE GEAR 137
(COMPLETE ASSEMBLY)

2 0995100634 ASH GROUP- SHIPOUT 139
660814 STABILIZER SUB-GROUP 141
7372100162 CYLINDER ASSEMBLY - EXTENSION 143

(COMPLETE ASSEMBLY)
000556 STABILIZER KIT 145

2 80038256 OUTRIGGER GROUP - SENSING READY 147
80038255 OUTRIGGER SUB-GROUP 149
80036739 CYLINDER ASSEMBLY - 4.00 BORE 153

(SENSING READY)
80027217 OUTRIGGER KIT 500E 155

3 80011055 CYLINDER ASSEMBLY - LIFT 159

ARCTIC
500/ 600E2
(COMPLETE ASSEMBLY)




Manitowoc Cranes

MACHINE COMPONENT INDEX

Date: Aug 06, 2012

Rev: 002

Model Number

Serial Number

NC500E2SM STD MO 297941
Iltem Part Description Page
4 0995100803 PLATFORM GROUP (WITH CABLE) 161
6576100626 KIT - OPERATOR PLATFORM 163
0660100057 FOOT THROTTLE SUB GROUP 165
5 006204 HOSE GROUP - 500D 167
5 0995100932 OIL COOLER GROUP 169
(STAND UPS)
7726191198 COOLER ASSEMBLY - 15" OIL 173
(COMPLETE ASSEMBLY)
6 80016282 ALARM KIT - BACKUP 175
7 995001728 HOURMETER ASSEMBLY 177
8 995001846 REST INSTALLATION - BOOM 179
10 | 004035 HOSE GROUP - 600C 181
16 007643 OUTRIGGER PLUMBING 183
18 80037924 ASH HOSE AND HARNESS INSTALL 187
LOOSE SHIP ITEMS
1 7053100011 BALL ASSEMBLY - OVERHAUL 189
7 TON SWIVEL
2 006412 REEVING GROUP - 3 PART 191
?88% REFERENCE ONLY)
942226 HOOK BLOCK ASSEMBLY 193
4 995000822 BSA-1 BASKET GROUP - 500/600D 195
812795 DECAL LOCATIONS 211
816032 KIT,PINION 213
109516 BRAKE ASSEMBLY - CALIPER DISC 217
805243 DISC BRAKE 219
815373 TRANSPORTING CRANE WITH BASKET 221
806729 ANTI-TWO-BLOCK OVERRIDE 225
5 500E2-1 SHI002 80035614 500E2-1 SHIP LOOSE 227
SPECS/SCHEMATICS
2 6294102341 HYDRAULIC SCHEMATIC 5/600E2
3 6829103535 NATIONAL HYDRAULIC SETTINGS
4 6294102342 5/600E2 ELECTRICAL SCHEMATIC
6 500E2-1 SPE002 80035615 500E2-1 STD & SPECS 229
DECALS
0 500E2 DECALO002 MISCELLANEOUS DECALS 231




Manitowoc Cranes
MACHINE COMPONENT INDEX

Date: Aug 06, 2012 Rev: 002
Model Number Serial Number
NC500E2SM STD MO 297941
Item Part Description Page

1 80038504 DECAL INSTALLATION - 500E2 BC - STANDARD 233
(SPANISH)
80022828 DECAL INSTALLATION - 500E2 BC 237
(SPANISH)
80038506 DECAL INSTALLATION - 500E2-STANDARD-BOOM 241
(SPANISH)
2 80026452 DECAL INSTALLATION - 500E2 243
(NOMENCLATURE)
24 80022835 DECAL INSTALLATION - 500E2/600E2 BSA 247
(SPANISH)
26 80021101 PANEL - BASKET-450LB-SPANISH
32 80021176 PANEL - CAPACITY CHART 560E2 W/O JIB
METRIC
(SPANISH)
37 80021176 PANEL - CAPACITY CHART 560E2 W/O JIB
METRIC
(SPANISH)




Manitowoc Cranes

Notes

Page 1



Manitowoc Cranes

80015424
(SHEET 3 OF 3)

Page 2



Manitowoc Cranes

80015424
(SHEET 2 OF 3)

Page 3




Manitowoc Cranes

38

67

80015424

(SHEET 1 OF 3)

Page 4




Manitowoc Cranes

Description Assembly No.
BOOM GROUP - 60FT 500E2 80015424
Revision: E

Item FN Part Qty Description

1 102015 2 BEARING

2 104102 2 BEARING

3 105024 2 BEARING

4 115643 2 PROTECTOR, CABLE

5 115652 2 |PROTECTOR, CABLE

6 + 80015853 1 CYLINDER ASSEMBLY - EXTENSION

(COMPLETE ASSEMBLY)

7 166752 2 END, ROD

8 * 172681 2 WEAR PAD

9 172912 8 | SHIM

10 172914 2 SPACER

11 172915 1 COLLAR

12 173144 1 ROLLER

13 * 173268 12 | PLUG

14 * 173151 4 PLUG

17 174136 3 GUIDE, CABLE

18 * 174146 3 WEAR PAD

19 * 174459 2 PAD, WEAR

20 174460 2 PENDULUM

22 200010 1 LINK

23 200567 8 | SHIM

24 201232 2 | SPACER

25 203019 2 | SPACER

26 203900 1 |PLATE

27 * 203902 1 |BAR, LOCK

28 * 203903 1 |PLATE

29 203905 1 PLATE, ANCHOR

30 203906 1 PLATE, ANCHOR

31 203907 1 PLATE, ANCHOR

32 4306910020 1 |PLATE

33 * 203910 2 | WEAR PAD

34 * 203911 1 WEAR PAD

35 * 203912 2 WEAR PAD

36 203915 1 | SPACER

+ SEE FURTHER BREAKDOWN THIS GROUP * REPAIR KIT AND/OR PART OF KIT

Page 5



Manitowoc Cranes

Description Assembly No.
BOOM GROUP - 60FT 500E2 80015424
Revision: E
Item FN Part Qty Description
37 203920 1 PLATE
38 203965 2 SPACER
39 * 204702 2 ROLLER
40 * 205897 8 WEAR PAD
42 * 207043 4 WEAR PAD
43 207044 4 PLATE
44 208617 1 2ND SECTION, 560E BOOM
45 4305910000 1 3RD SECTION, 500E2 BOOM
46 80015428 1 1ST SECTION, 560E BOOM
48 7660200008 4 NUT, HEX
5/8" - 11 N.C.
GRADE 8
49 7660300008 2 NUT, 1 1/4" 7 N.C. HEX
50 7660160200 4 NUT, HEX JAM
3/8" - 16 N.C.
51 844211 2 NUT, JAM
52 846551 2 LOCKNUT
53 846553 1 NUT, LOCK
54 849522 2 CLIP, SPRING
55 850994 1 PIN
56 850995 1 PIN
57 851332 2 PIN, T HANDLE
58 851333 2 PIN
59 851363 1 PIN
60 7110162005 1 CAP SCREW,
3/8"-16 N.C. X2 1/2"
GRADE 1
61 7110180505 2 CAP SCREW,
1/2" - 13 NC X 5/8"
62 7115205650 2 CAP SCREW,
5/8"-11 N.C. X 7"
GRADE 5
63 7115160750 2 CAP SCREW,
3/8"-16 N.C. X 7/8"
GRADE 5
64 7115181050 8 CAP SCREW,
1/2" - 13 N.C. X 1 1/4"
GRADE 5

* REPAIR KIT AND/OR PART OF KIT

Page 6



Manitowoc Cranes

Description Assembly No.
BOOM GROUP - 60FT 500E2 80015424
Revision: E
Item FN Part Qty Description
65 7115181250 2 | CAP SCREW,
1/2"-13 N.C. X 1 1/2"
GRADE 5
66 864321 2 CAPSCREW, TORX BUTTON HEAD
67 7118201850 2 | CAP SCREW,
5/8"-11 N.C. X 2 1/4"
GRADE 8
68 7115181250 2 | CAP SCREW,
1/2"-13 N.C. X 1 1/2"
GRADE 5
69 7110180618 12 | CAP SCREW, 1/2" - 13UNC X 3/4"
70 864321 2 CAPSCREW, TORX BUTTON HEAD
71 7118160724 8 | CAP SCREW, 3/8-16UNC X 7/8"
72 7118160424 16 | CAP SCREW, 3/8"-16UNCX1/2"LONG
73 7115161424 4 CAP SCREW, 3/8-16UNC X 1 3/4"
74 866710 2 RING, SNAP
85 917002 3 ZERK, 1/4 NF GREASE
86 917007 1 ZERK, 90 DEGREES GREASE
87 950088 2 WHEEL, SHEAVE
88 950090 2 WHEEL, SHEAVE
89 950039 2 WHEEL, SHEAVE
90 7950160161 8 WASHER, FLAT WIDE 3/8
91 7910101907 2 F WASHER 2.00X3.0 X 0.7"
92 7950160050 2 | WASHER, LOCK 3/8" I.D.
93 978502 2 WASHER, HARDENED
94 978512 2 WASHER, HARDENED
95 @ 987830 2 | CABLE ASSY
96 @ 987831 2 | CABLE ASSY
98 864198 4 CAP SCREW, TORX FLAT HEAD
99 207741 2 SHIM
100 207742 2 | SHIM
101 115637 1 PROTECTOR, CABLE
102 80045366 1 | SHIM
103 80045367 1 |PLATE
500 * 80021364 1 WEAR PAD KIT
501 @ 80039137 1 | KIT, CABLE 60FT BOOM 500E2

@ SECOND REPAIR KIT AND/OR PART OF 2ND KIT

* REPAIR KIT AND/OR PART OF KIT

Page 7




Manitowoc Cranes

DETAIL A

DETAILB

80015853

(SHEET 1 OF 1)

8

Page



Manitowoc Cranes

Description Assembly No.
CYLINDER ASSEMBLY - EXTENSION (COMPLETE ASSEMBLY) 80015853
Revision: #
ltem FN Part Qty Description
1 125521 1 SHAFT, CYLINDER
2 6372100349 1 BARREL, CYLINDER
3 124809 1 GLAND, PACKING
4 866718 1 RING, RETAINING
5 123610 1 MANDREL
6 122438 1 |PISTON
7 122439 1 MANDREL
8 NAT123611 1 TUBE, STOP
9 * 7755345609 1 RING, BACK-UP
10 * 104058 2 | RING, WEAR
11 * 945148 1 SEAL, PISTON
12 * 945267 1 RING, WEAR
13 * 946512 1 WIPER, ROD
14 * 7754000141 1 O-RING, LOW TEMPERATURE
15 * 945190 1 | SEAL, ROD
16 846534 1 | NUT, LOCK
17 7950340141 1 WASHER,
1 1/2" NARROW
18 * 944026 2 | O-RING
19 975252 1 VALVE ASSY, HOLDING
INCLUDES THE FOLLOWING PARTS
9926112913 1 KIT, O-RING
20 7950140050 4 WASHER, LOCK 1/4"
21 7115142050 4 CAP SCREW,
1/4" - 20 N.C. X 2 1/2"
GRADE 5
22 7447080801 2 ADAPTER, STRAIGHT
INCLUDES THE FOLLOWING PARTS
7755014002 1 O-RING
7755908002 1 | O-RING
23 * 945256 1 SEAL, PISTON POLYPAK
300 * 7373100090 1 KIT, ARCTIC CYLINDER SEAL

* REPAIR KIT AND/OR PART OF KIT

Page 9



Manitowoc Cranes

Notes

Page 10



Manitowoc Cranes

Description Assembly No.
80024259 500E2 BOOM 002
Revision: A

Item FN Part Qty Description

1 + 80015424 1 |BOOM GROUP - 60FT 500E2

3 + 80037908 1 HOIST INSTALLATION - 500E2

4 + 995000773 1 THREE PART REEVING - 300C/400B

5 + 995001312 1 | ATB BOOM 3-SECTION GROUP5/600D

8 + 941345 1 | CABLE, 9/16" X 325 FT (MS98)

9 + 80027525 1 | WEDGE SOCKET GROUP

+ SEE FURTHER BREAKDOWN THIS GROUP

Page 11




Manitowoc Cranes

Notes

Page 12



Manitowoc Cranes

1

=

SOME COMPOMNENTS REMOVED FOR CLARITY

——1

FRONT VIEW -

s
O

DETAILC

80037908

(SHEET 2 OF 2)

Page 13




Manitowoc Cranes

3
DETAIL A

80037908
(SHEET 1 OF 2)

Page 14



Manitowoc Cranes

Description Assembly No.
HOIST INSTALLATION - 500E2 80037908
Revision: A
Item FN Part Qty Description
1 7660141600 4 | LOCKNUT, HEX
1/4" - 20 N.C.
2 80027034 2 PLATE
3 80027033 2 | U-BOLT
5 80025349 1 | COVER, HOIST
6 + 7974100050 1 HOIST ASSEMBLY
(COMPLETE ASSEMBLY)
7 981373 1 WEDGE, CABLE
8 7445040408 1 ADAPTER, 90 DEGREE SWIVEL
INCLUDES THE FOLLOWING PARTS
7755904002 1 | O-RING
11 7447121201 1 ADAPTER, STRAIGHT MALE
INCLUDES THE FOLLOWING PARTS
7755018002 1 | O-RING
7755912002 1 | O-RING
12 978013 6 WASHER,.69ID X 1.310D HARDENED
13 7118201250 6 CAP SCREW,
5/8"-11 N.C. X 11/2"
GRADE 8
17 7660220001 4 | NUT, HEX
3/4" - 10 N.C.
18 7950220050 4 LOCKWASHER, 3/4" 1.D.
19 7950220141 4 WASHER, FLAT 3/4"
20 80037909 4 | SPACER
21 7115223050 2 BOLT, HEX
3/4” - 10 NC X 3 3/4” -
GRADE 5
22 7115223250 2 | CAP SCREW,
3/4" - 10 N.C. X 4"
GRADE 5
101 900038 1 SLEEVE, NYLON ABRASION
102 840000 2 | STRAP, TIE

+ SEE FURTHER BREAKDOWN THIS GROUP

Page 15




Manitowoc Cranes

s

a4

13 3TeH1 T B L 3N
EHL P L O M e

q
N

I L )
HIANTLEYT W
HOL Y DKIN
WOLLT R WEH

TeHOlLdC

N

B0 L DA NI
RO LOH MR

7974100050

(SHEET 1 OF 1)

Page 16



Manitowoc Cranes

Description Assembly No.
HOIST ASSEMBLY (COMPLETE ASSEMBLY) 7974100050
Revision:

Item FN Part Qty Description

1 982111 1 SIDE PLATE

2 981696 6 | CAPSCREW

3 981374 1 SNAP RING

4 9974103068 1 GEAR SET, OUTPUT

INCLUDES ITEMS 101 THRU 108

5 981376 1 DRUM, HOUSING

6 9576100842 2 RACE,BEARING

8 981379 1 INPUT SUN GEAR

9 981380 8 | CAPSCREW

10 981845 1 BRAKE PISTON

11 981382 4 | SCREW

13 981848 1 BRAKE DRIVER

14 981385 2 | RACE

15 981386 2 | SNAP RING

16 9974103070 1 GEAR, SUN OUTPUT

17 981388 2 | BUSHING

18 954114 7 DISC, FRICTION

19 9576100871 8 PLATE,STATOR

20 981391 1 COVER, BRAKE

21 982032 1 BRAKE HOUSING

24 981858 12 | BRAKE SPRING

26 981397 1 CARRIER, BEARING

28 981399 2 | BEARING

30 # 7304000115 2 BREATHER

32 9974103073 1 SHAFT, OUTPUT

33 981403 1 | PLUG, ORING

34 981404 1 CLUTCH

36 981406 1 INPUT GEAR SET

INCLUDES ITEMS 201 THRU 207

38 9974103134 1 DRIVER, INPUT 14T

39 981409 1 | BUSHING

40 982058 1 | O-RING PLUG

42 982142 1 VALVE BODY

43 981695 3 | SUPPORT ROD

44 982103 1 HYD. MOTOR

# SERVICED AS AN ASSEMBLY ONLY

Page 17




Manitowoc Cranes

Description Assembly No.
HOIST ASSEMBLY (COMPLETE ASSEMBLY) 7974100050
Revision:
Item FN Part Qty Description
INCLUDES THE FOLLOWING PARTS
9632102439 1 |KIT, SEAL
45 981563 1 ADAPTER, STRAIGHT
46 981564 1 HOSE ASSEMBLY
49 981562 1 |ELBOW
50 982110 1 SIDE PLATE
51 982073 2 SOCKETHEAD CAPSCREW
52 982074 2 HI-COLLAR LOCKWASHER
55 982064 3 | CAPSCREW
57 9974100303 1 BUSHING, REDUCER
58 982144 1 COUNTERBALANCE VALVE
59 982075 1 90DEG. ADAPTER
60 9974103075 1 FITTING, STRAIGHT
62 9974102166 6 | CAPSCREW
63 9974103114 2 SCREW, BUTTONHEAD
64 9974103076 1 | FITTING, 90 DEG.
66 9974103132 1 KIT, DRI
67 9974103133 1 KIT, DRI/ LLI
68 + 7246100337 1 CORD SET, ROTATION DRIVE
101 NSS 1
HOUSING, CARRIER
102 9576100854 3 GEAR, PLANET
103 9576100855 3 |PIN
104 9576100856 3 RETAINER
105 9974103069 1 |PLATE
106 9576100857 6 | BEARING
107 9576100858 3 | SPACER
108 9576100859 6 RACE,BEARING
201 NSS 1
HOUSING, CARRIER
202 981414 3 GEAR, INPUT
203 9576100847 3 |PIN
204 9576100848 3 RETAINER
205 9576100849 1 |PLATE
206 9576100850 3 | BEARING
207 9576100851 6 | RACE,BEARING

+ SEE FURTHER BREAKDOWN THIS GROUP

Page 18




Manitowoc Cranes

Description Assembly No.

HOIST ASSEMBLY (COMPLETE ASSEMBLY) 7974100050
Revision:

Item FN Part Qty Description

301 | * 9576100868 1 | O-RING

302 | * 9734101065 1 | O-RING

303 | * 9734101069 1 | O-RING

304 | * 981396 2 | SEAL, OIL

305 | * 981552 1 | SEAL, OIL

306 | * 9576100866 1 | O-RING

307 * 9576100867 1 RING, BACK-UP

308 | * 9576100869 1 | RING, BACK-UP

309 | * 982066 2 | O-RING

310 | * 9576100873 1 | O-RING

320 * 9974103187 1 KIT, SEAL

* REPAIR KIT AND/OR PART OF KIT

Page 19




Manitowoc Cranes

INGERTION WIEW

7246100337
(SHEET 1 OF 1)

Page 20



Manitowoc Cranes

Description Assembly No.
CORD SET, ROTATION DRIVE 7246100337
Revision:

ltem FN Part Qty Description

1 NSS 1

CABLE W/END

2 7892100033 1 TERMINAL, FEMALE 2.94-3.68

3 7689100033 5 PIN

4 7826000650 1 PLUG, SEALING

Page 21




Manitowoc Cranes

Notes

Page 22



Manitowoc Cranes

Description Assembly No.
THREE PART REEVING - 300C/400B 995000773
Revision: #
ltem FN Part Qty Description
20 + 816587 1 THREE PART REEVING

+ SEE FURTHER BREAKDOWN THIS GROUP

Page 23




Manitowoc Cranes

LOADLINE GROUP
(THREE PART REEVING)

07/18/01 995000773 PAGE 816586
04/14/03

816587
(SHEET 1 OF 1)

Page 24



Manitowoc Cranes

Description Assembly No.
THREE PART REEVING 816587
Revision: #

Item FN Part Qty Description

1 950039 1 WHEEL, SHEAVE

2 102015 1 BEARING

4 205570 1 BRACKET, ANTI 2 BLOCK

5 939068 1 LINK, QUICK

6 876996 1 DECAL - RIG SUPPORTING CHAIN

Page 25




Manitowoc Cranes

Notes

Page 26



Manitowoc Cranes

Description Assembly No.
ATB BOOM 3-SECTION GROUP5/600D 995001312
Revision: A
Item FN Part Qty Description
10 006641 1 ANTI 2 BLOCK WEIGHT ASSEMBLY
20 818227 1 ANTI-TWO-BLOCK

+ SEE FURTHER BREAKDOWN THIS GROUP

Page 27




Manitowoc Cranes

N as
o I| i ’
& -"f’f III ’
JRAN I
o | Nt

3

L]

h

|

L]

;

(SHEET 1 OF 1)

006641
Page 28



Manitowoc Cranes

Description Assembly No.
ANTI 2 BLOCK WEIGHT ASSEMBLY 006641
Revision: C
Item FN Part Qty Description
16 + 80026811 1 WEIGHT ASSEMBLY - ANTI 2 BLOCK
17 876996 1 DECAL - RIG SUPPORTING CHAIN

+ SEE FURTHER BREAKDOWN THIS GROUP

Page 29




Manitowoc Cranes

(2 PLCS)

80026811
(SHEET 1 OF 1)

Page 30



Manitowoc Cranes

Description Assembly No.
WEIGHT ASSEMBLY - ANTI 2 BLOCK 80026811
Revision: A
ltem FN Part Qty Description
1 80026812 1 WEIGHT, ANTI TWO BLOCK
2 80016692 1 LINK, QUICK
3 80026816 1 CHAIN
4 80026817 2 CHAIN
5 7115161250 2 CAP SCREW,
3/8"-16 N.C. X1 1/2"
GRADE 5
6 7660161603 2 LOCKNUT, HEX
3/8" - 16 N.C.
GRADE C
7 7950160161 2 WASHER, FLAT WIDE 3/8

Page 31




Manitowoc Cranes

-4 U p4
[o |
[r o] Qo
=@ =
Zz2Z Q
Q0 ’\%
0o [
w =
x?
—
Z
)
[
Q
L
G:UJ
[a]
L
€
-
()o
0 © f_
™
L
e
‘/M#,WJ

CYLINDER

r‘o@ = \
@ @0 (REF) 8

(REF)
EXTEND

BOOM GROUP
(ANTI-TWO-BLOCK)

12/19/02 995001312 PAGE 818226

818227
(SHEET 1 OF 1)

Page 32



Manitowoc Cranes

Description Assembly No.
ANTI-TWO-BLOCK 818227
Revision: A
Item FN Part Qty Description
1 7660150030 2 | NUT, HEX
5/16" - 24 N.F.
2 864329 1 | BOLT, SPADE
3 953005 1 | SPRING, TENSION
4 144655 1 | GRIP, BUS DROP
5 7115141050 2 | CAP SCREW,
1/4" - 20 N.C. X 1 1/4"
GRADE 5
6 203975 2 | PLATE
7 203988 2 | PLATE
8 147407 1 |CORD
9 206924 2 | SPACER
10 950091 1 | SHEAVE
12 147148 1 | CONNECTOR, MALE
13 7110151205 2 | CAP SCREW,
5/16" - 18 N.C. X 1 1/2"
GRADE 1
14 + 147151 1 | SWITCH ASSEMBLY
15 939068 1 | LINK, QUICK
16 + 80026811 1 | WEIGHT ASSEMBLY - ANTI 2 BLOCK
17 876996 1 | DECAL - RIG SUPPORTING CHAIN
18 147150 1 | RELIEF, STRAIN
Installation Drawing 206282
19 146397 1 | GROMMET, RUBBER -SPLIT-
20 146635 2 | CLAMP, CUSHIONED
21 7115150450 1 | CAP SCREW,
5/16" - 18 N.C. X 1/2"
GRADE 5
22 846561 1 |LOCKNUT
23 147147 2 | CONNECTOR, FEMALE
Installation Drawing 206282
24 144987 1 | USE 9333102230
25 143788 2 | CLAMP, CUSHIONED
26 7950140050 1 | WASHER, LOCK 1/4"
27 7660140000 1 | NUT, HEX
1/4" - 20 N.C.
29 147150 1 | RELIEF, STRAIN

+ SEE FURTHER BREAKDOWN THIS GROUP

Page 33




Manitowoc Cranes

Description Assembly No.
ANTI-TWO-BLOCK 818227
Revision: A
Item FN Part Qty Description
30 944234 1 O-RING

Page 34




Manitowoc Cranes

Notes

Page 35



Manitowoc Cranes

147151
(SHEET 1 OF 1)

Page 36



Manitowoc Cranes

Description

Assembly No.
SWITCH ASSEMBLY 147151
Revision: #

ltem FN Part Qty Description

1 9333102230 1 A2B SWITCH - WITH

RETAINER CRIMP

2 147147 1 CONNECTOR, FEMALE

3 944234 1 O-RING

4 147150 1 RELIEF, STRAIN

Page 37




Manitowoc Cranes

(2 PLCS)

80026811
(SHEET 1 OF 1)

Page 38



Manitowoc Cranes

Description Assembly No.
WEIGHT ASSEMBLY - ANTI 2 BLOCK 80026811
Revision: A
ltem FN Part Qty Description
1 80026812 1 WEIGHT, ANTI TWO BLOCK
2 80016692 1 LINK, QUICK
3 80026816 1 CHAIN
4 80026817 2 CHAIN
5 7115161250 2 CAP SCREW,
3/8"-16 N.C. X1 1/2"
GRADE 5
6 7660161603 2 LOCKNUT, HEX
3/8" - 16 N.C.
GRADE C
7 7950160161 2 WASHER, FLAT WIDE 3/8

Page 39




Manitowoc Cranes

941345
(SHEET 1 OF 1)

Page 40



Manitowoc Cranes

Description Assembly No.
CABLE, 9/16" X 325 FT (MS98) 941345
Revision: #
ltem FN Part Qty Description
1 NSS 1

CABLE - PART NUMBER IS 941345

Page 41




Manitowoc Cranes

DEAD END

—

80027525

(SHEET 1 OF 1)

Page 42




Manitowoc Cranes

Description Assembly No.
WEDGE SOCKET GROUP 80027525
Revision: #
ltem FN Part Qty Description
1 + 7826000640 1 SOCKET ASSEMBLY - 5/8" WEDGE
(COMPLETE ASSEMBLY)
2 205570 1 BRACKET, ANTI 2 BLOCK

+ SEE FURTHER BREAKDOWN THIS GROUP

Page 43




Manitowoc Cranes

7826000640
(SHEET 1 OF 1)

Page 44



Manitowoc Cranes

Description Assembly No.
SOCKET ASSEMBLY - 5/8" WEDGE (COMPLETE ASSEMBLY) 7826000640
Revision:

Item FN Part Qty Description

1 NSS 1

SOCKET

2 9826100010 1 | WEDGE

3 9086100871 1 |PIN

4 9914100042 1 |CLIP

5 9086100869 1 |PIN, COTTER

Page 45




Manitowoc Cranes

m
'I'IJNI.F-IL!FT—-]I —

TLAM FIGHT

80044334

(SHEET 1 OF 1)

Page 46




Manitowoc Cranes

Description Assembly No.
NON-CONTINUOUS ROTATION - FRAME/TURRET INSTALLATION 80044334
Revision: A
Item FN Part Qty Description
1 + 80044335 1 FRAME/TURRET/BEARING SUB-ASSEMBLY
50 7555206513 2 | HOSE ASSY, 3/8".D. X 65"LONG
51 172744 1 PLATE
52 7950150161 2 WASHER, 5/16" FLAT PLAIN WIDE
53 7115150450 2 | CAP SCREW,
5/16" - 18 N.C. X 1/2"
GRADE 5
54 893000 3 LEVEL, BUBBLE
55 855003 9 | CAP SCREW, #4-40UNC-2A SOCKET
56 7195000039 6 BUMPER, RUBBER
57 80020051 2 ADHESIVE TAPE,3M DOUBLE-SIDED
58 80020052 2 | MOUNT

+ SEE FURTHER BREAKDOWN THIS GROUP

Page 47




Manitowoc Cranes

Notes

Page 48



Manitowoc Cranes

TURN LEFTﬁ \_*mnm RIGHT

80044335
(SHEET 2 OF 2)

Page 49




Manitowoc Cranes

&
&
3
(26 PLCS)
7-¥
] ~{$J
L
sk (o Z
mPLEﬂ} o @:a
& : o & ¢.¢‘ = "1
(2 PLCS) 23 A A 4
=) =

80044335
(SHEET 1 OF 2)

Page 50



Manitowoc Cranes

Description Assembly No.
FRAME/TURRET/BEARING SUB-ASSEMBLY 80044335
Revision: B
Item FN Part Qty Description
2 2305210000 1 FRAME, 4 HOLE
3 80012048 1 | TURRET, 500E2/600E2/H
4 102082 1 BEARING, ROTATION
5 80021338 24 | CAP SCREW, 1-8UNCX4.5 HEX HEAD
6 976081 50 | WASHER, HARDENED
7 80021336 26 | CAP SCREW,1-8UNCX2.25 HEX HEAD
8 + 954400 1 BOX ASSEMBLY - SWING DRIVE GEAR
(COMPLETE ASSEMBLY)
9 + 908579 1 MOTOR ASSEMBLY - ORBIT
(COMPLETE ASSEMBLY)
10 + 7926100852 1 VALVE ASSEMBLY - HOLDING
(COMPLETE ASSEMBLY)
11 162605 4 SPACER
12 978502 4 WASHER, HARDENED
13 80045579 4 CAP SCREW,5/8-11UNCX2.25 HEX
14 7950180050 2 | WASHER, LOCK 1/2"1.D.
15 7110181005 2 CAP SCREW,
1/2" - 13 N.C. X 1 1/4"
GRADE 1
16 7950150050 4 WASHER, LOCK 5/16" |.D.
17 7115152850 4 CAP SCREW,
5/16" - 18 N.C. X 3 1/2"
GRADE 5
18 7447040403 1 ELBOW, 90 DEGREE
INCLUDES THE FOLLOWING PARTS
7755011002 1 O-RING
7755904002 1 O-RING
19 7555101521 1 HOSE ASSY, 1/4"1.D. X 15" LONG
20 7447040401 1 ADAPTER, STRAIGHT
INCLUDES THE FOLLOWING PARTS
7755011002 1 O-RING
7755904002 1 O-RING
21 7447061003 2 FITTING, 90 DEGREE
INCLUDES THE FOLLOWING PARTS
7755012002 1 O-RING
7755910002 1 O-RING
22 2306210015 1 ROD, FLAG
23 848935 2 PIN, ROLL
24 7950220141 1 WASHER, FLAT 3/4"

+ SEE FURTHER BREAKDOWN THIS GROUP

Page 51




Manitowoc Cranes

BRAKE RELEASE —

PORT

954400

(SHEET 3 OF 3)

Page 52




Manitowoc Cranes

(SHEET 2 OF 3)

Page 53

954400




Manitowoc Cranes

37 8 18

29 24 28 22

15

Y 7 7 F A7 VAR A A A WA |

i

(4, ]
7
Z
™ W AN
N
o

LAY

33 | / 19
17 :i 1 'LES 27
6| 2
/\ ( = [T
9 N ) \
i ;' ™ 23
26 N 5 \
| i 34
s | | I N
| | 7
40 an; ~
32 T
25 NN\ L B [T 42
40 ol
13 “—————1
12 \\PINION BOLT
) PINION BOLT .
» ( Y LOCKING BOLT

954400
(SHEET 1 OF 3)

Page 54



Manitowoc Cranes

Description Assembly No.
BOX ASSEMBLY - SWING DRIVE GEAR (COMPLETE ASSEMBLY) 954400
Revision:
ltem FN Part Qty Description
1 NSS 1
HOUSING, GEAR
2 @ NSS 1
HOUSING, BRAKE
3 @ 954275 1 MOTOR ADAPTER
4 + 960868 1 PLANETARY GEARING ASSEMBLY
INCLUDES ITEMS 101 THRU 115
5 @ 960869 1 BRAKE, PISTON
6 9734101182 1 SHAFT, PINION OUTPUT
7 960871 1 GEAR,SUN
8 @ 960872 1 GEAR,BRAKE DRIVER
9 @ 960873 1 PLATE, THRUST
10 * NSS 1
SEAL, OIL
11 954327 1 BEARING CONE
12 9576101048 1 CUP, BEARING
13 9734101183 1 FITTING, GREASE
14 NSS 1
PLATE, NAME
15 @ 960964 8 SPRING
16 @ 960879 6 STATOR PLATE
17 @ 960325 5 FRICTION DISC
18 @ 960881 1 ROLL PIN
19 *@ NSS 1
RING, BACK-UP
20 *@ NSS 1
O-RING
21 *@ NSS 1
O-RING
22 *@ NSS 1
RING, BACK-UP
23 *@ NSS 1
O-RING
24 *@ NSS 1
O-RING
25 954295 1 ADAPTER PLUG
26 954296 1 O'RING PLUG

@ SECOND REPAIR KIT AND/OR PART OF 2ND KIT
* REPAIR KIT AND/OR PART OF KIT

+ SEE FURTHER BREAKDOWN THIS GROUP

Page 55




Manitowoc Cranes

Description Assembly No.
BOX ASSEMBLY - SWING DRIVE GEAR (COMPLETE ASSEMBLY) 954400
Revision:
ltem FN Part Qty Description
27 954297 6 CAPSCREW
28 @ 960891 6 CAPSCREW,HEX
29 944193 1 O-RING
, REQUIRED FOR THE HYD. MOTOR
MOUNTING, USE AS NEEDED
NOT PART OF THE MOTOR ASSY.
29 960892 1 | GASKET
, REQUIRED FOR THE HYD. MOTOR
MOUNTING, USE AS NEEDED
NOT PART OF THE MOTOR ASSY.
32 # 7304000115 1 BREATHER
33 @ 9734101166 1 |PLUG
34 960897 1 WASHER, THRUST
36 960899 1 RETAINING RING
37 @ 960900 1 RETAINING RING
39 982058 1 | O-RING PLUG
41 9734101053 1 CONE, BEARING
42 9734101054 1 CUP, BEARING
43 9734101184 1 WASHER
101 954036 1 BOLT-PINION LOCKING
102 NSS 1
HOUSING, CARRIER OUTPUT
103 NSS 1
HOUSING, CARRIER INPUT
104 954039 2 RING, RETAINING
105 954040 3 PIN PLANET
106 9734101094 3 | BEARING
107 954042 3 GEAR PLANET INPUT
108 9734101096 6 | BEARING
109 954044 3 GEAR, PLANET, SECONDARY
110 9734101098 9 | WASHER,
111 9734101099 6 RING, SNAP
112 9734101100 3 PIN
113 954048 1 GEAR, SUN, OUTPUT
114 954049 1 BOLT, PINION
115 9734101103 3 WASHER,

@ SECOND REPAIR KIT AND/OR PART OF 2ND KIT

# SERVICED AS AN ASSEMBLY ONLY

Page 56




Manitowoc Cranes

Description Assembly No.
BOX ASSEMBLY - SWING DRIVE GEAR (COMPLETE ASSEMBLY) 954400
Revision:
ltem FN Part Qty Description
120 @ 9734101185 1 KIT, BRAKE ASSY.
121 * 9734101186 1 KIT, SEAL

@ SECOND REPAIR KIT AND/OR PART OF 2ND KIT

* REPAIR KIT AND/OR PART OF KIT

Page 57




Manitowoc Cranes

[ONIMYID AWYLIANYId / ¥094V39 NOILVLOHY)
dNOHYD JWVHS

960868

(SHEET 1 OF 1)

Page 58



Manitowoc Cranes

Description Assembly No.
PLANETARY GEARING ASSEMBLY 960868
Revision:

ltem FN Part Qty Description

1 954037 1 CARRIER OUTPUT

2 954036 1 BOLT-PINION LOCKING

3 954049 1 BOLT, PINION

5 954048 1 GEAR, SUN, OUTPUT

6 954038 1 CARRIER INPUT

7 954039 2 RING, RETAINING

8 954046 6 RING, RETAINING

9 954047 3 PIN, PLANET

10 954045 9 WASHER, THRUST

11 954043 6 BEARING, NEEDLE

12 954050 3 WASHER, THRUST

13 954044 3 GEAR, PLANET, SECONDARY

14 954040 3 PIN PLANET

15 954041 3 BEARING NEEDLE

16 954042 3 GEAR PLANET INPUT

Page 59




Manitowoc Cranes

908579
(SHEET 1 OF 1)

Page 60



Manitowoc Cranes

Description Assembly No.
MOTOR ASSEMBLY - ORBIT (COMPLETE ASSEMBLY) 908579
Revision:
Item FN Part Qty Description
1 9632103236 5 | CAP SCREW,
2 9632103237 1 COVER, END
3 * NSS 1
RING, SEAL
4 * NSS 5
RING, SEAL
5 9632102999 1 | COMMUTATOR
INCLUDES ITEM 6
6 NSS 1
RING, COMMUTATOR
7 9632102998 1 MANIFOLD
8 9632103240 1 ROTOR ASSEMBLY
9 9632102995 1 PLATE, WEAR
10 9632103241 1 LINK, DRIVE
12 9632102993 1 | SHAFT, COUPLING
13 9632103243 1 BUSHING, BRONZE
14 9632103003 1 WASHER, THRUST
15 9632102992 1 BEARING, THRUST
16 * NSS 1
SEAL, SHAFT
17 * NSS 1
RING, BACK-UP
18 NSS 1
HOUSING
19 9632103244 1 BEARING
20 * NSS 1
SEAL
21 9632103288 2 | O-RING
30 * 9632103005 1 |KIT, SEAL

* REPAIR KIT AND/OR PART OF KIT

Page 61




Manitowoc Cranes

7926100852
(SHEET 1 OF 1)

Page 62



Manitowoc Cranes

Description Assembly No.
VALVE ASSEMBLY - HOLDING (COMPLETE ASSEMBLY) 7926100852
Revision:
Item FN Part Qty Description
1 NSS 1
BODY, MANIFOLD
2 9926112940 2 VALVE,COUNTERBALANCE @ 600 PSI
INCLUDES THE FOLLOWING PARTS
9926103434 1 |KIT, SEAL
3 9926112917 1 CARTRIDGE, VALVE NEEDLE
INCLUDES THE FOLLOWING PARTS
9926109788 1 |KIT, SEAL
9926110213 1 KIT, KNOB
4 9926112916 1 CARTRIDGE, VALVE SHUTTLE
INCLUDES THE FOLLOWING PARTS
9926112919 1 KIT, SEAL

Page 63




Manitowoc Cranes

Notes

Page 64



Manitowoc Cranes

e

12PLCS)

46\45
Vg
37
(
52

(SHEET 2 OF 2)

Page 65

0995101037




Manitowoc Cranes

39

LESCOPE
TURN

WINCH
8 TE9
S

BOOM

;f

o
2 Y

1

TYP 8 PLCS

-4
2

s

!

(16 PLCS) §

3
4

3 REAR STABILIZER THIS SIDE
32 REAR STABILIZER OTHER SIDE

g

11 OUTRIGGER OTHER SIDE

10 OUTRIGGER THIS SIDE

34
\j'

35
TYP 3 PLC

REF
LE

CONTROL CONS&

0995101037

(SHEET 1 OF 2)

Page 66



Manitowoc Cranes

Description Assembly No.
CONTROLS GROUP WITH A-FRAME AND ASH (STAND UPS) 0995101037
SPANISH Revision: D
ltem FN Part Qty Description
1 115628 8 CLEVIS, ADJUSTABLE
2 7660150030 8 | NUT, HEX
5/16" - 24 N.F.
3 7690000810 8 | PIN, COTTER
1/16" X 1/2"
4 848026 8 PIN, CLEVIS
5 901040 16 | INSERT, RIBBED
6 901036S 2 | KNOB, CONTROL
BOOM UP/DOWN (PLUMA)
7 901033S 2 | KNOB, CONTROL
WINCH UP/DOWN (MALACATE)
8 901034S 2 | KNOB, CONTROL
TELESCOPE IN/OUT (TELESC)
9 901035S 2 | KNOB, CONTROL
TURN LEFT/RIGHT (GIRAR)
10 901038S 2 | KNOB, CONTROL
OUTRIGGER THIS SIDE DOWN/UP
(ESTAB E/LADO)
11 901037S 2 | KNOB, CONTROL
OUTRIGGER, OTHER SIDE UP/DOWN
(ESTAB O/LADO)
12 203914 1 ROD, OUTRIGGER CONTROL
13 203921 1 ROD, OUTRIGGER CONTROL
14 7115155250 6 CAP SCREW, 5/16"X52" HEX HEAD
15 174253 6 SUPPORT, CONTROL ROD
16 900042 2 HANDLE
17 7115141850 4 CAP SCREW,
1/4" - 20 N.C. X 2 1/4"
GRADE 5
18 7950140161 8 WASHER, 1/4" 1.D. FLAT WIDE
19 7660142500 6 | LOCKNUT, HEX
1/4" - 20 N.C.
20 203861 2 SUPPORT, CONTROL ROD
21 7115140850 2 CAP SCREW,
1/4" - 20 N.C. X 1"
GRADE 5
22 205228 1 | ROD, BOOM CONTROL
23 203858 1 ROD, HOIST CONTROL

Page 67




Manitowoc Cranes

Description Assembly No.
CONTROLS GROUP WITH A-FRAME AND ASH (STAND UPS) 0995101037
SPANISH Revision: D
Item FN Part Qty Description
24 205292 1 ROD, TURN CONTROL
25 205229 1 ROD, TELESCOPE CONTROL
26 864330 2 | BOLT, SPADE
27 864326 1 BOLT, SPADE
28 864328 1 BOLT, SPADE
29 864327 1 BOLT, SPADE
30 864329 1 BOLT, SPADE
31 864325 2 BOLT, SPADE
32 901144S 2 KNOB, CONTROL
STABILIZER OTHER SIDE UP/DOWN
(SPANISH)
33 901143S 2 | KNOB, CONTROL
STABILIZER THIS SIDE UP/DOWN
(SPANISH)
34 169746 9 PLATE, CLAMP
35 846575 6 | NUT, 5/16"-18NC SELF-LOCKING
36 204885 1 | CONSOLE
37 203917 2 | COVER
39 7312000095 1 |CLIP, PIN
41 # 146948 1 HOLDER, FUSE
42 144346 1 FUSE, 10 AMP
43 115630 1 |[PLUG
44 7950160050 4 | WASHER, LOCK 3/8" I.D.
45 7950160161 12 | WASHER, FLAT WIDE 3/8
46 7660160000 8 | NUT, HEX
3/8" - 16 N.C.
47 7115161250 4 CAP SCREW,
3/8"-16 N.C. X 1 1/2"
GRADE 5
48 929039 4 CHANNEL, 1/8" TRIM-LOK PLASTIC
49 7850000805 9 | TIE, CABLE (BLACK)
13 3/8" LONG
50 147010 2 | SWITCH, STOP
51 147009 2 SWITCH, HORN
52 846529 12 | RETAINER
53 7115140678 12 | CAP SCREW,
1/4" - 20 N.C. X 3/4"
GRADE 5

# SERVICED AS AN ASSEMBLY ONLY

Page 68




Manitowoc Cranes

Description Assembly No.
CONTROLS GROUP WITH A-FRAME AND ASH (STAND UPS) 0995101037
SPANISH Revision: D
Item FN Part Qty Description
54 7111140610 2 SCREW, MACHINE
1/4" - 20 N.C. X 3/4"
GRADE 1
56 7950140050 2 | WASHER, LOCK 1/4"
57 7660140000 2 NUT, HEX
1/4" - 20 N.C.
58 144996 1 TUBE, SHRINK
59 7111080410 1 SCREW, MACHINE
5/32" - 32 N.C. X 1/2"
GRADE 1
60 205582 1 COVER
61 976099 1 WASHER, FENDER
62 7660081100 1 NUT, HEX
5/32" - 24 N.F.
GRADE 1
64 + 6512101084 1 HARNESS ASSEMBLY - CONSOLE PANEL AND E2
(COMPLETE ASSEMBLY)
77 6768100348 1 ROD, OUTRIGGER CONTROL
78 203892 1 ROD, CONTROL STABILIZER
79 174324 6 SPACER

+ SEE FURTHER BREAKDOWN THIS GROUP

Page 69



Manitowoc Cranes

sToP (—H
HORN * =

R

I « N (]
J b ﬁ J o _ J [+'4 _ 87 PWR (USE FOR ATB) —41
]
[ F—/ 0 — 0 r— — =] M% ATB LIGHT ﬁuu

HCA LIGHT ( —¥
__I__ - Fuse (—1
\3
RSN RIRRRIR? =
2IRIRRRRRNRIRRRE w\s
e o ) 5
DI ING|[O|[&|[&| &[]} = o U HCA/ATB SOLENOID { —3
:omz*&u
— sTop {(—

TERMINAL STRIP/
RELAY

(REF) WIRE HARNESS —\

(SHEET 1 OF 1)
Page 70

6512101084



Manitowoc Cranes

Description Assembly No.
HARNESS ASSEMBLY - CONSOLE PANEL AND E2 (COMPLETE ASSEMBLY) 6512101084
Revision: A
ltem FN Part Qty Description
1 + 6512101083 1 HARNESS ASSEMBLY - E2 WIRE
(COMPLETE ASSEMBLY)
2 144693 1 BLOCK, TERMINAL
3 144275 2 RELAY
4 146684 1 RELAY (WITH DIODE)
5 NSS 1
PLATE
6 7111080810 2 SCREW, MACHINE
5/32" - 32 N.C. X 1"
GRADE 1
7 7111080410 3 SCREW, MACHINE
5/32" - 32 N.C. X 1/2"
GRADE 1
8 7660080000 7 USE 7660081100
9 7950080141 12 | FLATWASHER, 5/32" I.D.
10 929039 1 CHANNEL, 1/8" TRIM-LOK PLASTIC

+ SEE FURTHER BREAKDOWN THIS GROUP

Page 71




Manitowoc Cranes

Notes

Page 72



Manitowoc Cranes

[ 378w]

L B! .

L] qmuurmnnww;rf

9} tgma 4l

o OE—1L nﬁ.

. m 0TIl H@

6512101083

(SHEET 2 OF 2)

Page 73



Manitowoc Cranes

I

6512101083

(SHEET 1 OF 2)

Page 74




Manitowoc Cranes

Description Assembly No.
HARNESS ASSEMBLY - E2 WIRE (COMPLETE ASSEMBLY) 6512101083
Revision: A
Item FN Part Qty Description
2 8594100257 18 | TUBING, HEAT SHRINK 1/2" I.D.
LINER, MELTABLE
(QUANTITY IN FEET)
4 8594100256 15 | TUBING, HEAT SHRINK 1/4" |.D.
LINER, MELTABLE
(QUANTITY IN FEET)
5 7364001683 4 | CONNECTOR, 2 CONDUCTOR
SHROUD
6 144274 3 BLOCK, RELAY
7 147148 1 CONNECTOR, MALE
9 147009 2 SWITCH, HORN
10 147010 2 SWITCH, STOP
11 7345001752 14 | TERMINAL
16 - 14 AWG
12 7345001909 1 TERMINAL, FEMALE
12 - 10 AWG
13 7345001705 4 FEMALE TAP 90 DEG FULLY INS
14 144689 7 RING, TERMINAL #8 STUD HS
15 144690 15 | RING, TERMINAL #8 STUD HS
16 7364001846 8 TERMINAL
17 7892000821 9 CONNECTOR
12 - 10 AWG
18 144702 4 BUTT, CONNECTOR TERMINAL HS
32 941377 36 | 12GA/5 COND ELEC CABLE MS 114
33 941341 46 | CORD, ELECTRICAL 16GA 3 CON
34 7892000256 8 TERMINAL, BLUE CABLE SEAL
38 7850000208 6 CABLE TIE, BLACK

Page 75




Manitowoc Cranes

R5G0

ASH, 5F0

= Anmﬂm
>

Fhabaey
Segii

ﬁ.ﬂﬂE'ﬂHJ“

REDD, SFO

L-HUFHIE

AL

ma.;n““

By AHH

ﬂmmmmam

A’EHEFGHJH

RE0D, ALCESSIHY

AHEUE.EHJH

HHHFDHI

FLETE

HLLHH
[
B il 1l Rakugd 3

mmmmmmmmmm

AGH, AGGEEBORY

mw .
m“ mmwm

H‘DFQI!

m mmemm
mmm £

llﬂDEFﬂHJK

AEH, 2 ACCESSDAY

mmMunm
mummmamm

Ll - 1
o,

HHbFDRU

ASH, 5F0, ACUES3DRT

HHDFHHB

X
hitn

Yog
ALHNRH S

L4 Lhi=] | Hoh S F

0995100831

(SHEET 3 OF 3)

Page 76



Manitowoc Cranes

TO PUMP

&
TO FILTER

%§/’ 19 (REF)
16 (REF)

62
51
1

12
=5
=
7
&
o

0995100831

(SHEET 2 OF 3)

Page 77



Manitowoc Cranes

0995100831
(SHEET 1 OF 3)

Page 78



Manitowoc Cranes

Description Assembly No.
FRAME PLUMBING - 9 SECTION 0995100831
Revision: D
ltem FN Part Qty Description
1 + 975000 1 VALVE ASSEMBLY -1 SECTION CONTROL
(COMPLETE ASSEMBLY)
2 += 7926100981 1 VALVE ASSEMBLY -7 SECTION CONTROL
(COMPLETE ASSEMBLY)
2 += 7926100983 1 VALVE ASSEMBLY -9 SECTION CONTROL
(COMPLETE ASSEMBLY)
3 7115152850 3 CAP SCREW,
5/16" - 18 N.C. X 3 1/2"
GRADE 5
4 7950150161 12 | WASHER, 5/16" FLAT PLAIN WIDE
5 7660240031 3 NUT, 7/8" N.F. HEX
6 846575 6 NUT, 5/16"-18NC SELF-LOCKING
7 7447040405 1 TEE
INCLUDES THE FOLLOWING PARTS
7755011002 1 O-RING
7755904002 1 O-RING
8 7555103521 1 HOSE ASSY, 1/4"1.D. X 35" LONG
9 7447040433 1 ELBOW, 90 DEGREE
INCLUDES THE FOLLOWING PARTS
7755011002 1 O-RING
10 204372 1 TUBE ASSY
11 7447040401 4 ADAPTER, STRAIGHT
INCLUDES THE FOLLOWING PARTS
7755011002 1 O-RING
7755904002 1 O-RING
12 7114060410 3 SCREW, MACHINE,#6-32UNC X 1/2"
13 892092 1 GAUGE, PRESSURE
16 7555103720 1 HOSE ASSY, 1/4" ID X 37" LONG
17 7447040403 3 ELBOW, 90 DEGREE
INCLUDES THE FOLLOWING PARTS
7755011002 1 O-RING
7755904002 1 O-RING
18 7926100883 1 VALVE ASSY, SHUTTLE
19 7555107220 1 HOSE ASSY, 1/4" ID X 72" LONG
20 7445161245 1 ELBOW, 90 DEGREE
INCLUDES THE FOLLOWING PARTS
7755912002 1 O-RING
21 7447040435 1 TEE, BRANCH
INCLUDES THE FOLLOWING PARTS
7755011002 1 O-RING

+ SEE FURTHER BREAKDOWN THIS GROUP

= REFER TO MCI FOR APPLICABLE NUMBER

Page 79




Manitowoc Cranes

Description Assembly No.
FRAME PLUMBING - 9 SECTION 0995100831
Revision: D
ltem FN Part Qty Description
22 7555102221 1 HOSE ASSY, 1/4" ID X 22" LONG
23 7550603610 1 HOSE ASSY, 1" I.D. X 36" LONG
24 897314 1 FITTING, TEE
INCLUDES THE FOLLOWING PARTS
7755920002 1 O-RING
25 906976 1 HOSE ASSY,1 1/2"ID X 120" LONG
26 7447061001 10 | ADAPTER, STRAIGHT
INCLUDES THE FOLLOWING PARTS
7755012002 1 O-RING
7755910002 1 O-RING
27 7447061003 4 FITTING, 90 DEGREE
INCLUDES THE FOLLOWING PARTS
7755012002 1 O-RING
7755910002 1 O-RING
28 7447081001 4 ADAPTER, STRAIGHT MALE
INCLUDES THE FOLLOWING PARTS
7755014002 1 O-RING
7755910002 1 O-RING
29 7447121201 3 ADAPTER, STRAIGHT MALE
INCLUDES THE FOLLOWING PARTS
7755018002 1 O-RING
7755912002 1 O-RING
30 7447121233 1 ELBOW, 90 DEGREE
INCLUDES THE FOLLOWING PARTS
7755018002 1 O-RING
31 7555513761 1 HOSE ASSY, 3/4".D. X 137"LONG
32 7447081203 1 ELBOW, 90 DEGREE
INCLUDES THE FOLLOWING PARTS
7755014002 1 O-RING
7755912002 1 O-RING
33 7555312864 1 HOSE ASSY, 1/2" I.D. X 128"
34 7115151650 3 CAP SCREW,
5/16" -18 N.C. X 2"
GRADE 5
36 7447161601 1 ADAPTER, STRAIGHT
INCLUDES THE FOLLOWING PARTS
7755021002 1 O-RING
7755916002 1 O-RING
37 7555612861 1 HOSE ASSY, 1"I.D. X 128" LONG
38 895152 1 FITTING, SWIVEL TEE
39 7445160839 1 ADAPTER, REDUCING

Page 80




Manitowoc Cranes

Description Assembly No.
FRAME PLUMBING - 9 SECTION 0995100831
Revision: D
ltem FN Part Qty Description
40 7445161642 1 NUT
41 7550302621 1 HOSE ASSY, 1/2" ID X 26" LONG
42 7445080845 1 ELBOW, 90 DEGREE
INCLUDES THE FOLLOWING PARTS
7755908002 1 O-RING
43 973095 1 VALVE, 2800 PSI RELIEF
44 7447080840 1 ADAPTER, STRAIGHT FEMALE
INCLUDES THE FOLLOWING PARTS
7755014002 1 O-RING
7755908002 1 O-RING
45 7447080834 1 TEE, MALE RUN
INCLUDES THE FOLLOWING PARTS
7755014002 1 O-RING
7755908002 1 O-RING
46 7447080833 1 ELBOW, 90 DEGREE MALE
INCLUDES THE FOLLOWING PARTS
7755014002 1 O-RING
7755908002 1 O-RING
47 7445161672 1 ELBOW, 90 DEGREE MALE
49 7300000020 1 CLAMP, 2 1/2" MAX HOSE
50 7447060616 4 | CAP
INCLUDES THE FOLLOWING PARTS
7755012002 1 O-RING
51 7660061100 3 NUT, #6-32UNC HEX
52 7950060350 3 LOCKWASHER, #6 1.D.

Page 81




Manitowoc Cranes

EATYA 1OW1INOD NOLLDIS - L)
dMOUD DNMNYHOAH

975000

(SHEET 1 OF 1)

Page 82



Manitowoc Cranes

Description Assembly No.
VALVE ASSEMBLY -1 SECTION CONTROL (COMPLETE ASSEMBLY) 975000
Revision:
ltem FN Part Qty Description
1 975020 1 VALVE ASSY, INLET SECTION
2 975021 1 VALVE ASSY. WORK SECTION

INCLUDES THE FOLLOWING PARTS

975036 2 | SEAL KIT-SPOOL
90015410 2 | SEAL,U-CUP (SPOOL)
3 975002 1 | OUTLET COVER HOUSING
4 975023 1 | CARTRIDGE,2800PS| RELIEF VALVE
5 975024 1 | LOAD CHECK PLUG
6 975025 1 | UNLOADER CARTRIDGE
INCLUDES THE FOLLOWING PARTS
90015736 1 |KIT, SEAL
7 975026 1 |STUDBOLTKIT
8 975027 1 | SPOOL POSITIONER ASSY
9 975028 1 |KIT, SPOOL BOOT ASSEMBLY
10 975029 1 | NO RELIEF CAVITY PLUG ASSY
INCLUDES THE FOLLOWING PARTS
975034 1 |SEALKIT
11 975032 2 | SECTION SEAL KIT

Page 83




Manitowoc Cranes

Notes

Page 84



Manitowoc Cranes

9999999999




Manitowoc Cranes

7926100983

(SHEET 9 OF 10)

Page 86



Manitowoc Cranes

7926100983

(SHEET 8 OF 10)

Page 87



Manitowoc Cranes

7926100983

(SHEET 7 OF 10)

Page 88



Manitowoc Cranes

7926100983

(SHEET 6 OF 10)

Page 89



Manitowoc Cranes

7926100983

(SHEET 5 OF 10)

Page 90



Manitowoc Cranes

7926100983

(SHEET 4 OF 10)

Page 91



Manitowoc Cranes

7926100983

(SHEET 3 OF 10)

Page 92



Manitowoc Cranes

voL

7926100983

(SHEET 2 OF 10)

Page 93



Manitowoc Cranes

7926100983
(SHEET 1 OF 10)

Page 94



Manitowoc Cranes

Description Assembly No.
VALVE ASSEMBLY - 9 SECTION CONTROL (COMPLETE ASSEMBLY) 7926100983
Revision:
Item FN Part Qty Description
1 90000452 1 VALVE ASSY. INLET SECTION
INCLUDES ITEMS 101 THRU 104
2 9926113228 1 VALVE ASSY. WORK SECTION
INCLUDES ITEMS 201 THRU 205
3 9926113505 1 VALVE ASSY. MID-INLET SECTION
INCLUDES ITEMS 301 THRU 306
4 9926113513 1 VALVE ASSY. WORK SECTION
INCLUDES ITEMS 401 THRU 406
5 975006 1 VALVE ASSY. WORK SECTION
INCLUDES ITEMS 501 THRU 506
INCLUDES THE FOLLOWING PARTS
973963 2 SPOOL SEAL KIT
6 975007 1 VALVE ASSY. WORK SECTION
INCLUDES ITEMS 601 THRU 605
INCLUDES THE FOLLOWING PARTS
974513 1 KIT, SPOOL SEALS
7 9926113514 2 VALVE ASSY. WORK SECTION
INCLUDES ITEMS 701 THRU 705
8 975007 3 VALVE ASSY. WORK SECTION
INCLUDES ITEMS 801 THRU 805
INCLUDES THE FOLLOWING PARTS
974513 1 KIT, SPOOL SEALS
9 975043 1 OUTLET COVER
INCLUDES ITEMS 901 AND 902
10 9926113511 1 KIT, TIE ROD
11 974496 11 | KIT, BETWEEN SECTION SEALS
ONE KIT REQUIRED PER SECTION
101 NSS 1
HOUSING
102 9926113232 1 VALVE, RELIEF @ 2350 PSI
INCLUDES THE FOLLOWING PARTS
9926104886 1 KIT, SEAL
103 9926106963 2 PLUG, SAE #12
104 9926111599 1 PLUG
201 NSS 1
HOUSING
202 9926106929 1 POSITIONER
INCLUDES THE FOLLOWING PARTS
9926111613 2 SCREW,
203 9926113235 2 VALVE, ANTI-CAVITATION

Page 95




Manitowoc Cranes

Description Assembly No.
VALVE ASSEMBLY - 9 SECTION CONTROL (COMPLETE ASSEMBLY) 7926100983
Revision:
Item FN Part Qty Description
204 9926113234 1 BOOT, DUST
INCLUDES THE FOLLOWING PARTS
9926112904 2 SCREW
205 9926113233 2 SEAL, SPOOL
301 NSS 1
HOUSING
302 9926113509 1 VALVE, CART. RELIEF @ 3900 PSI
INCLUDES THE FOLLOWING PARTS
9926109528 1 KIT, SEAL
303 975013 1 SOLENOID/CARTRIDGE ASSY. 12V.
INCLUDES THE FOLLOWING PARTS
975014 1 COIL, 12V.
9926112928 1 CARTRIDGE ASSY.
304 9926106963 1 PLUG, SAE #12
305 9926109508 3 PLUG, SAE #6
INCLUDES THE FOLLOWING PARTS
7755906002 1 O-RING
306 7709800001 3 PLUG, SAE #4
INCLUDES THE FOLLOWING PARTS
7755904002 1 O-RING
401 NSS 1
HOUSING
402 9926106929 1 POSITIONER
INCLUDES THE FOLLOWING PARTS
9926111613 2 SCREW,
403 9926112897 1 VALVE ASSY. RELIEF @ 2900 PSI.
INCLUDES THE FOLLOWING PARTS
9926104886 1 KIT, SEAL
404 9926113234 1 BOOT, DUST
INCLUDES THE FOLLOWING PARTS
9926112904 2 SCREW
405 975010 1 UNLOADER CARTRIDGE
INCLUDES THE FOLLOWING PARTS
973636 1 KIT, SEAL
406 9926113233 2 SEAL, SPOOL
501 NSS 1
HOUSING
502 9926106929 1 POSITIONER
INCLUDES THE FOLLOWING PARTS
9926111613 2 SCREW,
503 9926113238 1 PLUG, LOAD CHECK

Page 96




Manitowoc Cranes

Description Assembly No.
VALVE ASSEMBLY - 9 SECTION CONTROL (COMPLETE ASSEMBLY) 7926100983
Revision:
Item FN Part Qty Description
504 9926113234 1 BOOT, DUST
INCLUDES THE FOLLOWING PARTS
9926112904 2 SCREW
505 975010 1 UNLOADER CARTRIDGE
INCLUDES THE FOLLOWING PARTS
973636 1 KIT, SEAL
506 9926113233 2 SEAL, SPOOL
601 NSS 1
HOUSING
602 9926106929 1 POSITIONER
INCLUDES THE FOLLOWING PARTS
9926111613 2 SCREW,
603 9926113238 2 PLUG, LOAD CHECK
604 9926113234 1 BOOT, DUST
INCLUDES THE FOLLOWING PARTS
9926112904 2 SCREW
605 9926113233 2 SEAL, SPOOL
701 NSS 1
HOUSING
702 9926112901 1 POSITIONER ASSY.
INCLUDES THE FOLLOWING PARTS
9926112908 2 SCREW
9926112909 1 NUT
9926112910 1 SWITCH ASSY.
703 9926113238 2 PLUG, LOAD CHECK
704 9926113234 1 BOOT, DUST
INCLUDES THE FOLLOWING PARTS
9926112904 2 SCREW
705 9926113233 2 SEAL, SPOOL
801 NSS 1
HOUSING
802 9926106929 1 POSITIONER
INCLUDES THE FOLLOWING PARTS
9926111613 2 SCREW,
803 9926113238 2 PLUG, LOAD CHECK
804 9926113234 1 BOOT, DUST
INCLUDES THE FOLLOWING PARTS
9926112904 2 SCREW
805 9926113233 2 SEAL, SPOOL
901 NSS 1
HOUSING

Page 97




Manitowoc Cranes

Description Assembly No.
VALVE ASSEMBLY - 9 SECTION CONTROL (COMPLETE ASSEMBLY) 7926100983
Revision:
Item FN Part Qty Description
902 9926106963 2 | PLUG, SAE #12

Page 98




Manitowoc Cranes

Notes

Page 99



Manitowoc Cranes

{REF
TURRET
BOTTOM
PLATE
= 1
] BOOM PIVOT
o o SIDE OF TURRET
= FOR STANDARD
= i / MOUNT
1
= = I
ﬂ.
T & -
) o
[ = i3
s P’
] o = =
{REF] FRAME @
TOP PLATE \
™
= 2

0995100240
(SHEET 1 OF 1)

Page 100



Manitowoc Cranes

Description Assembly No.
375 DEGREE ROTATION LIMIT 0995100240
Revision: A
ltem FN Part Qty Description
1 7950220141 1 WASHER, FLAT 3/4"
2 7690052410 1 PIN, COTTER
1/8" X 1 1/2"
3 848045 1 PIN, CLEVIS
6 7660160030 6 | NUT, 3/8" - 24 N.F. HEX
7 864320 1 BOLT, SPADE
8 864498 2 BOLT, SPADE
9 848021 1 PIN, CLEVIS
10 7690021210 1 | PIN, 3/32" X 3/4" LONG COTTER
11 205608 1 | SLEEVE
12 878110 1 DECAL - TURN STOP OPERATION

Page 101




Manitowoc Cranes

Notes

Page 102



Manitowoc Cranes

<

SEIANMTH
Juh (434}

/@

FIOSNOD
oc-—§ /._n INOD
gz w_. 43

LHOM 0¢
NOLY NI
ALy m.J_mm
IHDM
NOLYDIONI
SYOH

NOILYINHOINI DNIEIM MOd HLYNIH2S TY2IHL373 33% ')

'§3LON
HOLIMS
TUNSS 3
43y N
x-ﬁ. SSIANNYH
I pg LiF

& {Jmf,xjﬁ.r_mﬁ or.

/ 18074 9l

1S

0995100977

(SHEET 2 OF 2)

Page 103



Manitowoc Cranes

WIULNOD WOooH

_.._r__u.m“_":

AL DNMTHO NCHLYTTYLEMN 336 7L
“SALON

HIANFASZ LA _.h_wxrl.....,

(43ah LI,

HIAGHPIL D
Ldlrod

0995100977

(SHEET 1 OF 2)

Page 104



Manitowoc Cranes

Description Assembly No.
HYDRAULIC CAPACITY ALERT SYSTEM GROUP 500E2 0995100977
Revision: A
ltem FN Part Qty Description
1 7447080413 1 REDUCER
2 7447080834 1 TEE, MALE RUN
INCLUDES THE FOLLOWING PARTS
7755014002 1 O-RING
7755908002 1 O-RING
3 145443 1 SWITCH, KEY
5 892523 2 GAUGE, LOAD PRESSURE
6 7114060410 6 SCREW, MACHINE,#6-32UNC X 1/2"
9 897305 2 ADAPTER
10 7447040434 2 TEE, MALE RUN
INCLUDES THE FOLLOWING PARTS
7755011002 1 O-RING
7755904002 1 O-RING
11 144345 10 | TIE, PLASTIC
12 7447040433 1 ELBOW, 90 DEGREE
INCLUDES THE FOLLOWING PARTS
7755011002 1 O-RING
13 7555107220 1 HOSE ASSY, 1/4" ID X 72" LONG
14 7555101520 1 HOSE ASSY, 1/4" |.D. X 15"
15 7447080833 1 ELBOW, 90 DEGREE MALE
INCLUDES THE FOLLOWING PARTS
7755014002 1 O-RING
7755908002 1 O-RING
16 876452 1 DECAL - DANGER HYDRAULIC CAPACITY ALERT
17 7555110521 1 HOSE ASSY, 1/4" I.D. X 105"
18 7447040401 1 ADAPTER, STRAIGHT
INCLUDES THE FOLLOWING PARTS
7755011002 1 O-RING
7755904002 1 O-RING
19 7447040403 1 ELBOW, 90 DEGREE
INCLUDES THE FOLLOWING PARTS
7755011002 1 O-RING
7755904002 1 O-RING
20 7555106821 1 HOSE ASSY, 1/4" I.D. X 68"
21 7115142050 2 CAP SCREW,
1/4" - 20 N.C. X 2 1/2"
GRADE 5
22 973851 1 SWITCH,COMPENSATING PRESSURE
24 7115140550 2 CAP SCREW,
1/4" - 20 N.C. X 5/8"
GRADE 5

Page 105




Manitowoc Cranes

Description Assembly No.
HYDRAULIC CAPACITY ALERT SYSTEM GROUP 500E2 0995100977
Revision: A
Item FN Part Qty Description
25 7950140161 2 WASHER, 1/4" 1.D. FLAT WIDE
26 7950140050 4 WASHER, LOCK 1/4"
27 7660140000 4 NUT, HEX
1/4" - 20 N.C.
28 200591 1 BRACKET, MOUNTING
29 144134 2 LENSES, RED
30 142516 2 BULB, INSTRUMENT
31 7581100057 2 | BODY, QUICK CONNECT LIGHT
32 146714 1 SWITCH
41 7950060350 2 | LOCKWASHER, #6 1.D.
42 876743 1 DECAL - HYDRAULIC CAPACITY ALERT/A2B
OVERRIDE SWITCH
44 877990 1 DECAL - A2B/JIB OVERLOAD
45 876309 1 DECAL-HYDRAULIC CAPACITY ALERT
46 200593 4 | SPACER
47 7660060000 6 | NUT, HEX
#6 - 32 N.C.
GRADE A
48 7111060310 1 SCREW, MACHINE
#6 - 32 N.C. X 3/8"
GRADE 1
49 200592 1 PLATE
50 976112 6 WASHER, RETAINING
51 7111060610 6 | SCREW, MACHINE
#6 - 32 N.C. X 3/4"
GRADE 1
52 901111 1 KNOB, DOOR
53 7950060350 6 LOCKWASHER, #6 I.D.
54 7660061100 6 | NUT, #6-32UNC HEX

Page 106




Manitowoc Cranes

Description Assembly No.
BURST OF SPEED WINCH GRP 600D 995000790
Revision: E
Item FN Part Qty Description
30 815989 1 BURST OF SPEED
50 815991 1 BURST OF SPEED
70 + 815993 1 KIT BEARING

+ SEE FURTHER BREAKDOWN THIS GROUP

Page 107



Manitowoc Cranes

Notes

Page 108



Manitowoc Cranes

K G

Y’\ oy
j@’ ) \(‘&rz~l

8

)3 02IV@ ) o/
53,’%5%3
5\.‘ "_@w,;;_v,
§

HYDRAULIC GROUP
(BURST OF SPEED)

el
O\
___________ A \\
- \ \
I -
0o % ' N
o 5 | © \\
¢ \

NE==S 1

WINCH
DRAIN

1

S

\ A Q
\;JéggthEiiii?

D,
‘._." & 2
E

01/18/01 995000790 PAGE 815988
04/10/01

815989
(SHEET 2 OF 2)

Page 109




Manitowoc Cranes

PASSENGER SIDE

|

WINCH BURST OF SPEED

WINCH +
38l WIRE HARNESS

ELECTRICAL SCHEMATIC

CONTROL CONSOLE

—

m—

|

WINCH

SOLENOID

(SEE ELECTRICAL SCHEMATIC IN

DRIVERS SIDE

s\ WINGH + 1
|

MAINTENANCE SECTION FOR DETAIL)

HYDRAULIC SCHEMATIC

TO CRANE FUNCTIONS WINCH
" SOLENOID
D VALVE
I | SR | S | W || 1l I = e
] TIBANK CONTROL VALVE - ‘ T WINCGH _ 16 wincH
i MUL Y ) :L—VALVE ]
Lo
FROM Bl
PUMP )
3
FROM
PUMP
'FILTER |
| I 1
RESERVOIR
01/18/01 995000790 995001007 PAGE 815987
03/25/02

815989

(SHEET 1 OF 2)

Page 110




Manitowoc Cranes

Description Assembly No.
BURST OF SPEED 815989
Revision: E
Item FN Part Qty Description
1 7555603060 1 |1"1.D. X 30"
2 7447161605 1 TEE
INCLUDES THE FOLLOWING PARTS
7755021002 1 | O-RING
3 7447161633 1 ELBOW, 90 DEGREE
INCLUDES THE FOLLOWING PARTS
7755021002 1 | O-RING
4 7447161201 1 ADAPTER, STRAIGHT
INCLUDES THE FOLLOWING PARTS
7755021002 1 | O-RING
7755912002 1 | O-RING

Page 111




Manitowoc Cranes

TOP VIEW

(REF)
STUD KIT

HYDRAULIC GROUP
(BURST OF SPEED)

L

(NOK

N
Yo )ﬂ / /f"llﬁ‘
/ Y |
[

HARNESS
ASSY

-(REF)
WIRE

/

=
o
>
=
[@]
E
Q
m

rwz

230

> w

7]

&
01/18/01 995000790 PAGE815990

04/10/01

815991
(SHEET 1 OF 1)

Page 112



Manitowoc Cranes

Description Assembly No.
BURST OF SPEED 815991
Revision: E
Item FN Part Qty Description
1 975014 1 COIL, 12V.
Included in Burst of Speed Kit
2 975013 1 SOLENOID/CARTRIDGE ASSY. 12V.
Included in Burst of Speed Kit
INCLUDES THE FOLLOWING PARTS
975014 1 | COIL, 12V.
9926112928 1 CARTRIDGE ASSY.
3 975045 1 RESTRICTOR
Included in Burst of Speed Kit
4 975046 1 PLATE, RESTRICTOR

Included in Burst of Speed Kit

Page 113




Manitowoc Cranes

T
/ﬁ

MO
THELMNGD
oS3 -

1

hn®

LR
7a
.mh

53A1S HLOE T¥ 244l

|

= £1i434)

(SAHILIMAS 03345 40 154n49)

dNOAHD TOHLNOD

815993

(SHEET 1 OF 1)

Page 114



Manitowoc Cranes

Description Assembly No.
KIT BEARING 815993
Revision:
Item FN Part Qty Description
1 953057 2 | SPRING
2 103102 4 BEARING
Included with Item 3.
3 205158 2 HANDLE ASSY
4 7111100510 4 SCREW, MACHINE
3/16" - 24 N.C. X 5/8"
GRADE 1
5 7950100350 4 | LOCK WASHER, 3/16" I.D.
6 7660100000 4 | NUT, HEX
3/16" - 32 N.F.
GRADE 1
7 146916 2 SWITCH

Page 115




Manitowoc Cranes

“LINJYID LMOHS
IN3ATHd OL ¥NIMHS LV3H HLIM
it 4AAQD ATFALLOIA4T °15# JUIM HLIM
HOLOINNOD NUOH NI ¥ JHIM 30V1d3y
‘LINJYID NYOH 3ANNOYO HLIM SHONYL ¥Od ‘¢
A Zh+ ANVLISNOD 38 QINOHS
‘434 WYHOVIQ dOLASILYVYLS NO € 310d 2
SNOILO3NNOD HOLIMS ANV AVI13Y
TV NO ASVIYO JIM¥LO3T1d 3sn °L

MOnil Ol :S3LON
SSANYVH FHIM (434)
€ 310N 338 WONYL OL
z SSANYVH 3HIM (43Y)

€310N33S

Sy
g

I
(X2} 'S35¥2 IWOS NI g3UINDIY
38 AVW ONIONdS LLNG "INO SIHL HLIM
HOLIMS JO4S IYNIDINO 3HL 30V1d3Y
NYOH (434} I

o 8z H NYOH (434)

s 2w
s -
-] 130
Y |
jeuS Qs

310N 338 |_|/

«|08030000000 ][0 —

NYHOVIO ONRIW LYVLS/NNYE/DOLS

(SHEET 1 OF 1)
Page 116

80011619



Manitowoc Cranes

Description

Assembly No.
REMOTE START SWITCH INSTALLATION 80011619
Revision: #
ltem FN Part Qty Description
1 147419 2 SWITCH, START/STOP/RUN
2 147418 1 WIRE ASSY
INCLUDES THE FOLLOWING PARTS
7364001683 2 CONNECTOR, 2 CONDUCTOR
SHROUD
144992 4 PIN, TERMINAL
144670 2 TUBE, SHRINK

Page 117




Manitowoc Cranes

Notes

Page 118



Manitowoc Cranes

B
4}
M
-'.lr.
o
%
i ¥
& T :
- E " ._?
. L3E
& 3%
2
=]
L]
=1
x
]
9
™
T
ol
T
[
.
3§38
L e &
S
; . =)
{ ; E;gi
L : w
%-‘-: —a i =

995001827
(SHEET 2 OF 2)

Page 119




Manitowoc Cranes

8d
i

",
™,
KH
K .
N -
",
[,—,__ e
. S
o '
e ‘
- |
s
w .-.;_.-"" a . d__.n-
O H Iy L=
i '\._1'\.1 .l..-__.-" -_‘__.d' 0 Y
o o
i N sl

h
e
=3
oot
]
-
HIRS
§§§ g ‘x =
itd @ = i
iﬂ - -__.__..--,_. -
hﬁﬁ f. ", i b
§:= "
+f i HES
T T ER .
5 353 gzz — )

995001827
(SHEET 1 OF 2)

Page 120



Manitowoc Cranes

Description Assembly No.
OUTRIGGER MOTION ALARM - 2 VALVE SECTION 995001827
Revision: B
ltem FN Part Qty Description
1 144506 1 ALARM
2 7115140650 4 CAP SCREW,
1/4" - 20 N.C. X 3/4"
GRADE 5
3 7950140161 8 WASHER, 1/4" 1.D. FLAT WIDE
4 7660140000 4 NUT, HEX
1/4" - 20 N.C.
5 7506000006 1 GROMMET
6 147101 1 HARNESS ASSY, WIRING
INCLUDES THE FOLLOWING PARTS
144975 1 BOOT
144488 2 SPADE-TERM-F-QC
144976 1 COVER
7 144538 5 HARNESS ASSY, WIRING
INCLUDES THE FOLLOWING PARTS
144975 1 BOOT
144488 2 SPADE-TERM-F-QC
144976 1 COVER
8 144702 2 BUTT, CONNECTOR TERMINAL HS
9 144689 1 RING, TERMINAL #8 STUD HS
10 146945 1 WIRE ASSY
INCLUDES THE FOLLOWING PARTS
144689 2 RING, TERMINAL #8 STUD HS
144702 2 BUTT, CONNECTOR TERMINAL HS
11 144677 2 CONNECTOR, TERMINAL HS BUTT
12 974491 2 SWITCH ASSY

Page 121




Manitowoc Cranes

Notes

Page 122



Manitowoc Cranes

Description Assembly No.
OWNER MANUAL STORAGE BOX 999547
Revision: A
ltem FN Part Qty Description
1 978011 1 WASHER, RUBBER BACK
2 864203 4 CAPSCREW TORX BUTTON HEAD
3 7115140850 4 | CAP SCREW,
1/4" - 20 N.C. X 1"
GRADE 5
4 152747 1 BOX, OWNERS MANUAL STORAGE
INCLUDES THE FOLLOWING PARTS
152749 1 MANUAL STORAGE BOX SEAL
6 846531 4 NUT, SELF-LOCKING

Page 123




Manitowoc Cranes

Notes

Page 124



Manitowoc Cranes

Description Assembly No.
FRAME SHIPOUT FEET KIT 2301110001
Revision: #
ltem FN Part Qty Description
1 2301110000 4 FOOT ASSY
2 7115222050 4 CAP SCREW,
3/4"-10N.C. X 2 1/2"
GRADE 5
3 7950220141 4 WASHER, FLAT 3/4"

Page 125




Manitowoc Cranes

FOENOD
D
WO A

(b ILON T3Sy —

\.n::nze Bl
%,

]

]
-_..._ iy
g9~ U L3 "
so—if Y

&
83 LINSWS MHOH NOdN .\
DHIUNIdH] HIAL B+
| ¥

W AL 8 INEKT HO
ELLUCHN CHIAT b WO A

HALUIME LUYLE HO
L RS e | it

80026672

(SHEET 5 OF 5)

Page 126



Manitowoc Cranes

PRES3LRE
COMNMECTION

REAERVGIR
TS MULTIRANK
MIDHKNLET

FROM

80026672
(SHEET 4 OF 5)

Page 127




Manitowoc Cranes

80026672

(SHEET 3 OF 5)

Page 128



Manitowoc Cranes

80026672
(SHEET 2 OF 5)

Page 129




Manitowoc Cranes

£l LA
VAN i

80026672
(SHEET 1 OF 5)

Page 130



Manitowoc Cranes

Description Assembly No.
TORSION BOX MOUNTING GROUP 20FT - E2 80026672
Revision: A
Item FN Part Qty Description
1 + 80013348 1 RESERVOIR ASSEMBLY - HYDRAULIC
(COMPLETE ASSEMBLY)
2 7115182450 4 CAP SCREW,
1/2" - 13 N.C. X 3"
GRADE 5
3 80026610 1 VALVE, 2.5SAE FLANGE BUTTERFLY
5 904621 1 HOSE, 2 1/2"1.D. X 130"LONG
6 7447161603 1 ELBOW, 90 DEGREE MALE
INCLUDES THE FOLLOWING PARTS
7755021002 1 O-RING
7755916002 1 O-RING
7 7447121203 1 ELBOW, 90 DEGREE
INCLUDES THE FOLLOWING PARTS
7755018002 1 O-RING
7755912002 1 O-RING
8 7447080803 1 ELBOW, 90 DEGREE MALE
INCLUDES THE FOLLOWING PARTS
7755014002 1 O-RING
7755908002 1 O-RING
9 944102 2 O-RING
10 907096 1 HOUSING, FILTER 4 BOLT FLANGE
INCLUDES THE FOLLOWING PARTS
907088 1 FILTER ELEMENT
11 887541 1 BARB, FLANGE
13 842039 2 CLAMP, 1 1/2" HOSE
14 7115181850 4 CAP SCREW,
1/2" - 13 N.C. X 2 1/4"
GRADE 5
15 201315 1 PLATE
16 7660201603 4 LOCKNUT
5/8" - 11 N.C.
GRADE C
17 7445040404 1 ADAPTER, 90 DEGREE SWIVEL
18 7445120450 1 BUSHING, REDUCER
19 7118202250 4 CAP SCREW,
5/8" X 2 3/4"
20 978502 4 WASHER, HARDENED
21 895396 2 BARB, FLANGE
22 7115181250 8 CAP SCREW,
1/2" - 13 N.C. X 1 1/2"
GRADE 5

+ SEE FURTHER BREAKDOWN THIS GROUP

Page 131




Manitowoc Cranes

Description Assembly No.
TORSION BOX MOUNTING GROUP 20FT - E2 80026672
Revision: A
Item FN Part Qty Description
25 842047 4 CLAMP, HOSE
26 150102 3 HANGER, HOSE
34 7950180050 2 | WASHER, LOCK 1/2" 1.D.
35 7115181450 2 | CAP SCREW,
1/2" - 13 N.C. X 1 3/4"
36 944109 2 O-RING, COLD WEATHER
38 204167 1 PROTECTOR, HOSE
39 80011701 1 | TORSION BOX
40 177852 2 BAR
41 864536 8 | STUD
42 978512 16 | WASHER, HARDENED
43 4306210008 4 PLATE, CLAMP
44 2301110005 4 PLATE, CRUSH
45 7660300008 16 | NUT, 11/4"7 N.C. HEX
46 7660301603 8 | LOCKNUT, 11/4" 7 N.C.
47 80011697 1 PLATE (REAR LIGHT)
48 7115161050 4 CAP SCREW,
3/8"-16 N.C. X 1 1/4"
GRADE 5
49 7950160161 8 WASHER, FLAT WIDE 3/8
50 7660162500 4 | LOCKNUT
3/8"NC - GRD A
57 147610 3 KIT, RED LIGHT
INCLUDES THE FOLLOWING PARTS
# 147608 1 RED LIGHT
147606 1 GROMMET, WHITE
58 105026 2 BEARING, GARLOCK
59 851036 1 |PIN
60 864289 3 | CAP SCREW, 5/8-11UNC X 1 1/2
61 7950200050 3 | WASHER, 5/8"1.D. LOCK
62 7950200161 3 | WASHER,
5/8" I.D.
63 851064 1 |PIN
64 866178 1 RING, SNAP
65 851326 1 |PIN
66 7345241701 1 TONGUE, INSULATED RING

# SERVICED AS AN ASSEMBLY ONLY

Page 132




Manitowoc Cranes

PUMP ASSEMBLY - SEE MCI FOR
PART NUMBER OF PUMP

Description Assembly No.
TORSION BOX MOUNTING GROUP 20FT - E2 80026672
Revision: A
Item FN Part Qty Description
67 144677 5 CONNECTOR, TERMINAL HS BUTT
68 # 147109 1 KIT, FUSE HOLDER
69 7482000032 1 | FUSE, 15 AMP
70 145437 1 RING, TERMINAL 3/8 STUD HS
71 7790080871 1 SCREW, SELF-TAPPING
77 8594000019 40 | FLEXGUARD, 1/4" 1.D.
(QUANTITY IN FEET)
78 7447161633 1 ELBOW, 90 DEGREE
INCLUDES THE FOLLOWING PARTS
7755021002 1 | O-RING
100 NPN 1 NO PART NUMBER

# SERVICED AS AN ASSEMBLY ONLY

Page 133




Manitowoc Cranes

NOTE
ThHK

EXPLODED F3A

CLARMT FURPLIES DRHLY <

80013348

(SHEET 1 OF 1)

Page 134




Manitowoc Cranes

Description Assembly No.
RESERVOIR ASSEMBLY - HYDRAULIC (COMPLETE ASSEMBLY) 80013348
Revision:
Item FN Part Qty Description
1 NSS 1
WELDMENT, HYDRAULIC RESERVOIR
2 90013955 1 DIFFUSER
3 9880100226 1 | STRAINER
4 9880100219 1 PLUG, MAGNETIC
5 90014134 1 COVER, ANTI-SPLASH (BLACK)
6 90013956 1 BREATHER, 3/4 NPT FITTING
7 9880100222 1 | GASKET
8 90013957 1 CAP, FILL WITH STRAINER
9 7660140000 8 | NUT, HEX
1/4" - 20 N.C.
10 7950140141 8 WASHER, FLAT 1/4" PLAIN NARROW
11 90016738 1 | GAUGE, SIGHT
INCLUDES THE FOLLOWING PARTS
90017316 1 KIT, SEAL
12 90016737 1 GAUGE, SIGHT W/ THERMOMETER
INCLUDES THE FOLLOWING PARTS
90017316 1 KIT, SEAL
13 90011779 1 PLUG

Page 135




Manitowoc Cranes

(L 1]

(NMOOWYIHE 32IAYTS / JWNd)
dNOED DNILNNOW

910701

(SHEET 1 OF 1)

Page 136



Manitowoc Cranes

Description Assembly No.
PUMP ASSEMBLY-LEFT HAND DOUBLE VANE GEAR (COMPLETE ASSEMBLY) 910701
Revision:

Item FN Part Qty Description

1 910719 1 GEAR PUMP-CCW

2 910721 1 CARTRIDGE ASSY

3 910722 1 CARTRIDGE ASSY

4 910714 1 SHAFT AND BEARING ASSEMBLY

5 9722105543 1 SEAL

SEAL, BETWEEN PUMP SECTION
20 910723 1 SEAL KIT

Page 137




Manitowoc Cranes

TYP 2 PLCS i

0995100634
(SHEET 1 OF 1)

Page 138



Manitowoc Cranes

Description Assembly No.
ASH GROUP- SHIPOUT 0995100634
Revision: C
ltem FN Part Qty Description
3 208202 2 | PLATE
4 208648 2 BRACKET, MUD FLAP MOUNTING
5 208204 2 | SPACER
6 208207 2 | PLATE
7 208345 2 PLATE
8 208348 2 | TUBE ASSY
9 7115151450 2 CAP SCREW,
5/16" -18 N.C. X 1 3/4"
GRADE 5
10 7447060633 4 ELBOW, 90 DEGREE MALE
INCLUDES THE FOLLOWING PARTS
7755012002 1 | O-RING
13 7660180001 4 | NUT, HEX
1/2" - 13 N.C.
GRADE 5
14 7949000237 4 WASHER, 7/8" I.D.
15 7950150161 2 WASHER, 5/16" FLAT PLAIN WIDE
16 7950180050 4 WASHER, LOCK 1/2" I.D.
17 840000 10 | STRAP, TIE
18 846554 4 | LOCKNUT
19 846575 2 NUT, 5/16"-18NC SELF-LOCKING
20 864535 2 | U-BOLT
22 143333 1 TERMINAL, 5/16 STUD RING
23 143736 1 WIRE, RED
24 144506 1 ALARM
25 144677 1 CONNECTOR, TERMINAL HS BUTT
26 144702 2 BUTT, CONNECTOR TERMINAL HS
27 7950150161 2 WASHER, 5/16" FLAT PLAIN WIDE
28 7950150450 2 | STARWASHER
30 7115150650 2 | CAP SCREW,
5/16" - 18 N.C. X 3/4"
GRADE 5
31 7660150000 2 | NUT, HEX
5/16" - 18 N.C.
501 + 660814 1 STABILIZER SUB-GROUP

+ SEE FURTHER BREAKDOWN THIS GROUP

Page 139




Manitowoc Cranes

660814
(SHEET 1 OF 1)

Page 140



Manitowoc Cranes

Description

Assembly No.
STABILIZER SUB-GROUP 660814
Revision: C
ltem FN Part Qty Description
1 80037100 1 ASH STABILIZER ASSY
2 + 7372100162 2 CYLINDER ASSEMBLY - EXTENSION
(COMPLETE ASSEMBLY)
3 80037101 2 STABILIZER LEG ASSY
24 974997 2 VALVE ASSY, CHECK
INCLUDES THE FOLLOWING PARTS
944266 2 ORING
500 + 000556 1 STABILIZER KIT

+ SEE FURTHER BREAKDOWN THIS GROUP

Page 141




Manitowoc Cranes

T
P N T
A 8
I —=
. 1
. 1 a4 2
il 1 N
L |
- 1
el -
|

- :
X .
o :
- '
~ !
- :
- i
- 1
= :
i
i
bl
vl
II
|||;)II
3]
N
iy
|
il
ni
ni
- nt
;,-"f i
. ni
™ ni
‘ I
- i
-~ ni
- ni
ni
11
L
. — | (§ —_—
e
[
¢____-
. f,-"'; y :l
5
= I .,."
£ _
T I.-"' “-I
""\.__.-'

ITEM 20 NOT SHOWN

7372100162
(SHEET 1 OF 1)

Page 142



Manitowoc Cranes

Description Assembly No.
CYLINDER ASSEMBLY - EXTENSION (COMPLETE ASSEMBLY) 7372100162
Revision:
ltem FN Part Qty Description
1 9372103397 1 ROD ASSY.
2 9372103398 1 BARREL ASSY.
3 * NSS 1
RING, WIPER
4 9372103391 1 HEAD
5 * NSS 1
SEAL, ROD
6 * NSS 1
O-RING
7 * NSS 2
RING, WEAR
8 * NSS 1
RING, BACK-UP
9 * NSS 1
O-RING
10 * NSS 1
O-RING
11 9372103399 1 PISTON
12 * NSS 2
SEAL, PISTON
13 * NSS 1
RING, WEAR
14 9372103400 1 LOCKNUT
15 9372103401 1 PLATE
17 9372103411 2 RING, LOCKING
20 * 9372103402 1 KIT, SEAL

* REPAIR KIT AND/OR PART OF KIT

Page 143




Manitowoc Cranes

000556
(SHEET 1 OF 1)

Page 144



Manitowoc Cranes

Description Assembly No.
STABILIZER KIT 000556
Revision: E
ltem FN Part Qty Description
9 203791 4 WEAR PAD
11 7115160750 4 CAP SCREW,
3/8"-16 N.C. X 7/8"
GRADE 5
12 7115161050 4 CAP SCREW,
3/8"-16 N.C. X 1 1/4"
GRADE 5
13 7447060601 4 ADAPTER, STRAIGHT MALE
INCLUDES THE FOLLOWING PARTS
7755012002 1 O-RING
7755906002 1 O-RING
17 7950160050 8 | WASHER, LOCK 3/8" 1.D.
18 7950160161 4 WASHER, FLAT WIDE 3/8
19 851032 2 PIN
20 851324 2 PIN
21 7110151605 4 CAP SCREW,
5/16" -18 N.C. X 2"
GRADE 1
22 866708 8 RING, SNAP
25 80037081 2 COVER PLATE
26 7121110701 4 Slot PMS M4x10 -4.8 ISO 1580
27 7951110214 4 WASHER
28 7951110014 4 WASHER, 4MM 1.D.

Page 145




Manitowoc Cranes

80038256
(SHEET 1 OF 1)

Page 146



Manitowoc Cranes

Description Assembly No.
OUTRIGGER GROUP - SENSING READY 80038256
Revision: A
Item FN Part Qty Description
6 80026785 8 RETAINING RING, 1.50" EXT SHR
7 80026652 4 | PIN
10 7950160050 4 | WASHER, LOCK 3/8"1.D.
12 7601160022 4 LINK
15 7118160650 4 | CAP SCREW,3/8"-16UNCX3/4" LONG
16 208181 2 |LATCH
19 7447060608 4 ELBOW, 45 DEGREE MALE
INCLUDES THE FOLLOWING PARTS
7755012002 1 | O-RING
7755906002 1 | O-RING
21 7950160161 4 WASHER, FLAT WIDE 3/8
501 + 80038255 2 | OUTRIGGER SUB-GROUP

+ SEE FURTHER BREAKDOWN THIS GROUP

Page 147




Manitowoc Cranes

80038255
(SHEET 1 OF 1)

Page 148



Manitowoc Cranes

Description Assembly No.
OUTRIGGER SUB-GROUP 80038255
Revision: A
Item FN Part Qty Description
4 + 80036739 1 CYLINDER ASSEMBLY - 4.00 BORE
(SENSING READY)
5 208644 1 ARM, UPPER OUTRIGGER
6 80026785 2 RETAINING RING, 1.50" EXT SHR
13 208173 1 ARM, LOWER OUTRIGGER
17 80026653 1 |PIN
500 + 80027217 1 OUTRIGGER KIT 500E

+ SEE FURTHER BREAKDOWN THIS GROUP

Page 149




Manitowoc Cranes

Notes

Page 150



Manitowoc Cranes

DETAIL A

7 DETAILB

80036739

(SHEET 2 OF 2)

Page 151



Manitowoc Cranes

o2
-—

19

80036739

(SHEET 1 OF 2)

Page 152



Manitowoc Cranes

Description Assembly No.
CYLINDER ASSEMBLY - 4.00 BORE (SENSING READY) 80036739
Revision:
Item FN Part Qty Description
1 90021296 1 BARREL ASSY.
2 90021297 1 ROD ASSY.
3 9372103642 1 HEAD, CYLINDER
4 90021299 1 PISTON ASSY.
5 9372103644 1 NUT, HEX
6 * NSS 1
RING, RETAINER
7 * NSS 1
RING, WIPER
8 * NSS 1
RING, LIP SEAL
9 * NSS 1
RING, BUFFER
10 * NSS 1
RING, WEAR
11 * NSS 1
O-RING
12 * NSS 1
RING, BACK-UP
13 * NSS 1
O-RING
14 * NSS 2
RING, BACK-UP
15 * NSS 1
SEAL, PISTON
16 * NSS 2
RING, WEAR
17 9372103646 1 SETSCREW
18 9372103450 1 VALVE, CHECK
INCLUDES THE FOLLOWING PARTS
9926107665 1 KIT, SEAL
19 90014288 3 PLUG, SAE#6(56-18)SOCKET HEAD
USE AS REQUIRED
20 90021301 1 MAGNET, SENSOR LOCATION
25 * 9372103645 1 KIT, SEAL

* REPAIR KIT AND/OR PART OF KIT

Page 153




Manitowoc Cranes

80027217
(SHEET 1 OF 1)

Page 154



Manitowoc Cranes

Description Assembly No.
OUTRIGGER KIT 500E 80027217
Revision: #
ltem FN Part Qty Description
2 80026786 2 RETAINING RING, 2.00" EXT SHR
3 80026654 1 |PIN
8 173849 2 WEAR PAD
9 7950160161 4 WASHER, FLAT WIDE 3/8
10 7950160050 2 | WASHER, LOCK 3/8" I.D.
11 7115160650 4 CAP SCREW,
3/8"- 16 N.C. X 3/4"
GRADE 5

Page 155




Manitowoc Cranes

Notes

Page 156



Manitowoc Cranes

DETAIL B

80011055

(SHEET 2 OF 2)

Page 157



Manitowoc Cranes

80011055
(SHEET 1 OF 2)

Page 158



Manitowoc Cranes

Description Assembly No.
CYLINDER ASSEMBLY - LIFT ARCTIC 80011055
500 / 600E2 Revision: F
Item FN Part Qty Description
4 917000 1 FITTING, STRAIGHT GREASE
5 975266 2 FITTING, 90 DEG SWIVEL
6 973077 1 VALVE, HOLDING
7 7110151605 4 CAP SCREW,
5/16" -18 N.C. X 2"
GRADE 1
8 * 104143 1 WEAR RING
9 * 7755435609 1 RING, BACK-UP
10 975267 1 FITTING,90 DEGREE ORB SWIVEL
11 * 945295 1 PISTON SEAL
12 * 7754000180 1 O-RING, LOW TEMPERATURE
13 846535 1 | NUT, LOCK
14 * 104020 1 WEAR-RING
15 * 945190 1 | SEAL, ROD
16 * 946512 1 WIPER, ROD
17 866094 1 RING, RETAINING
18 125322 1 TUBE, STOP
19 125529 1 TUBE ASSY
20 * 945301 1 PISTON SEAL
21 125316 1 BARREL, CYLINDER
INCLUDES THE FOLLOWING PARTS
105026 2 BEARING, GARLOCK
22 125318 1 GLAND, PACKING
23 125319 1 WASHER
24 80010889 1 | SHAFT ASSY
25 125279 1 PISTON
26 7447080801 2 ADAPTER, STRAIGHT
INCLUDES THE FOLLOWING PARTS
7755014002 1 O-RING
7755908002 1 | O-RING
27 866205 1 RING, SNAP
28 * 944062 1 | O-RING
29 7440000400 1 FITTING, 90 DEGREE GREASE
300 * 7373100100 1 KIT,SEAL ARCTIC LIFT CYLINDER

* REPAIR KIT AND/OR PART OF KIT

Page 159




Manitowoc Cranes

HOT SHOWHM
0%
01

“(REF} TORSIDN BOX

TYF BOTH SIDES

0995100803
(SHEET 1 OF 1)

Page 160



Manitowoc Cranes

Description

Assembly No.
PLATFORM GROUP (WITH CABLE) 0995100803
Revision: A
ltem FN Part Qty Description
1 174933 2 STEP
2 2306310011 2 PLATFORM, OPERATOR
5 900042 2 HANDLE
500 6576100626 1 KIT - OPERATOR PLATFORM
501 0660100057 2 FOOT THROTTLE SUB GROUP

+ SEE FURTHER BREAKDOWN THIS GROUP

Page 161




Manitowoc Cranes

%

\%’

i
Pl TR

bty
{REF)
‘ |~ apERaTLR

=F
RE
T F1
AND FHARNEL

f{: f
N

6576100626
(SHEET 1 OF 1)

Page 162



Manitowoc Cranes

Description Assembly No.
KIT - OPERATOR PLATFORM 6576100626
Revision: B
ltem FN Part Qty Description
3 7950200050 8 | WASHER, 5/8" I.D. LOCK
4 204320 4 PLATE
6 7115140850 4 | CAP SCREW,
1/4" - 20 N.C. X 1"
GRADE 5
7 7950140161 8 WASHER, 1/4" 1.D. FLAT WIDE
8 7950140050 4 WASHER, LOCK 1/4"
9 7660140000 8 NUT, HEX
1/4" - 20 N.C.
10 7115161050 2 CAP SCREW,
3/8"-16 N.C. X 1 1/4"
GRADE 5
11 7950160161 6 WASHER, FLAT WIDE 3/8
12 7950160050 2 | WASHER, LOCK 3/8" 1.D.
13 7660160000 2 NUT, HEX
3/8" - 16 N.C.
14 7115201650 8 CAP SCREW,
5/8"-11 N.C. X 2"
GRADE 5
15 7950200161 4 WASHER,
5/8" 1.D.
16 7660200008 4 NUT, HEX
5/8" - 11 N.C.
GRADE 8
21 7115140650 4 CAP SCREW,
1/4" - 20 N.C. X 3/4"
GRADE 5
22 115007 4 STOP, CABLE

Page 163




Manitowoc Cranes

-
[REF] -~
FRAME ASSY

1 MOT SHOLULR BE LOOSENED ANG SLID BACE QN SHAFT
T3 PERMIT ADDITION OF PRESSURE GREASE GUN.

-
f’f
]‘B
0 38
E:R‘“xr d P
17 . 1
TS i {1? f o
. 7 L - A ﬁ'f
- H—’ s . ! ."II .-:.- =
'Ied{ T T o . I3
| . Fal, ) o ff
| (i 24 if;;] - oy,
- P [REF] '"-
- | [ . FRAME ASSY AND CHENNEL 41
S I -
24 el | _J.af"* 2B
s T ﬁy Ny
e < .,
. . e REF] —
._H_H.[.NQTE 1] -ﬁ’? o an “HGEEIE.F;EM ~
. f;:—’::'. \"‘"-‘,r {
i '2935 : . RIT S1ISWH
> N E
24 L
AN -~
iy =2
WGOTE:

0660100057
(SHEET 1 OF 1)

Page 164




Manitowoc Cranes

Description Assembly No.
FOOT THROTTLE SUB GROUP 0660100057
Revision: A
Item FN Part Qty Description
17 203735 1 PEDAL
18 203736 1 BRACKET
19 848023 1 PIN, CLEVIS
20 7690021210 1 |PIN, 3/32" X 3/4" LONG COTTER
24 7690101295 4 |PIN
3/16" X 3/4"
25 154243 1 ANCHOR, CORE
26 7246100381 1 CABLE, 72" CONTROL
29 7111104810 1 SLOT RMS #10-24UNCX6 G1
30 7834100021 2 SPRING, FOOT PEDAL
31 7660100000 2 | NUT, HEX
3/16" - 32 N.F.
GRADE 1
36 204428 1 ANCHOR, SHEATH
37 4313310077 1 CHANNEL
38 861064 2 SET SCREW, SOCKET HEAD
39 7115140550 3 | CAP SCREW,
1/4" - 20 N.C. X 5/8"
GRADE 5
40 7950140050 7 WASHER, LOCK 1/4"
41 2313310025 1 PADDLE
42 7660140000 4 NUT, HEX
1/4" - 20 N.C.
43 7300000100 4 CLAMP, TUBING
3/8" I.D.

Page 165




Manitowoc Cranes

= u
o
x o
=]
22
Q0
0O

(REF)

WINCH UP

I
3]
£
3

DOWN

(REF)
CONTROL

CONTROL
VALVE

{REF)

VALVE

006204

(SHEET 1 OF 1)

Page 166



Manitowoc Cranes

Description

Assembly No.
HOSE GROUP - 500D 006204
Revision: C
ltem FN Part Qty Description
1 7555512661 2 HOSE ASSY, 3/4" ID X 126" LONG
2 7555308561 2 HOSE ASSY, 1/2"1.D. X 85" LONG
3 7555311661 2 HOSE ASSY, 1/2".D. X 116"LONG

Page 167




Manitowoc Cranes

JNv13a ONIHIM

[0£5)
(439 b L .\

(sod )

oY
-1

SEO 0y
DBBY

SQSQQQQQ‘?

A%S%a9an0Y

ave

MN

LS TNS3E

o

51 \\.\
_ wOm AY¥3LIVE OL
2 ﬁ

"O3N AN¥3LLYE E\./Bv(\w
PLGL

3SOH %
J9NV14 ONILSIXT
(439)

@mw&v -z e
J<Cew e .
,/,/ ON ig
™~ 8¢
~ @
b
(434) et / HIOAN3S3IY
(23y) AP - I (434)

0995100932

(SHEET 1 OF 1)

Page 168



Manitowoc Cranes

Description Assembly No.
OIL COOLER GROUP (STAND UPS) 0995100932
Revision: B
ltem FN Part Qty Description
2 7345211701 1 TONGUE, INSULATED RING
3 145607 1 WIRE ASSY
INCLUDES THE FOLLOWING PARTS
144702 1 BUTT, CONNECTOR TERMINAL HS
4 144873 1 TERMINAL, 5/16 STUD HS RING
5 145601 1 WIRE ASSY
INCLUDES THE FOLLOWING PARTS
144794 1 RING, TERMINAL #10 STUD HS
6 144794 3 RING, TERMINAL #10 STUD HS
7 143534 1 BREAKER, 20 AMP CIRCUIT
8 7790100871 2 SCREW, SELF-TAPPING
3/16" - 24 N.C. X 1/2"
GRADE 1
9 145598 1 WIRE ASSY
INCLUDES THE FOLLOWING PARTS
144276 1 SPADE, TERMINAL F
7345001752 1 TERMINAL
16 - 14 AWG
144456 1 TUBE, SHRINK
10 145600 1 | WIRE ASSY
INCLUDES THE FOLLOWING PARTS
144276 1 SPADE, TERMINAL F
7345001752 1 TERMINAL
16 - 14 AWG
144456 1 TUBE, SHRINK
144789 1 USE 7345211701
11 # 7750000114 1 RELAY (HOSTILE ENVIRONMENT)
12 147107 1 PLUG, WEATHERPROOF RELAY
13 7101100610 1 SCREW, MACHINE
3/16" - 32 N.F. X 3/4"
GRADE 1
14 7950100161 1 FLATWASHER, 3/16" I.D.
15 7660100030 1 NUT
16 145945 1 LOOM, SPLIT WIRE
17 145599 1 WIRE ASSY
INCLUDES THE FOLLOWING PARTS
144276 1 SPADE, TERMINAL F
7345001752 1 TERMINAL
16 - 14 AWG
144456 1 TUBE, SHRINK
144702 1 BUTT, CONNECTOR TERMINAL HS

# SERVICED AS AN ASSEMBLY ONLY

Page 169




Manitowoc Cranes

Description Assembly No.
OIL COOLER GROUP (STAND UPS) 0995100932
Revision: B
Item FN Part Qty Description
18 145597 1 WIRE ASSY
INCLUDES THE FOLLOWING PARTS
144276 1 SPADE, TERMINAL F
7345001752 1 TERMINAL
16 - 14 AWG
144456 1 TUBE, SHRINK
144677 1 CONNECTOR, TERMINAL HS BUTT
19 840000 15 | STRAP, TIE
20 144702 2 BUTT, CONNECTOR TERMINAL HS
21 7115161450 2 CAP SCREW,
3/8"-16 N.C. X 1 3/4"
GRADE 5
22 7950160161 6 | WASHER, FLAT WIDE 3/8
23 7660160000 2 | NUT, HEX
3/8"- 16 N.C.
24 6184100224 1 BRACKET, MOUNTING
25 7115151250 4 CAP SCREW,
5/16" - 18 N.C. X 1 1/2"
GRADE 5
26 7950150161 8 WASHER, 5/16" FLAT PLAIN WIDE
27 174252 4 TUBE
28 846575 4 NUT, 5/16"-18NC SELF-LOCKING
31 + 7726191198 1 COOLER ASSEMBLY - 15" OIL
(COMPLETE ASSEMBLY)
32 842025 2 | CLAMP, HOSE
33 895492 2 FITTING, 90 DEGREE ELBOW
34 906921 2 |HOSE ASSY
35 887646 1 BYPASS BLOCK
37 7115185250 4 CAP SCREW,
1/2" - 13 N.C. X 6 1/2"
GRADE 5
38 7950180141 4 WASHER, FLAT 1/2"
40 7445202043 2 CONNECTOR, MALE
INCLUDES THE FOLLOWING PARTS
7755920002 1 | O-RING
42 144677 2 CONNECTOR, TERMINAL HS BUTT
43 207976 1 |COVER
44 7115140650 2 CAP SCREW,
1/4" - 20 N.C. X 3/4"
GRADE 5

+ SEE FURTHER BREAKDOWN THIS GROUP

Page 170




Manitowoc Cranes

Description Assembly No.
OIL COOLER GROUP (STAND UPS) 0995100932
Revision: B
ltem FN Part Qty Description
45 846531 2 NUT, SELF-LOCKING
46 147497 1 WIRE ASSY
INCLUDES THE FOLLOWING PARTS
144789 1 USE 7345211701
144678 1 USE 7345241701
7345241701 1 TONGUE, INSULATED RING
48 7872100195 1 SWITCH, 120 DEGREE TEMPERTURE

Page 171




Manitowoc Cranes

7726191198

(SHEET 1 OF 1)

Page 172



Manitowoc Cranes

Description Assembly No.
COOLER ASSEMBLY - 15" OIL (COMPLETE ASSEMBLY) 7726191198
Revision:
Item FN Part Qty Description
1 9726100357 1 FAN / MOTOR ASSY. 12V.
INCLUDES ITEM 7
2 9726100358 1 | CORE, COOLER
3 9726100359 4 | BRACKET
4 7115160850 4 CAP SCREW,
3/8"-16 N.C. X 1"
GRADE 5
5 7950160050 4 | WASHER, LOCK 3/8"I.D.
6 7950160161 4 WASHER, FLAT WIDE 3/8
7 NSS 1

MOTOR ASSY. 12V.

Page 173




Manitowoc Cranes

BLACK WIRE

RED WIRE

FROM TRUCK
EXISTING MOUNTING 4 BACK-UP LIGHT
PLATE ON FRAME
CROSSMEMBER
7 \
9 TOWARD REAR
OF VEHICLE

80016282

(SHEET 1 OF 1)

Page 174




Manitowoc Cranes

Description Assembly No.
ALARM KIT - BACKUP 80016282
Revision: B
ltem FN Part Qty Description
2 143333 1 TERMINAL, 5/16 STUD RING
3 143736 1 WIRE, RED
4 144052 1 ALARM, BACKUP
5 142090 2 TERMINAL, BUTT CONNECTOR
7 7950140161 4 WASHER, 1/4" |.D. FLAT WIDE
8 7950140350 2 WASHER, LOCK 1/4" 1.D.
9 7115140750 2 CAP SCREW,
1/4" - 20 N.C. X 7/8"
GRADE 5
10 7660140000 2 | NUT, HEX
1/4" - 20 N.C.

Page 175




Manitowoc Cranes

o~

-------------------------

..............

.........................

13

TO CHASSIS GROUND

(REF) SUPPLIED
AIR PTO SWITCH

N

9

TO 12V
IGNITION
POWER

995001728

(SHEET 1 OF 1)

Page 176




Manitowoc Cranes

Description Assembly No.
HOURMETER ASSEMBLY 995001728
Revision: A
Item FN Part Qty Description
1 7486002973 1 HOURMETER
2 7345001744 4 | TERMINAL, FEMALE
16 - 14 AWG
3 142255 5 WIRE, 16GA WHITE
4 142418 5 WIRE, 16GA BLACK
5 7950100161 2 FLATWASHER, 3/16" I.D.
6 7950100050 2 | WASHER, LOCK #10
7 7790100846 2 | SCREW, SELF-TAPPING
10 - 24 NC X 1/2"
8 7345211701 1 TONGUE, INSULATED RING
9 144702 1 BUTT, CONNECTOR TERMINAL HS
10 # 7872000213 1 SWITCH, PRESSURE
11 7445020251 1 UNION, STRAIGHT
12 7446040239 1 FITTING, MALE BRANCH TEE
13 208509 1 BRACKET, HOURMETER

# SERVICED AS AN ASSEMBLY ONLY

Page 177




Manitowoc Cranes

8T

995001846
(SHEET 1 OF 1)

Page 178



Manitowoc Cranes

Description Assembly No.
REST INSTALLATION - BOOM 995001846
Revision: A
Item FN Part Qty Description
1 208195 1 BOOM REST
2 100019 1 PAD SET
3 208198 1 CHANNEL
4 7115181650 4 CAP SCREW, 1/2"-13UNCX2"LONG
5 7660181601 4 LOCKNUT, HEX
1/2" - 13 N.C.
6 7950180161 4 FLAT WASHER, 1/2" 1.D.
7 7115164450 1 CAP SCREW,
3/8"-16 N.C. X5 1/2"
GRADE 5
8 7660161601 1 LOCKNUT, HEX
3/8"- 16 N.C.
GRADE 5

Page 179




Manitowoc Cranes

o7

(REF)
RESERVOIR

004035

(SHEET 1 OF 1)

Page 180




Manitowoc Cranes

Description Assembly No.
HOSE GROUP - 600C 004035
Revision: A
Item FN Part Qty Description
4 7545120210 1 HOSE ASSY, 1/4" I.D. X 202"

Page 181




Manitowoc Cranes

LI TR KGGER
CYLINDER

fg ”

EXTENO —"

RETRACT

007643
(SHEET 1 OF 1)

Page 182



Manitowoc Cranes

Description Assembly No.
OUTRIGGER PLUMBING 007643
Revision: C
ltem FN Part Qty Description
1 200547 2 PROTECTOR, HOSE
18 7555208921 4 HOSE ASSY, 3/8"ID X 89" LONG

Page 183




Manitowoc Cranes

Notes

Page 184



Manitowoc Cranes

(REF) WIRE
HARNESS ASSY

(REF)
CONTROL
VALVE

&) 9y

S~
_/wrjﬁ.

&S
~m}! ’ N // '\
T )

9
(1) %Jﬂ/’

MN N /
0 SIONOO) o/
7 &R NI

@WJ&@?/‘ OA

ASH ALARM

%.ﬁ./_//\ @

&WV@\

N/
@

@
e

/

N

80037924

(SHEET 2 OF 2)

Page 185



Manitowoc Cranes

REF éBEF N
uc TORSION
FRAME BOX ‘\
L)

TYP 2 PLCS

80037924
(SHEET 1 OF 2)

Page 186



Manitowoc Cranes

Description

Assembly No.
ASH HOSE AND HARNESS INSTALL 80037924
Revision: A
ltem FN Part Qty Description
2 147101 2 HARNESS ASSY, WIRING
INCLUDES THE FOLLOWING PARTS
144975 1 BOOT
144488 2 SPADE-TERM-F-QC
144976 1 COVER
12 7555229821 4 HOSE ASSY, 3/8" I.D. X 298"

Page 187




Manitowoc Cranes

7053100011
(SHEET 1 OF 1)

Page 188



Manitowoc Cranes

Description Assembly No.
BALL ASSEMBLY - OVERHAUL 7 TON SWIVEL 7053100011
Revision:
Item FN Part Qty Description
1 NSS 1
BALL
2 9053100038 2 | WASHER,
3 9086100144 4 | NUT
4 9053100037 1 |PIN
5 9053100102 1 TOP, WITH EYE
6 9053100103 1 | HOUSING
7 9086100134 1 BEARING, THRUST
8 9053100104 1 EYE AND NUT
9 9053100025 1 RING, CENTERING
10 9086100057 1 FITTING, GREASE
11 9053100105 2 PLATE, BAR
12 9053100106 1 | SPACER
13 9053100107 1 |PIN
14 9053100108 1 NAME PLATE
15 9086100305 1 PLATE, CAUTION
16 9053100051 1 PLATE,NAME |.D.
17 9086100327 8 DRIVE SCREW
18 9053100003 4 | PIN, COTTER
19 9053100109 1 |HOOK
20 9053100110 1 |KIT, LATCH
INCLUDES THE FOLLOWING PARTS
90015669 2 RING, E-CLIP
90011777 1 SPRING, LATCH
90015670 1 PIN, GROOVE
9585100044 1 PIN, QUICK RELEASE

Page 189




Manitowoc Cranes

Notes

Page 190



Manitowoc Cranes

Description Assembly No.
REEVING GROUP - 3 PART 500D 006412
(FOR REFERENCE ONLY) Revision: C
Item FN Part Qty Description

1 + 942226 1 HOOK BLOCK ASSEMBLY

+ SEE FURTHER BREAKDOWN THIS GROUP

Page 191



Manitowoc Cranes

942226

(SHEET 1 OF 1)

Page 192



Manitowoc Cranes

Description Assembly No.
HOOK BLOCK ASSEMBLY 942226
Revision:
Item FN Part Qty Description
1 942252 1 LATCH PIN
2 942229 2 | TENSION LOCK PIN
3 942230 1 ZERK
4 942231 2 NUT
5 942250 1 KEEPER PIN
6 942249 1 PIN, 1-1/2"
USE WITH OLD TYPE HOOK
6 90013754 1 |PIN, 2"
USE WITH NEW TYPE HOOK
7 942251 1 KEEPER PIN
8 942233 1 NAME PLATE
9 942234 1 CAUTION PLATE
10 942235 8 DRIVE SCREW
11 942236 1 SIDE PLATE
12 942237 2 WASHER
13 942272 1 HOOK ASSEMBLY, W/1.5" OPENING
INCLUDES ITEM 14
14 942273 1 LATCH
15 942238 1 | SHEAVE
16 942240 1 SHEAVE BUSHING
17 942241 1 SIDE PLATE W/NUT
18 942242 1 CENTER PIN

Page 193




Manitowoc Cranes

Notes

Page 194



Manitowoc Cranes

Description Assembly No.
BSA-1 BASKET GROUP - 500/600D 995000822
Revision: #

Item FN Part Qty Description

150 + 812795 1 DECAL LOCATIONS

170 + 816032 1 KIT,PINION

200 + 805243 1 DISC BRAKE

220 + 815373 1 TRANSPORTING CRANE WITH BASKET

250 + 806729 1 ANTI-TWO-BLOCK OVERRIDE

+ SEE FURTHER BREAKDOWN THIS GROUP

Page 195




Manitowoc Cranes

Notes

Page 196



Manitowoc Cranes

TWO PERSON STEEL BASKET

DESCRIPTION

The two persen steel basket option is a boom at-
1ached personnel platform which is available for National
telescoping product. It can be mounted to the boom tip
or to the jib tip for the purpose of moving personnel and
their related work eguipment to elevated working heights.
The maximum capacity of the basket is 1200 pounds
when attached to the boom tip and 600 pounds when
attached to the jib tip. The maximum occupancy rating
in all cases is two people. The basket is equipped with
a manually applied brake to prevent basket swing move-
ment when the basket is being loaded or when the de-

A Grove Worldwide Company

‘ Waverly, Nebraska 68462

PLATFORM CAPACITY ON BOOM | 1200 1b (544 kg)
PLATFORM CAPACITY ONJIB | 600 b (272 kg)
MAXIMUM NO.PERSONNEL | 2 |

NATIONAL CRANE

MODEL NO. | |
PLATFORM WEIGHT 450 |b (204 kg)
MFG. DATE | |
This platform is intended for attachment 1o National
Cranes only.

This platform meets the requirements of ASME
B830.23-1998

sired work position is reached. The brake is intended to
be disengaged and the basket load, including person-
nel, is to be centered so that the basket hangs freely
within 10 degrees of level whenever the boom is in mo-
tion, Safety harnesses are provided for basket occu-
pants with a harness attachment link located near the
basket pivot point. A gate is located at the front center
of the basket. The gate is to be used for ease of en-
trance and exit to the basket and must be pinned in the
horizontal position with the detent pin provided when
the basket is occupied.

ADANGER

OVERLOADING BASKET OR CRANE
WILL RESULT IN

DEATH OR SERIOUS INJURY

» With basket attached to BOOM, crane must not be
operatsd at positions whare the crane load chart
shows lass than the following capacity:

3,300 Ib (1,496 kg).

* With basket attached to JIB, crane must not be
operated at positions where the crane load chart
shows less than the lollowing capacity:

2,100 Ib (952 ky).

+ Do not use loadline to lift loads when personnel
are in baskel.
« Do not allow personnel lifts in winds in excess of

20 miles per hour (32 km/hr). J—

ADANGER

ELECTROCUTION HAZARD

THIS BASKET IS NOT INSULATED.
THIS CRANE IS NOT INSULATED.

Do not operate near energized power lines or other electri-
cal hazards. This device is notinsulated. Remain a minimum of
ten feet away from any electrical component. Employ a signal
person on the ground to guide the operator.

812795

(SHEET 14 OF 14)

Page 197




Manitowoc Cranes

SAFETY

Thg fnlawing safeky rulas appdy seaciically o bas
kel operabon and ara o ausad n conunclionwkh ard
supphererbal b the selety nkormadien inbhe Salety and
Cperation seclions i ihe Fom ol this Oamer's Mamaal.
Lt commrois and bashet shal ba ested and ingeacied 14,
gah day pnar be use 1o dalermine that ihe syEherm & In
zafe working ciadition, 85 oullingd n Ihe Irspection
Edclicn.

GEHERAL SAFETY REGUIAEMENTS
E, Ll canirals ard baabel shall B2 1esied and in
specied egch diy pear e use o dateming 1he
SyBkem 15 1 Sabe warking Sordiban, 15.
2. '.':IT'I|!|I autherized garsons anal operale 1he cfarm
and prrscnnal Halfonm.

5. Hakingaff b as adjsconl pole, simchyra, or aquip-  [H
ment while warking Irom a perennel lilk shal
nat ke permitted.

4. Teouganlz <hall akweys etand iy an Ihe floor r.

af 1he Easkee, Bnd shall nol st eF climb o ehe
atge nl 1he LBSKET OF uae panks, kdders, ar
athar dovices ¥ar a woik position,

. A booty haree=s shall be vorn and a laryad at-
tackad ip g bocem or baskd al Al 1imas whan
wihing frema parspanal pliferm, unkess spa-
cial work raguingments dictabe aktharwsa, 14,

& Eoorm and bazket lzad limits speciived shall nol
e parggder.

7. Yhesl chocks 5hal b inslalled betone Lairg tha 19,
Bruipiran] an an Inews.

4. The ceane andior brock on wWiIch e Srane s 20.
manbexd shal rat ba rreaed wihean the B e
rhpraied.

4. Ghmiars skall nit ba weoar whde pedarming work
rom @ parsanne platicom.

10. Bekomemoany Ihe crang for rmagd fravel, B oo

shall b Irmpechad b sea 1hat il is proparty siowed
and durickpard &re o skowed pogllan,

11, Dip nat aperala NEAr poker e oF ofhar floctri-
cal hazrark, The devieea & et Bsalalad. Fae-
man a menirrum o [k gt gasg mm amy aac
rizal cofmponant  Gonsul minimum claerance
a4 Or ERecLracarton Hezard decal toraddibonal
charanos inkarmadken. Yoo mos! use 8 sigral

parsnn an e graund ka guidr 1ha pparadar oy,

12, Ma maedficators or addibens which atect ha
nuchanical, Mdrads, or elecircal ineoity ar
g safig operaion al 1he orarne ar personnol plat-
tarm shak ka mafa wilhout ke writhan approval P
of e marJtachrer ar &N ecurdalend ey
13, D nol use Ihe bad Ine 10 Ik & handle oads
whra persanmil &g in The [G@see]. Load bock

must ba rameved irom load na, Loading musk
ke slowed on Eio pags prosded an man boom
Ard amFwo Boickl aaibeb riosl B canrriddens.
Smo Cpardtion Sgchan

Safety harness and lerparde shall be vasd anby
1or aMmployea sabeuarding. Ay salaby hamisss
of laryard astly subsetied to an in-sanica
krading zhall ba immediebaly removed lrom zer-
wie and shal nol be wsed agein or wrpiges
spfequanding. (This o nol apghy o a hamess
artd lanrard hest has bean SLccass ULy Stali Had
prod hasied )

& personial UH plan conlalning af ko) |heinlo-
Mtk dhawn 1 Persomal Flatarm LA Plan-
nng «nd Aulhorizalign Fzrm* shadibe praganad,
Verty that therg ara na lass hazasdoug alkerna-
tesE 10 parlormineg the work, or preading accass
o tha ared.

Do nat allew parsonrkd s mowirkds inasoess af
2 mikez per aur (32 krrvhr] ot tha @isad pat
fari Rieidie, eHecing siorms, SN, e, Sieal, or
viher adwrye weathgr ooodiliors gt could af-
el 1hr safaly ol parsonnel Terminabe person-
regl litng cparatiores 1 hazandous aoreiions de-
vEdap durine] Ehg IH,

Crovrdiacd of Fre-Int braalng amersfed by Ihe equip-
ek QQErA10r, PIETIONS Getupants del graund
CrEw.

AgEroprianaly brial ahy edividuals 1hal @e
Changed Shrring & sarkes al parsoud iy

The canlenls ol Ik Pre-Lill Diglings shad caver,
A% 8 Mmeron:

4 Thao progor usa ol all agupmeant weahed

h Assignmarm and resporsibliigs of gach per-
san imestvard inihe NIE oparadlon.

The procedures b be lowed.

Budange on gernaral and speciic salety pre-
caulions.

Spieial Skrals far e gperation,

Lirkqmé consigerations ol tha e,

Wiomk b e accomplished funrg It

If applicatle, 1he raaponsibliaies and BEalgn-
mema ol & anal Becson when lilling parkon-
ned rigar edectrical prasar lings.

Alicw parsonnel platorms 1o be only uzed ior
pEdsonmal, hericoks, gnd sufliciant mealerial lo
o Inair wiork. They shall e b used lor salchy
transprrling balk mate nals

Hawe a quaified parscn evaluate the eateoy [9-
aues ol the aperabenal emlonrsant and wenly
Ihe platiarm ard boi sy aimipmant am seiakie
[or psa

oo

Ta o

812795

(SHEET 13 OF 14)

Page 198




Manitowoc Cranes

23. Determire il apecial work SIamannnces reguine
urRer o e=aUtens. Pricaulions sueh as bl nal
Imited 1o 1he lefinering shall ta laken-

4 Whan waldirg is re be etcomplaned Trom e
paraonred pladonm, suilabbe aleclrode hokd
ars shall be preeded lg prodes] Yhem From
contacl wib ary conducting compenente of
tna platharm.

b When pareonng s arm congdus ed guar wa-
tar, persondl olalion devicas shall be pro-
yHied ared requirad o ba warn. Farsonal tall
prodecdban dercas wlh usch rededbe loalLegs
shall o provided, ard requingd 1o e wiorn.
The 134 prilachon device shall be AEARODG-
ety BVICHEd wWhha DEFSon Ml Bre lited coar
lawrd and derashed whikr perscnngt arm liled
U Wl

¢ A boarwilh appropneta rescisa pees onnel shall
b= evailakde et all hmes durng & parsornal
il var watar.

d Approprade parsorasl prodeslive equipment
thalf be prowvidsd ard reguirgd 10 bo usad
around igeic, llanmnable or hazramous =ub-
Fances o Ipmos

4 Aeneu army conoanicied Inadirg of 16e pladanm
b0 praciuche 1he Cwer Brassang of B CorngOarend
or 1re pmpanng ol the pdakionm bbby,

EQUIPMENT DPERATDA

Etpshmera Dparabor shall:

1. Corply wilh argy apedlcabke galilication critaria,
A A EnirTum e Guelifesalion rggningrmeands shal
includ, Lut ot b limiled ta:

a. Thunifcaaon o operale the specihs: bpa holol-
ng squexTanl used in e parsonnal it

b Sucrasehuly meating Iha piyelcal gualilica-
lien cnderla BE eslabletad 1 (ke applicabis
hoist g equipmen] ASME B5E wHue. Ad.
difonadly, 1ra aparalar shall ki ashd or
substarer abdse, Testing shall ba m aocor-
donco with g picable govemman raguiaiions.
an I pOlicigs gl §we eFmpicaar,

o SAnCoEEs P Ly megedireg biva 11 e et qulif-
callon creqs astaHIghes in Ihe apedicabie
lsmishineg equipram ASRE B30 wilume,

. Bg quallicd o oparate the platiprm oontiods ot @
platiorm with contrals,

% Mol angage Irn 8 paracnnel lillwhen plarsically or
rmardally urdit. The aparalor has the rghi 1o
reirsa any parsormal lik under the iolowing cir-
LLHTHlaMEaE:
£ The operay does nat ksl physically or men-

lalhy Mt paarlean The cpordion

B Tha cparatar has besn warkirdg tor meare (han

18N hgurs prnor 1o the 16t of tho Bt o gha ikt
wik ol b cornplaled Balank g gparalor has
Laan working lor Iwelve bos.,

& Tha ppamior did not heve al leasl gight kours
o] mmediatety prior lo e serk shill can-
Tairung the personngl it cpamtion,

4. Hat anggige in anry pracked tial will diseare [Reir
Atanbon wtdle aciually angaged i ogenaiing the
hoigiing equisTert.

S Onby tespiaed 10 sgaals Irom e Pergonme Litt
Suparvisor ar B azsgnated sigral parsan, Tha
OpERLar shall chway & sbogs Sgnal ak army ima, no
maber mh gives il.

& Consull wah the Pargornal L Suparviso be-
KIrg OOATImEN NG OF CORRIrryy ehe [ wha ravsr
1ha operabtar has ary doull as b the safary af
Hha [Ht.

¥~ Whews iwmlvgd with a boom mounted plarkem
withgul corirets, ramaln o 1ha hoisling eruip:
gl CorHrms whE revEr Dersonrel ang i 1he ple).
karm.

B Whan ivmlved wilh & bosm mounted platkaem
bty BRSO Fiekion Gleilrcds and a maans of s
£Fiy], ratacting and mlabrg o L eYem ihe pri-
FIAry AT S bennamas. Inopeva tisg, b e
il 1o rarmain al 1hsg FCUG 1Ny SOWpMENE Soutmls.

9 Corsuf tha Salety and Cpararicn sedtions indbe
Crarr's kkanual for apecllic nisroction an he
equipmean ogaradlon.

1, Inspact i halat equipment selige arsa belog
the pessonnal It saed repon kis obsenations b
e FParsanrel LM Sapetvisin. The cpamior shall
Ircpad 1he ared iy’ pinenlial hozands sUCh 8:,
Bl nat kmited 1o:

A Excessve load o mdigg.

i Chasdread phgirpcipons ard alastrieal bramns-
missian lin\as,

c  Harpmios poaklons,

d, Inpdequata surlace and soupperl 1o withstag
BF oreEs Impsosed.

& Wired, weatiar and ot unslabia condiicng.

L Aoy potentially hatgardoas condilicns.

11 Irapaet 1he higiyl gapmer immediately prar e
arling & parsonn |ift cparaan. T Grilaria
far & Frequend Inspacten &3 spedilind in the aps
propriata holabng equgrrenl ASME B0 valwre
Shiall B nrssd,

12. Cywtrivie hoasling @quicemsent wik odriggars and
o slabikzers pr@arly 681, Cily ReRbe with
tul henzonlal extersion o all of oorigger bapme.
Handling ol porsoreal s not pammited will mid
SN guingger position.

13 ‘Wanfy Lkt he holgeng equEMerd is se1 up and
MalrBIrEd wilkiin nirs: piscan] of grade lewel [ 56
LR

812795

(SHEET 12 OF 14)

Page 199




Manitowoc Cranes

1d.

15.

16

17,

14,

1.

20

M.

N

24,

For hoiabre] BAEETEnt wih & toor allacsied
HEROINL Yerity Ihak the platern is aHaches as
sprecilind in the baskal installalipn sachon

Mo allow 1he talal waight of the IMed load In-
cludens repgng, plattorm, perdanned, ools and
halerial 1o axteed 50 pantgnl ¢4 1he haistng
equipment’s mbad [tad, tndes 1ba Manned con-
ditorma ol apamtion. |Exsapt during 1&31ing as
aylined ir Inapection Sechian.)

Mat alloew \ha plallorm’s mling ar e maistng
BUIpMMAnt's reduced raled oad, b be exoested
whan kada ara tranafarred Lo The boisied plal-
farm.

Parorm & treal il pricr ke dtng persomal wilk
the platharrm omasch 5hit and aher ang charge
tl el up ksation, ot equipgnmam conligurmicon
or aparainor These lifts shall b usad 30 ascar-
tain thal heoisl $ouprmant aed 1 and Sonhgura-
b3 ks cOmact. kad capachies are sdedlata, thal
no hazardaus iNlereraroas ex1ak, and 1o farike:
chemidkalrabe 1he e rabore. S rbioana | Catpen
LerE.

Warity imar during [he Trial 1dr, the platform is
Inadad 1p At lmasi the waighi gupsriad gunng tha
achual lif,

Mak knwsnighy 3 knw Hea platiorm ioad b eaceed
the pHartform rabirg, (Exceqe durng besding as oul-
lined in inagechon sechan).

Mal bravel tha heshng equipment with portomaol
Im i parsoned plattarm

Fartonm &l movemards ol the prallaren uncdes tha
dirgtion <A a cesgnaled slimal pekonand ma
tlaw, controlled manner B minimire sudden
movamentx ol tha plallorm.

. Aemann at ha hoxling equipment cordrola mt all

hrmeas when thg platinm is coouped.

. 5t all brakas and kegks on ke hdating egqulp-

nienl atter gosiienang of (ke paraonned pfatorm
ar1d Erelone garsnnmnal pedkum any vk,

. Mol Ak pECBSITE o4er, Under or b vidinity

o prowser linid unkess 1 risgirmmans ol 1he
minjMaJ rm dearanse shioam o e reguired cear-
arka takie ard on he Elcimcuion Hezard de-
cal are mal.

Mt I arty clhes KoBds, on Any odher lead lines,
whike corducling 8 paracrrwd i, Whan the haist.
] gruipment hax a Loom attachend datiorm
wlPzut epnkngds il shall ot ba usad tor oiher If-
iryy SErvie,

. Mot dizahla, or &ll2w 1o ba ditablad, any heoizd

squipman safaly dewice durirg 3 pareonned B

. Mol pparste & Satfomm with medion cantrals with-

fu Ihe pldatiorm ogerallon maresal awailakde jp
e pladonm.

. fyad e simitaneous opemban o more Ihan

oria o 1he hoisling equipreant malion conlrels,
wnlcss such praclica increaces Ihn safety of 1be
It pparalion

GROUNMD CHEW

Ciroumsd Craw ahall

2

1

M

1%,

Wisanaly irepect tha parsonas! g plarkoen, snd
i psFeoiaked rigging, br hazandeus condilinns.,
pricd 1o ard during arne aperalicn,

Acaet] in b 2mrance ard sl ol parsowel iR
cizupars atgroamd laval,

Wenfy tha zarsorned plaformis seturely attached
Ba: e a1, ey gl And 1.3 MANNETE & p6i-
lid by 1he platform meanulaciures ared 1hat & -
lachments and 1he plabicm ary secure.

. Warlty 1hal boar allashed personeal plationms

are only Btlached vsing he pinz and likiegs
spatifigd by 1ha hoisr EqUEETEY Musmpcfear
o @ Qualifad pargon.

Keep geaple fror péatsing under ihe ralsed
persormal plaHorm

- N b A mspansion syglem ki [#iting prrsan

nnl Thathas baan uaed for IMIrg loads ndhar man
1he parsornal platfioem.

. PAariam coro L frad pilive comramwmkzation

bEabtwean tha parsannal pleiorm oocwants and

ihd oopeFEiar, if signal pesans are pad aof ke
growd Chew.

- N mnigige in amy pracies or heva army olher

dulims Ihal wil reduee ihe salely ol e prrmgn
ngl it gparation

Qksarvg the walght daat &nd report any dedor-
mabon or hezerdous cordlicns o tha Parson-
re| Lett Supeeyiaor,

ariry 1he plattorm |6 euenby kiaded. matanal se-
curad, and 1he 10lal plafdonn waight does Aol
axcead 1he platkarm raung orhe reduced hoigl-
Ing equipmend It capmcity.

Mt allew G sccupied platfarm cver, uriderorin
i vacanty o preamr ineg kg ss. i fedquT e rmrs
minimpm chrargnes disfances are rid as shosn
in the reqired clag rance Jable &ivd cniba Eles.
trocation Hazard desal.

FLATFORM OLCUFANTS

Pt acanel Plstfiorm Occupants shall:

1.

ria

i

Mairdain a stakte and e¥an (0ading on 1be paar-
fom.

Kaap all pans o leair bisdy inside the patform
thuring raiging, lewering and poslbaning, excum
whan padyrming dutles a5 a designaled signal
p2rEQn.

Mol intartera with lhe platorm cparaiar of Bha
reiEgrialnd signaf parscn inthe platharrn artap
10 Qive &R BmErgancy Shop sagral

. Keap halr persanmgd Bl priuction device lan-

yard fastenet t ihe providad ancharage painlg
2l allgimgs, whila oGwenng e Ratkiem, unlass
T30 3l CINCAIMELIGS wolk reduvgmen|s dictkata
olharalaa,

812795

(SHEET 11 OF 14)

Page 200




Manitowoc Cranes

<n

I

bt

0.

HB

12

"

4

1%

1.

. AR Failar il e beseed sigeals costesd i e

placz T sllagriparts s-al kraw e encgsnay
S0 5 nal.

Carcdicl ke waek miA vraneer s b neairtan
sks 2 aHorm sheiclitg, swuwi the salery nl the pe-
saqne 1 opetahon

Farrraing =1 curilinaous Sial'téninconenanislio:
b tha aperater ssrd i sigal aad camror ca.
lionaka sigral pemssn

Ltz prrrszoriaal grotet L& eydiprienl sect i e
Fats, sglawy glasses, hearag swkechze ang
§|l:ll.'E'5 in cxndisas Wwhers 3 haaand 2 ey
sl

Viagr sr-moane: Sill prisinstiar souicn witk lan
yerds abached b a soecilic arcnorage ponlds)
Lrikas s Sl Cu-sonrsla™oe Wik | Squie Mg s
ek el wise,

Lirrit {be - qaril=r crerineers sin wilh 1n ek
b2ing percimes ., sha plalfzmm dss qnoa-d hos
il‘-='| eiulprient vnilahng

Cwarily dism Luling Eng seceing maleriz 2 .4
ruipenet wlhne e skatanes Hied,

Med stand. 5= ey oar work frem Fe Iep il nlar
mediala =a:1. Ik bzand ar ose ary nlhar device
10 anha ~ce thgirwarica he Sl weorg=q cqpakil-
'
KAt 2 all Ihe IIIIEHC-TI' aul al plLms Wil e hzess-
i1y Ui T,

R crleer oo el £ 2csnended pladsemownile <
raised el 0w pheleere " s e i
ang *hs pliafezrn s pensiclly secuned o b
siriaciure 1 oweich Loy o cnler ey ne mzxiliong
anz o hch bRy 1z atlachsd shair 53ty 1ar.
Mess5 lEry3rd

weremer < ed1a patlorm Ihat does nal have
anmslalled QEE. ke ks saspended or raized.
s e e Jale clozed and pored i e i
rrildl i, gei2pl el afn 2ot arosxiling
sra paHom

COMMUNICATIONS
T At At on Epslem she Beoas<d 1has el-

I

fenctivn the canizreeszes e ungue Mooanslee alz. en-
uIrcermenlal igsues arnd surieEnaciezhsn ey
NECEEESIY 1ar i 50 Goaralior .

. Al cerrmnanicalors shall B€ discarnbBla b2 tha

Eorndics. B rESSONzE A aotalsnall e Mase
uless she sigrnal vi chesarly orgersgion:d

AP cEmmemcal or: abwee opealor ars clal-

lizzrn SLACLEAME ane dislu=zed, all up Elewis shall
oz sbcpared i ez narinsation s re-esikiaclislond.

. SSTMANIZAUGr 5y=Em5 12 fe L2l Quring 1ne

if1 zhiall L el s ‘unchor 19 anz elecive
srize rzonrrnenang eachlil

=4ans EI';I'IEJ-E- “% e operpsor S1all bE N azcor-
deprce wath Ere nolshrg eqeprrent AEME S0
WLy, aribess wice o cnansaiio Ceiepl e,
ragic, or squiilent) = uliliaed.

a. A miclarial apeese-bGic - o The hand s15nala
=nall be poalad C2NEpC 0eE Yy 31 [he "0fGw-
mng l2=ahans.
= Ax rmquired by the ke'slngoaga. s nerd

ASKE B3 wnlume
= Inzide 1he ceeanns plationmn.
= Aoy phillone mulfoan mabse Icalinns,
h Scme ops mlions may regqaire addibcns 1o, &
riaddicabcng al, standand hand !'i-l:_;r'.'!h'i
= R spesci sikgrasls shall by agmaad gpon
and Jngdersion: oy lha E‘l;'IEl parsins ared
e fes sling equip et ape-atar

= Boecial sl shie” rol aneflie witr the
b aling sAuipmes slandard siqnals.

Eadiog or ooher elecimon mears al corenari-

saliane, il wsed, Sould Spoerals o f SeRUrE

slwirrnzl

Audibks anz visual alen dayicas shooc be oro-

vI9ES 7 The SAPDrm lor uae i an en gy

[: &, an Nalns o slache |Iﬁ"lt':-}

LIFTIMG FPEASONHMEL MEAR ELECTRIC AL
POWEHR LINEL

ELECTROCUTION HAZARLD

THIS CRAMNE IS NOT INSULATE D
DEATH OR SEAIOUS [MJUAT
WILL AEGALT FACH COYTACT
R I8 PEQUATE CLEAAANCE

Mainmin wir clrsrecrs Inem Hezirkce
lireb. Bl fOF iepeoir., HECEPICal lisl. 28
el le AmaARNL

This crand tods s pro=loe praissi= ar
cunbm:l mihwr proshindy lu an sach call
chapga? roednder

MecBin wclmrece ol 0% lemak 10 Insd
Lertwean ary paek af e crere, Gadine of
10 Bl Ay AREN 2l i crsmg ep lu
0,005 veia

S faal addHone chamnos i recuimdd
or meery addHioral 32,000 volls or k.

T

Cillirg] pr=onrn: wherribee cranr esnipmers orplas-
foerm car bacams alesiniad rom aleckne powes ©lires s
ar E'FtI'E"I'ﬂE"!.l hiezar®:de prachce, I s adyisable s [HER
larm e *lssihe e e ro piasibilty ol e ol e eeane
redipment, lnacd lirst ar pemcnnel Astform beceming a
LORIUCEWE palh Ths ho siNg aqupment &~a | rast b
pzes a1l perzoneal wader, besids, ur cwer eloci:
acownr e il aany corebicaticzn ol oo, peesnnral 2al
form, |pad ling and machera campoters will erer e
r-obnztad 2one as epegihied -0 Ihe requirén] clearar.e
seraopr e Caclroealioe | hosae: deza 1 Sling pres=a
ral raar alaczrs pewe - lines 5 1ok alleed Aisss he e
1510 252 hazaldous way hoda U'E_IH:I. oyl iERar
i Gicnrreslarse g he roegeised eioscarer: dislaraens
ke o alided.

812795

(SHEET 10 OF 14)

Page 201




Manitowoc Cranes

The touir 2iUElIONE 10 Gorsisar. and |Bke s1ees 10
slzabdsh, whedt KU PEFSONMER Moar £40i NG fweT Het
C]L:H
A Fower lirees A de-dasrgized and groynded

ke greivnd and bahwsan phases. [This (s the

e coxsdilion, )

B. Powwr lImae arr mmargired mith the hodmiimmg
sqtiipmenl tudsioe e prohfisted sone Dol
ket ek 2 e SO Mt B T 1 ) A i
oF piilorm bedng armkrgired.

L. Power Hnes se snerg@ed with dhe holeitng
ot inalole e provbiled rone ang
thers [ & oSNy thal e Motdiig atpng-
e of @ lalfarm cmn ispeoami vzt (L
wnd paraorual in s condfitor i profubiied |

B kit equipvmeni 1 in Jeanelt with e boom
hovprmect dnch P ARSI (1 BN LA B s

CONDITIGOHN &

Thia la tha preferred condiban wader whech g par-
snrmel it san b6 peromed. The hazerd of wjuny ar
caaatn o 1o alechioculion Bas eesy ramcyee]. Tha fd-
oo 51eps shall b 1aken whean [Mirg carsennel ina
Corditon A situalion:

1. The power cormpiusy or cwmer gl th poeser lings

shall da-erargize tha lings,

& The power nas shall be visible grounded In
qroad End bakagan the phasas 10 geed he
pasainility of alEctreal eadback.

A 4 qualllied regreganigilve of 1M owner o ihe
prreenr lings o & B rRd i Pesn Pl 1L et o 1102
AloecinG wlility Sl B Ok B Sibe B werify Bt
s1ep (1% and [2] al hls seclinn have Baen coe-
pebed and ehal The v ries ang rot aneigized.

d. Durakis signs shall e Fiztaiad 21 Ihe npemamrs
slaten, ard on b pside gl the crane, warping
thal eEciroeuicon gr sanpus bedily ey may
OCCul UMAES hed Mmimum cleadarks Bhosn in
Lra requited CaBMEMeE 1S and o bhe Elascine-
culion Mamard decal 15 malntaned betwsan e
hgising gg:ipermm and phabiarm ared posesr B,
T hess ngns shall ba pesled Al the hoist equp-
mestt Cpsarating =aticm, nn thea gusiche ol 1he: has)
exquipmen, ard irsida kA pesennel platform,

. If prewiriby warming desices, imulaled lnks ar
boom cagas i mded, by choic o lagal fran-
data, they shall sl Be & fpbstiae orany gl he
requremenis of his sectan, H INess davicas are
uzad, e Rt SQUpTENE Opafalion, grourkd crats
ang platicrm cosopards shall Be inserocted By
Managemani on he wmitzinns of 1he emaces,
operalirg condion rEeguiremens ol tna devicss
and 1he devioes’ |EEling regodrervems presserl bed
by e desncg marufactuner.

LONDITH B

The fadlowing s1BEs shall be lakem whar liRMineg pa-

sonnel in & Cordilmn B siuation:

1. & megiing, on the (o 5ile, pebweEn tha |ab Gha
menagamant ard SAher & Qualilad reprecents-
braee ol Hve awnar al Ihe pawes lie=s or Iha glec
trx; 1 Aility haall Lakg place Procedurss b sakahy
camplede e it shal be pzlatashea.

2. Tha cleardnis apaileed in e Hequingd Clgar
ance Takle rr obe Edechoulion Hazard decal
shall b3 maintaemad betwsen e FaolHing &quip-
ment, lad dne and parsannel pattaren ad all
Erra.

d, Posamr line mowemen], honzontat ard varbcal,
due 10 wired 6hall a added 1o He digtarss Spec-
fed, A qualihed regresentabie of b power line
aWer or & detinalsd rap e dalive of Be elec
tric iy whall ba coneulied or ihe meETEt
diskancas

4. Tha required taarances 1o he power lleas shall
ke cominuausly realerad By a dedicalod and
fuablied Sigral parson in tanslant communce:
ik wth hr: hoisl gigusgman] gparakor

E. Pertornsl plaformm moyamant restraini, wihan re-
quirad, shall ba dorg hrough esectcally Aon-
corducineg tag lines.

5. Mo persan ouiskde he persenne platonm shall
b pEemiitad to oezh tha hoesd equiprand, oad
lire or pladorm unkess Ie ssgral parsas idet
Muird IF (ehh Ske0we IPiGAlES s S2be.

T. Qparadiom ol tws Boarm ar 1he personnsl patorm
ovar fireser lires shauld b avoidoed. Foar pen
caplion ol A=l and rnulipds contacl pairks,
as vicnnsd [roen e cpgmitar's ang sgnal parson s
pesiliores, make iz 3 wary hazardous stwabon.

B. Prwmgr g visiikty anhancing gewicas, sULh s
ribkeans o balls, Enouid be attachad 1a the power
linegz {0 Bed 10 10 2Callon of 1e prahiblbed Zong
erntaboeshed [ (24 e [3) above,

9. Durakde Siwd shiall ke posisd warning [h ek
Iroculior or sarious bedily mjurg may ooour m-
Iess tho minimiem Cleprance 5 mainimirad ba-
twaen tha hoesling soueprman ard platioom and
pawar lines. Traze aigra shall be posted g the
halel equpmant apargling sladam, an o ao-
Lide o e Balsl equiprivgr, ard insida 1be par-.
sonngl phtcom,

10, 1l proximity warming oesces, nsulaled lnks or
b0 CARES Are U9ead, by chiaich or lgal man-
clale, 1heny challnal b sebstiluigd for any of 1ha
raguargments. ol \his seclion || 1h966 CencaE
&re uged, e Rolst squpnan opeaior, greund
vy i pladiorm serupams shallba instrcied
by managarmam on he limdlalicns of the deyices,
Operahng condiken requianents ol ihe Savkes
and I Gavic as 1aakil] requiiernvems praseriboed
brp 1B dervicd Marrdariorar.

812795

(SHEET 9 OF 14)

Page 202




Manitowoc Cranes

CONDITIONC Table A
Lifting personnel under this condition is prohibited.
Required Clearance for Lifting Personnel Near High

CONDITIOND Voltage Power Lines Normal Voitage, kV
The following steps shall be taken when transiting Minimum Radial Distance
to a personnel lifting location in a Condition D situation: (Phase To Phase) ™ ()
1. While in transit and with no occupants in the plat-
form, the clearance to power lines shall be as LI RO — 6 (20)
specified in ASME B30 volume applicable to the Over 50 To  200............ 6 (20)
hoisting equipment. OVEI‘ 200 TO 350 .................... 6 (20)
2. When planning the transit of the hoisting equip- Over350 To  500.......ccouuuuuuns 9 (30)
ment the effect of transit speed and transit sur- Over500 To = 750............... 12 (40)
face on the hoisting equipment movement shall Over750 To 1000................. 15 (50)
be considered.
812795

(SHEET 8 OF 14)

Page 203




Manitowoc Cranes

INSPECTION

The platform shall be inspected by a qualified per-
son prior to initial use at each new job site according to
the items listed in the “Personnel Lift Platform Pre-Lift
Inspection” form in this section. The platform shall then
be inspected at least once each day, before use, by a
designated person to identify conditions that could cre-
ate a hazardous operating condition. Any hazardous
condition found shall be corrected before personnel are
lifted. Dated record of the platform inspections shall be
kept with the crane and be available for review. At each

new job site, prior to lifting people in the personnel plat-
form, the platform shall be proof tested to 125 percent
of the platiorm’s rating. With the proof test load evenly
distributed in the platform, the platform shall be lifted
and held in a raised position for not less than five min-
utes. After the proof testing the platform shall be in-
spected by a qualified person. Any damage revealed
by the inspection shall be corrected and another proof
test conducted. The most recent record of proof testing
shall be maintained at the job site.

BASKET INSTALLATION

1. Position truck and crane for use as outlined in
“Safety and Operation” section of Owner’s
Manual.

2. Ifthe basket has been transported to the job site
on the truck, attach the loadline hook to the bas-
ket lifting lug provided on the basket hanger
bracket and set the basket on the ground at a
radius that will allow pin up to either the boom tip
or the jib tip if the jib is to be used for higher
reach.

3. If the basket is to be used on the jib tip, deploy
the jib as outlined in the “Safety and Operation’
section of the Owner’s Manual. Since the loadline
is to be stowed on the main boom during basket
operation, it will not be necessary to plug in the
jib tip anti-two-block switch.

4. Remove loadline from boom sheave case, re-
move anti-two block downhaul weight from
loadline and stow loadline on top of first boom
section.

5. Attach anti-two-block override flag as outlined in
the operational section of the manual.

6. Position the basket and pin the basket hanger
bracket to the boom sheave head or to the jib tip
if required.

7. Stow the anti-two block weight on the bracket
provided on the basket hanger assembly and se-
cure with spring clip.

To remove the basket, reverse the above proce-

dures. Examine and replace any damaged parts prior
to the next use of the basket option.

A DANGER

TWO BLOCKING THE LOADLINE
WILL RESULT IN

DEATH OR SERIOUS INJURY

THE TWO BLOCK PREVENTION
SYSTEM DOES NOT FUNCTION
WITH THE TWO BLOCK
OVERRIDE SYSTEM IN USE

Do not two block the loadline by
contacting the sheave head with
the downhaul weight.

812795

(SHEET 7 OF 14)

Page 204




Manitowoc Cranes

OPERATION

1. Position truck and ¢rane for use as outlined in
the “Safety & Operation” section of Owner’s
Manual.

2. Conduct required safety checks on basket, crane
and attachments to insure safe operation during
use.

3. Position basket in an accessible location and lock
the basket to allow safe entry. Unpin and open
the gate to enter, close and pin the gate after
basket is loaded.

4, Each occupant must attach a safety harness and
securely attach the safety lanyard to the safety
loop provided in the basket.

5. The crane operator must determine if the crane
capacity will safely handle the basket in the lo-
cation it is to be used. The maximum capacity
of the basket is 1200 pounds when pinned to the
boom tip and 600 pounds when pinned to the jib
tip. This includes personnel, tools, materials, etc.
The basket must not be operated in areas where
the crane load charnt shows capacities less than
3300 pounds when basket is at boom tip or less
than 2100 pounds when basket is at jib tip.
NOTE:

a. Where no capacity ratings are shown on the
load chart, i.e. at below 0° boom angle, op-
eration is allowable with the boom fully re-
tracted.

b. The basket lock, if so equipped, must be re-
leased when beoming up or booming down
and the platform load must be centered so
that the basket hangs within 10° of level.

6. Raise the boom smoothly and slowly to the ap-
propriate boom angle.

7. When the boom is at the proper angle, extend
the boom using the crane telescope function and
raise the basket tc the required height.

8. Once the basket is in the proper work position,
apply the brake.

9. To lower the basket, reverse the above proce-
dures.

OPERATION INSPECTION

1. Before and after each use, examine basket and
brake assembly for damaged brackets or bro-
ken welds and replace as required.

2. Check the brake to make sure it has sufficient
holding power. (Refer to Brake Adjustment Sec-
tion on following pages.)

3. Check to make sure the bolts securing the bas-
ket pivot pins are tight.

4. The safety harness and lanyards shall be in-
spected before each use and in good condition
with no cuts, abrasions, burns or chemical dam-
age. The snaps, rivets, grommets, threads and

buckles, must be examined for broken, loose-
ness and cut damage or evidence of cuts and
cracks. They must be removed from service if
any damage is apparent, and replaced before
the basket is used again.

5. Replace any damaged or missing pins or spring
clips.

6. Replace any decals which are damaged 1o the
point they can no longer be read.

Lifting with Loadline when basket is attached to
Boom or Jib

A DANGER

OVERLOADING THE CRANE
WILL RESULT IN

DEATH OR SERIOUS INJURY

» Deductions must be made for boom and or
loadiine attachments to determine allowable
load.

« Usa deduct information provided below or on the
loadline attachment for National Crane supplied
accessories,

* Refer to manual for additional information.
8757

ACCESSORIES I DEDUCT FROM RATED LOAD

s, Baner 4501b (204 9) |

Do not lift loads with the loadline while personnel
are in the basket.

Before lifting any loads with the basket pinned to
the boom tip, refer to the “Capacity Deductions” decal
located at each operator’s station. With the basket
pinnad on the boom or jib sheave case, each maximum
capacity load rating must be reduced by the amount
shown on the “Capacity Deduction” decal. Additional
deductions must be made for downhaul weights, load
handling equipment and other options as required. The
LMI (if equipped) will interpret the basket pinned to the
boom or jib tip as a suspended load and will reduce
capacity accordingly.

Examples
1. Series 990 with no jib, fully extended capacity at
49° is 2500 pounds. The deduction for lifting
with the loadline when the steel basket is pinned
to the boom tip is 450 pounds (204 kg). The
maximum capacity at 49° full extension is 2500 -
450 = 2050 pounds.

NOTE:The figures are for example only and there-
fore may not reflect actual machine capabili-
ties.

Additional deductions must be taken if required for
other options.

812795

(SHEET 6 OF 14)

Page 205




Manitowoc Cranes

BRAKE ADJUSTMENT AND OPERATION

The 1200 pound capacity steel basket is equipped
with a sliding caliper disc brake. The brake is applied
and released by moving the overcenter levar assembly.
Proper assembly and adjustment of the brake is essen-
tial to provide satisfactory brake pedformance.

Attach caliper to baskst using two 1/2" bolts as
shown in Figure 1. The caliper must be allowed to float
on the mounting bolts. Therefore, there must be a 3/16"

gap between the outside of the brake and the bolt head
(Figure 1). The holes in the brake mounting plate are
threaded. The gap dimension is adjusted by turning the
bolis in or out. The mounting bolts are secured in this
position with a jam nut between the caliper and the
mounting plate and a lockwasher and nut on the inside
of the mounting plate.

Disc

/

Brake

mounting \,

plate

/

Caliper

T T,

A

1/ i
ﬁ/ Mounting
bolts

Nut and/" B

lockwasher

FIGURE 1

316"

Jam nut

812795

(SHEET 5 OF 14)

Page 206




Manitowoc Cranes

Brake freeplay is adjusted by rotating the brake pis-
ton module on the caliper assembly. The module is
locked in position with a set screw through the caliper
casting. To adjust freeplay, screw in brake module until
linings contact discs. Back off module until flat lines up
with set screw. Tighten set screw (Figure 2).

The position of the operating lever can be adjusted
by removing the piston retaining nut (Figure 2). With
the brake in the locked position, the cperating lever
should be oriented parallel with the basket rail. Instali

Adjustment
knob

Overcenter
lever

Basket rail

Threaded rod /

Operating lever

and tighten lever retaining nut securely.

Attach overcenter lever to basket and connect to
brake operating lever with clevises and threaded rod
(Figure 2}. Turn adjustment knob on overcenter lever
counterclockwise until it stops. Adjust threaded rod-
clevis assembly to provide adequate brake holding
power.

During actual use of the basket, additional brake
holding power can be obtained by turning the adjust-
ment knob on the overcenter lever clockwise.

Disc

[ Piston
retaining nut

Set screw

FIGURE 2

812795

(SHEET 4 OF 14)

Page 207




Manitowoc Cranes

PERSONNEL LIFT PLATFORM PRE-LIFT INSPECTION

Inspector Date
Platform ID
. Markings SAT UNSAT

Platform decals and placards (all information legible)..........................

Suspension system decals and placards ..........c.cccceverveiencinnnnneennnneen,

. Structure

Load supporting welds/bOlts ...........c.coceviiiiiiiniininencincenercieneee.

Load supporting Members ..........cccoceiviiniieniieniinnentc st

Barrier from toe board to intermediate rail ............ccccvveviiirveniiiiniennnnns

[ 11 16 I -1 O SO U R

Fall protection device anchorage points..........cc.cccevveeeneceriiveennceenenes

Gate locking machanisms ...........ccoccviiiiiieeinieeininree e cceeee e sene e

Platform floOrNG ....cocviiiiiiiiiriiireeieecrenieeerereescntreeseere s e e esessesteesssssnennns

Suspension attachment points..........ccocceviiiniiiniiniciniien,
. Attachment mechanisms

Pins/Ears/Bolt-UpS/EYES (CIrCle) .....ccuevevieierevirieerreeireecrsveeecereeeeennen

Basket mounting bracket............ccoveevmiiiiiciiciiiieieirciecec e

Basket pivot bEAKNGS .......ccovuuiiiiiiiiiiie et

. Special purpose items

Hand brake Operation ...........cccccveveveeieniverierenineienieeecrnreessssseeesesnasesnns

Safety harness and 1anyards ...........ccoccveeeinieiiniennicnecnnneneneneennn

FIOOr ClEaNIINESS .....covuviiiiiiiiiiitteiicte et sst e s

. General comments

Name Signature Date

(SHEET 3 OF 14)

Page 208




Manitowoc Cranes

© 0O N O O b

10.
11.

12.

13.

14.

15.
16.

. Location Date

. Purpose of lift

PERSONNEL PLATFORM LIFT
PLANNING AND AUTHORIZATION FORM

. Hoisting equipment. Mfg Model #
Serial #
. Expected radius (max); (at work location)
. A) Rated load at radius B) Maximum lift load (50% of 5A)
. Platform ID Platform rating
. Platform weight
. A) Number of platform.occupants B) Approx WT.(with equip)
. Total lift weight (7 + 8B, no more than 5B above)
Personnel lift supervisor
What are the alternatives to this personnel lift?
Why are they not being used?
Pre lift briefingheld ____ / ___/ / AM/PM

Attendees

Anticipated hazards (wind, weather, visibility, power lines)

Lift accomplished date Time

Remarks

Name Signature Date

812795
(SHEET 2 OF 14)

Page 209




Manitowoc Cranes

OPTION GROUP
(TWO MAN BASKET)

10/26/99 995000491 995000550 995000572 995000574 995000576
08/06/01 995000577 995000787 995000806 995000822

(BOTH SIDES)

(REF)
MOUNTING
BRACKET

PAGE 812794

812795

(SHEET 1 OF 1)

Page 210




Manitowoc Cranes

Description Assembly No.
DECAL LOCATIONS 812795
Revision: #
Item FN Part Qty Description
1 877556 1 DECAL - PANEL PLATE DATA 450LB
2 877557 3 DECAL - DANGER BASKET OVERLOAD
1 on basket and 1 at each oper
3 875888 1 DECAL - DANGER AN UNTRAINED OPERATOR
4 874947 3 DECAL - HAND SIGNAL
1 on basket and 1 at each oper
5 875958 4 DECAL - DANGER

ANTI TWO BLOCK OVERRIDE HAZARD
1 on sheave case, 1 at each op

7 876976 3 DECAL - DANGER ELECTROCUTION
1 on basket and 1 at each oper
8 876273 1 DECAL - DANGER FALLING FROM PLATFORM
9 875736 2 DECAL - DANGER OVERLOAD HAZARD
1 at each operator station.
10 877665 2 PANEL - BASKET 450LB
1 at each operator station.
11 874423 4 DECAL - SAFETY HARNESS ATTACHMENT POINT

1 at each attachment link.

12 874976 1 | DECAL-CAUTION ROTATIONAL BRAKE
13 876166 1 | DECAL-NATIONAL LOGO-2.4" BLACK

14 876977 1 | DECAL - CAUTION BOOM ATTACHMENT
15 875115 1 |DECAL-TILT INDICATOR

16 877674 2 | DECAL - DANGER RELEASING BRAKE
17 875117 1 | DECAL - FULL CAPACITY WORK AREA

Page 211




Manitowoc Cranes

OPTION GROUP

816032

(SHEET 1 OF 1)

Page 212




Manitowoc Cranes

Description Assembly No.
KIT,PINION 816032
Revision:
Item FN Part Qty Description
1 208037 1 BASKET
2 152733 2 HARNESS, FULL BODY
3 151690 2 LANYARD (WITH HOOK)
4 109514 1 LEVER ASSY W/TWO SPACERS
5 109515 2 | SPACER TUBE
6 848021 1 PIN, CLEVIS
7 7950140161 1 WASHER, 1/4" 1.D. FLAT WIDE
8 7115151650 2 | CAP SCREW,
5/16" -18 N.C. X 2"
GRADE 5
9 115020 1 ADJUSTABLE CLEVIS
10 7660160230 1 NUT, HEX JAM
3/8" - 24 N.F.
11 864444 1 MODIFIED ROD END
12 172816 1 DISC
13 848000 1 |PIN
14 7690051210 1 PIN, COTTER
1/8" X 3/4"
15 + 109516 1 BRAKE ASSEMBLY - CALIPER DISC
16 7118183250 2 CAP SCREW,1/2-13UNCX4 HEX HEAD
17 7660180200 2 | NUT, HEX
1/2" - 13 N.C.
18 7950180050 2 | WASHER, LOCK 1/2" 1.D.
19 7660180001 2 | NUT, HEX
1/2" - 13 N.C.
GRADE 5
20 7950150050 6 WASHER, LOCK 5/16" I.D.
21 849521 1 PIN, HITCH (WITH CHAIN)
22 204129 6 | TUBE
23 203962 1 | GATE
24 7115141650 6 CAP SCREW,
1/4" - 20 N.C. X 2"
GRADE 5
25 846561 6 | LOCKNUT
26 976100 6 WASHER, FENDER
27 205397 1 BASKET MTG. BRKT. ASSY
28 105037 2 BEARING

+ SEE FURTHER BREAKDOWN THIS GROUP

Page 213




Manitowoc Cranes

Description Assembly No.
KIT,PINION 816032
Revision:

Item FN Part Qty Description

29 203121 2 |PIN

30 7105172450 2 CAP SCREW, 7/16"-20UNF X 3"

31 7950170050 3 | WASHER, LOCK 7/16" I.D.

32 7660170030 2 NUT, 7/16"-20UNF HEX GRADE A

33 7115150850 4 | CAP SCREW,

5/16" - 18 N.C. X 1"
GRADE 5

34 104102 1 BEARING

35 167881 1 PENDULUM

36 7660160030 1 | NUT, 3/8"- 24 N.F. HEX

37 846575 2 NUT, 5/16"-18NC SELF-LOCKING

38 976106 4 WASHER, TEFLON

40 152929 3 LANYARD

41 152930 5 FERRULE

42 849520 2 PIN, LYNCH

45 145625 1 USE 7345221701

46 848037 1 PIN, T HANDLE

Page 214




Manitowoc Cranes

Notes

Page 215



Manitowoc Cranes

QOPTION GROUP
(DISC BRAKE)

109516
(SHEET 1 OF 1)

Page 216



Manitowoc Cranes

Description Assembly No.
BRAKE ASSEMBLY - CALIPER DISC 109516
Revision:

ltem FN Part Qty Description

1 109517 1 | HOUSING

2 109518 2 KIT, LINING ( SET OF 2)

3 109519 1 | SPRING

4 109520 2 CAM PLATE

5 109521 3 |BALL

6 109522 1 CAPSCREW

7 109523 1 |BODY

8 109524 1 LEVER

9 109525 1 |NUT

10 109526 5 BELLEVILLE SPRING

11 109527 1 RETAINER

12 109528 1 RETAINING RING

13 109529 1 |PISTON

14 109530 1 | CAPSCREW

Page 217




Manitowoc Cranes

QOPTION GROUP
(DISC BRAKE)

805243
(SHEET 1 OF 1)

Page 218



Manitowoc Cranes

Description Assembly No.
DISC BRAKE 805243
Revision:

ltem FN Part Qty Description

1 109517 1 | HOUSING

2 109518 2 KIT, LINING ( SET OF 2)

3 109519 1 | SPRING

4 109520 2 CAM PLATE

5 109521 3 |BALL

6 109522 1 CAPSCREW

7 109523 1 |BODY

8 109524 1 LEVER

9 109525 1 |NUT

10 109526 5 BELLEVILLE SPRING

11 109527 1 RETAINER

12 109528 1 RETAINING RING

13 109529 1 |PISTON

14 109530 1 | CAPSCREW

Page 219




Manitowoc Cranes

OPTION GROUP
(TRANSPORTING CRANE WITH BASKET ATTACHED)

/'(REF) 18T SECTION BOOM

|

—(REF)
BOOM
REST

NOTE:

1. WHEN CRANE IS TO BE
TRANSPORTED WITH PLATFORM
OR BASKET ATTACHED TO
BOOM, BOOM MUST BE
PLACED IN BOOM REST AND
SHEAVE CASE CABLE PINNED
TO BOOM TO HOLD BOOM
RETRACTED.

2. ITEMS 6 AND 8 ARE 5/16”
GRADE &.

4722797

VIEW A_A

995000017 995000126 995000477 995000491 995000513 995000550
995000563 995000576 995000715 995000787 995000788
995000822 995000823 995000845 998929 998967 999312 999319

999330 999735 999765 995001446 995001447 995001448 995001450  PAGE 811523

815373

(SHEET 1 OF 1)

Page 220




Manitowoc Cranes

Description Assembly No.
TRANSPORTING CRANE WITH BASKET 815373
Revision:
ltem FN Part Qty Description
1 202450 1 | ROUND
202441 Location Drawing;204625
2 942510 1 | CABLE ASSY
3 202442 1 | BRACKET
202441 Location Drawing;204625
4 202446 1 |PIN
5 849518 1 | CLIP, SPRING
6 7115140450 2 | CAP SCREW,
1/4" - 20 N.C. X 1/2"
GRADE 5
7 202440 1 | PLATE
8 7115150850 1 | CAP SCREW,
5/16" - 18 N.C. X 1"
GRADE 5

Page 221




Manitowoc Cranes

ANTI-TWOC-BLOCK FLAG

[he e<eeo-hinmeca Iy sores s anocrarrizs 1ne
Hes iendi au-boeck swEtem Tha lzg redlazes tre jorze
cf she sowahi.g wiaghl o1 e anh-lac-bsek e al-
Wy Sl noRmal npeencizreasues: theeillive: % siowa::
o rermwed, Yae Fag s poovizad wib dhe aric Jleing
cracas lor nese whicn 3as -nss 52 slowes and fa uae
wall atrer macaines whes mosn, atkbeenzene: or otbier
KNG ClleeTars win “ha aparatiza ok tha :aszhine on
Aatesap Blnsk nigsters

The gazemans Btk 3 < ocnbe 1o nse-a wetneno e
Sadln e 15 sloveed nrid hzen s tiezhreat zr ngtize pro-
~Rils Lsc al e anle-eo-Esg e aysksT 1re ||E.§- ELrs i [ b
r=wz - za st el under 1orTal logshnge: L0 “ar 25y
reaton, WoELme o e FED Tay dEvenge e e
weliar sAaLss deask oo seras nj oy 1a IR aparalor ang
ptarndias, 108 LElairg ligares anz insie coon il 5.
Ile progser nstallEhor, ersusi ans slarsieal he anhe
Prc-hicck lans

A DANGER

TwWd HLOCKING THE LOADL INE
WILL RESULT
DEATH OR SERIOUS INJURY

THE TWL BLECK PREVEHTION
EYSEIEM DUES HOT FURGTION
WITH THE TWE BLOCK DYERFIDE
SWSTEMIN UEE.

O nat baa BiGok. o kaadiing by comactity
the sheawe heac wilh che doserdiaul ssalgne

ATL4rg

806729

(SHEET 3 OF 3)

Page 222




Manitowoc Cranes

RS TALLATION OF ANTI-TWORABLOCK FLAG N
LOCKING POSITHON (SEE Fli. 1 AMD 2]
1. 1%z 1=a eabilhi: ol al The = zhae: boeed Lk
La-allel g ihe Sosariaed ~alz 1
2 S ulehe Nag froT 126 sde wishols slol avershe
cahle hrlveceen EFe carped sloe a-and ta sailal
[2!. 13ushat T stengls nedss the cahie guaide
al e anli-bws- Zhosk sw gh 13),

3 Srrge e e cab e sorpelely 1 bl e sloianz
1 2aze fa zahle (4
4 Turn ke llag s hess e sealny 12ribe ops 200150,

-". .
ST
. B

el J
E?— r_cr"'

105 F_&G .! #f
3 T R il | :

-

- "
foroTan |y
b i % d ETHAIGHTL".
: . |*__r4"‘ CaELE IhTO
vo,oomnon ] n ELC™ & SSLEASE
? ;
S_CE ELZ1 b ;
T_La JWSR CAINF L
© PA_.CBEE
FIGURE 1

BTG Y BNT TWed BE_OCE AETRINER
1M Q0K NS F0E 0N

A T

P
- .
Ly

TURH | LA Fuai
NF5~ QFE 20 L=
W AICILH Y

FI:AE 2
ME3AHEE IF _ISE Ps B

AEMOYAL AMDSTRRALE OF THE ANTI-TWO-
BLUOLHK FLAL PHOCEDUWAE (SEE FIG. 3 ARD 4)
1. Pulllfie cabibke ootz swich 13 A -0 bead back
paricigl 1n ks inmm ARs Roaa (20
i Move ks Iag =own 13 and thes lalc "'“:I Iix ri:-
rowve e e anl -ewi-chack switg= Aalzass
lhr ezl
3 Faor zrrrage clip she Ffag 1o e se et wsisg e
Pzt ded oang Lhp <50 #kacied 1o he swilca

HLI | HFERG

4t I OFEM
FOEITICN
FALWL | LA
COVWH
3
| - A Fa__ =g F
Ilf'
; LT 0r
3 .‘I-.__l""' i famTrE
- ,
P T ",
R [ N N

1 Fd.. <AMF

FIGUAE 3
NFweal SF AL LEVELULEE ' LAG

T EEEMIDLT
CHiR = ad,
T SwalTi 1

FIGUHE 4
FLACG [N STOSWGE FOSITICN

806729

(SHEET 2 OF 3)

Page 223




Manitowoc Cranes

OPTION GROUP
(ANTI-TWO-BLOCK OVERRIDE)
USED AFTER 5-92

x5

(REF)
ANTI-TWO-BLOCK
SWITCH

Q
(REF)
SHEAVE
CASE —\Q

(REF) —/

ANTI-TWO
BLOCK WEIGHT

7/23/92

PAGE 806728

806729

(SHEET 1 OF 1)

Page 224




Manitowoc Cranes

Description Assembly No.
ANTI-TWO-BLOCK OVERRIDE 806729
Revision:

ltem FN Part Qty Description

1 174027 1 SPACER

2 144597 1 | USE 9333102633

3 855069 2 CAPSCREW TORX

4 849510 1 PIN, SAFETY

5 876272 1 DECAL - ANTI TWO BLOCK FLAG POSITION

6 849500 1 CLIP, SPRING

7 7950240161 1 WASHER, 7/8" |.D. FLAT

Page 225




Manitowoc Cranes

Notes

Page 226



Manitowoc Cranes

Description Assembly No.
80035614 500E2-1 SHIP LOOSE 500E2-1 SHI002
Revision: A
Item FN Part Qty Description
1 + 7053100011 1 BALL ASSEMBLY - OVERHAUL
7 TON SWIVEL
2 + 006412 1 REEVING GROUP - 3 PART
500D
(FOR REFERENCE ONLY)
4 + 995000822 1 | BSA-1 BASKET GROUP - 500/600D

+ SEE FURTHER BREAKDOWN THIS GROUP

Page 227




Manitowoc Cranes

Notes

Page 228



Manitowoc Cranes

Description
80035615 500E2-1 STD & SPECS

Assembly No.
500E2-1 SPE002
Revision:

ltem FN Part Qty Description
2 + 6294102341 1 HYDRAULIC SCHEMATIC 5/600E2
3 6829103535 1 NATIONAL HYDRAULIC SETTINGS
4 + 6294102342 1

5/600E2 ELECTRICAL SCHEMATIC

+ SEE FURTHER BREAKDOWN THIS GROUP

Page 229



Manitowoc Cranes

Notes

Page 230



Manitowoc Cranes

Description Assembly No.
MISCELLANEOUS DECALS 500E2 DECALO002
Revision: #

Item FN Part Qty Description

5 80029688 1 PANEL-SERIAL NO.-SPANISH

6 80021172 2 DECAL-TURN STOP OPERATION-ES

25 80039898 1 PANEL-PLAT DATA-450LB-ES

43 80000340 1 DECAL-NATIONAL FINL ASSY AUDIT

44 875117 2 DECAL, WORK AREA DEF

Page 231




Manitowoc Cranes

Notes

Page 232



Manitowoc Cranes

Description Assembly No.
DECAL INSTALLATION - 500E2 BC - STANDARD (SPANISH) 80038504
Revision: A
Item FN Part Qty Description
900 + 80022828 1 DECAL INSTALLATION - 500E2 BC
(SPANISH)
901 + 80038506 1 DECAL INSTALLATION - 500E2-STANDARD-BOOM

(SPANISH)

+ SEE FURTHER BREAKDOWN THIS GROUP

Page 233




Manitowoc Cranes

HCAS PUSHBUTTON RESET OFTION

80022828
(SHEET 3 OF 3)

Page 234



Manitowoc Cranes

80022828
(SHEET 2 OF 3)

Page 235




Manitowoc Cranes

11& 106 108 11&

80022828
(SHEET 1 OF 3)

Page 236



Manitowoc Cranes

Description Assembly No.
DECAL INSTALLATION - 500E2 BC (SPANISH) 80022828
Revision: E
Item FN Part Qty Description
103 80020337 1 DECAL - HYDRAULIC OIL
(SPANISH)
105 7376102825 4 DECAL - DANGER HOISTING PERSONNEL HAZARD
(SPANISH)
106 80040524 4 DECAL - DANGER ELECTROCUTION HAZARD
(SPANISH)
108 7376102823 2 DECAL - DANGER HOISTING PERSONNEL HAZARD
(SPANISH)
109 875892S 2 DECAL - DANGER A MOVING OUTRIGGER HAZARD
(SPANISH)
110 875304S 2 DECAL - DANGER FAILURE TO MAINTAIN THE
ANTI-TWO BLOCK SYSTEM
(SPANISH)
111 875894S 2 DECAL - DANGER FAILURE TO OBEY
(SPANISH)
112 875895S 2 DECAL - DANGER FAILURE TO OBEY
(SPANISH)
113 875898S 2 DECAL - DANGER FAILURE TO OBEY
(SPANISH)
114 80041304 2 DECAL-DANGER/A2B/ELECT/OPERATOR/HAZARD
(SPANISH)
115 875893S 4 DECAL - DANGER OUTRIGGER CRUSHING INJURY
(SPANISH)
121 80020340 1 DECAL - RIG SUPPORTING CHAIN
(SPANISH)
124 80033873 1 DECAL - HYDRAULIC CAPACITY ALERT
(SPANISH)
125 80033889 1 DECAL-A2B/JIB OVERLOAD-SPANISH
129 7376102910 2 DECAL - LIFT POINT PROHIBITION
130 7376991722 2 DECAL - WEAR BODY HARNESS
135 80021143 1 DECAL - HYDRAULIC CAPACITY ALERT
RESET BUTTON
(SPANISH)
136 874947S 2 DECAL - HAND SIGNALS
(SPANISH)
137 80041869 2 DECAL - OUTRIGGER MONITORING

Page 237




Manitowoc Cranes

Notes

Page 238



Manitowoc Cranes

P [REFY 157 SR TICN B ~[FEF} IND SECTICH BOCHA
.f’;: : f'.-l
ENG [T 7 i 7 i
122 143 117 118
[TYPRCAL BOTH AIER)

(SHEET 2 OF 2)

Page 239

80038506




Manitowoc Cranes

ol
i}
-

NATIOMAL

80038506

(SHEET 1 OF 2)

Page 240



Manitowoc Cranes

Description Assembly No.
DECAL INSTALLATION - 500E2-STANDARD-BOOM (SPANISH) 80038506
Revision: A
Item FN Part Qty Description
116 877515 2 DECAL -7 1/2" A
117 877516 2 DECAL-71/2"B
118 877517 2 DECAL-71/2"C
119 876345 1 DECAL - LEFT HAND BOOM ANGLE INDICATOR
120 876346 1 DECAL - RIGHT HAND BOOM ANGLE INDICATOR
122 877614 2 DECAL-71/2"D
131 80020345 2 DECAL - SAFETY HARNESS ATTACHMENT POINT
(SPANISH)
132 877794S 3 DECAL - DANGER LOADLINE UP ARROW
(SPANISH)
133 877800S 1 DECAL - DANGER LOADLINE DOWN ARROW
(SPANISH)

Page 241




Manitowoc Cranes

m~
NATI

80026452
(SHEET 1 OF 1)

Page 242



Manitowoc Cranes

Description

Assembly No.
DECAL INSTALLATION - 500E2 (NOMENCLATURE) 80026452
Revision: A

Item FN Part Qty Description

200 80026417 2 DECAL - 500E2

201 7376245016 2 DECAL - NATIONAL - 1.6" GRAY

202 7376244050 2 DECAL - NATIONAL - 5" GRAY

203 7376202030 2 DECAL - MANITOWOC CRANE GROUP LOGO

3" GRAY/RED

Page 243




Manitowoc Cranes

Notes

Page 244



Manitowoc Cranes

N

/o\

506

(REF)
ANTI-BLOCK
SWITCH

Qi:; ;;}9 (REF) 506
CONTROL CONSOLE
//1} 504

I (/1
517

d—\ }_B 511 DECALS LOCATED ON BOTH SIDES OF FRAME/
CONSOLE AT OPERATORS STATIONS

80022835
(SHEET 2 OF 2)

Page 245




Manitowoc Cranes

505 — |

7
L -
!
_l
_/_J/ 50
/’
[~ 506

88888888




Manitowoc Cranes

Description Assembly No.
DECAL INSTALLATION - 500E2/600E2 BSA (SPANISH) 80022835
Revision: B
Item FN Part Qty Description
500 876272S 1 DECAL - ANTI TWO BLOCK FLAG POSITION
(SPANISH)
501 80020345 4 DECAL - SAFETY HARNESS ATTACHMENT POINT
(SPANISH)
502 874947S 1 DECAL - HAND SIGNALS
(SPANISH)
503 875117S 1 DECAL - FULL CAPACITY WORK AREA
(SPANISH)
504 80021085 3 DECAL - DANGER OVERLOAD HAZARD
(SPANISH)
505 875888S 1 DECAL - DANGER AN UNTRAINED OPERATOR
(SPANISH)
506 875958S 4 DECAL - DANGER
ANTI TWO BLOCK OVERRIDE HAZARD
(SPANISH)
509 80021092 1 DECAL - DANGER FALL HAZARD
(SPANISH)
510 80042052 1 DECAL - DANGER ELECTROCUTION HAZARD
CHART
(SPANISH)
511 80021094 3 DECAL - CAUTION BOOM ATTACHMENT
(SPANISH)
513 80021070 1 DECAL - CAUTION ROTATIONAL BRAKE
(SPANISH)
514 875115 1 DECAL - TILT INDICATOR
515 7376246024 1 DECAL - GROVE - 2.4" GRAY
516 877674S 2 DECAL - DANGER BASKET BRAKE HAZARD
(SPANISH)
517 80021167 3 DECAL - DANGER BASKET OVERLOAD HAZARD
(SPANISH)
520 80021134 1 DECAL - DANGER BASKET MOVEMENT HAZARD
(SPANISH)

Page 247




Manitowoc Cranes

Notes

Page 248



Manitowoc Cranes

Alphabetical Index Appendix A
Description Part Page
1" 1.D. X 30” 7555603060 111
12GA/5 COND ELEC CABLE MS 114 941377 75
1ST SECTION, 560E BOOM 80015428 6
2ND SECTION, 560E BOOM 208617 6
3RD SECTION, 500E2 BOOM 4305910000 6
5/600E2 ELECTRICAL SCHEMATIC 6294102342 229
90DEG. ADAPTER 982075 18
A2B SWITCH - WITH 9333102230 37
ADAPTER 897305 105
ADAPTER PLUG 954295 55
ADAPTER, STRAIGHT 981563 18
ADHESIVE TAPE,3M DOUBLE-SIDED 80020051 a7
ADJUSTABLE CLEVIS 115020 213
ALARM 144506 121, 139
ALARM, BACKUP 144052 175
ANCHOR, CORE 154243 165
ANCHOR, SHEATH 204428 165
ANTI 2 BLOCK WEIGHT ASSEMBLY 006641 27
ANTI-TWO-BLOCK 818227 27
ANTI-TWO-BLOCK OVERRIDE 806729 195
ARM, LOWER OUTRIGGER 208173 149
ARM, UPPER OUTRIGGER 208644 149
ASH STABILIZER ASSY 80037100 141
ATB BOOM 3-SECTION GROUP5/600D 995001312 11
BALL 109521 217, 219
BALL ASSEMBLY - OVERHAUL 7053100011 227
BAR 177852 132
BAR, LOCK 203902 5
BARB, FLANGE 887541 131
895396 131
BARREL ASSY. 90021296 153
9372103398 143
BARREL, CYLINDER 125316 159
6372100349 9
BASKET 208037 213
BASKET MTG. BRKT. ASSY 205397 213

From - 1" I.D. X 30”

Page Al

To - BASKET MTG. BRKT. ASSY




Manitowoc Cranes

Alphabetical Index Appendix A
Description Part Page
BEARING 102015 5,25
103102 115
104102 5,214
105024 5
105037 213
9576100850 18
9576100857 18
9632103244 61
9734101094 56
9734101096 56
981399 17
BEARING CONE 954327 55
BEARING NEEDLE 954041 59
BEARING, GARLOCK 105026 132, 159
BEARING, NEEDLE 954043 59
BEARING, ROTATION 102082 51
BEARING, THRUST 9632102992 61
BEARING, THRUST 9086100134 189
BELLEVILLE SPRING 109526 217, 219
BLOCK, RELAY 144274 75
BLOCK, TERMINAL 144693 71
BODY 109523 217, 219
BODY, QUICK CONNECT LIGHT 7581100057 106
BOLT, HEX 7115223050 15
BOLT, PINION 954049 56, 59
BOLT, SPADE 864320 101
864325 68
864326 68
864327 68
864328 68
864329 33, 68
864330 68
864498 101
BOLT-PINION LOCKING 954036 56, 59
BOOM GROUP - 60FT 500E2 80015424 11
BOOM REST 208195 179
BOOT 144975 121, 187
BOOT, DUST 9926113234 96, 97
BOX ASSEMBLY - SWING DRIVE GEAR 954400 51
BOX, OWNERS MANUAL STORAGE 152747 123

From - BEARING

Page A2

To - BOX, OWNERS MANUAL STORAGE



Manitowoc Cranes

Alphabetical Index Appendix A
Description Part Page
BRACKET 202442 221
203736 165
9726100359 173
BRACKET, ANTI 2 BLOCK 205570 25, 43
BRACKET, HOURMETER 208509 177
BRACKET, MOUNTING 200591 106
6184100224 170
BRACKET, MUD FLAP MOUNTING 208648 139
BRAKE ASSEMBLY - CALIPER DISC 109516 213
BRAKE DRIVER 981848 17
BRAKE HOUSING 982032 17
BRAKE PISTON 981845 17
BRAKE SPRING 981858 17
BRAKE, PISTON 960869 55
BREAKER, 20 AMP CIRCUIT 143534 169
BREATHER 7304000115 17, 56
BREATHER, 3/4 NPT FITTING 90013956 135
BSA-1 BASKET GROUP - 500/600D 995000822 227
BULB, INSTRUMENT 142516 106
BUMPER, RUBBER 7195000039 a7
BURST OF SPEED 815989 107
815991 107
BUSHING 981388 17
981409 17
BUSHING, BRONZE 9632103243 61
BUSHING, REDUCER 9974100303 18
BUTT, CONNECTOR TERMINAL HS 144702 75, 121, 139, 169, 170, 177
BYPASS BLOCK 887646 170
CABLE ASSY 942510 221
987830 7
987831 7
CABLE TIE, BLACK 7850000208 75
CABLE, 72" CONTROL 7246100381 165
CABLE, 9/16" X 325 FT (MS98) 941345 11
CAM PLATE 109520 217, 219
CAP SCREW, 7115140450 221
7115140550 105, 165

From - BRACKET

Page A3

To - CAP SCREW,




Manitowoc Cranes

Alphabetical Index Appendix A
Description Part Page

CAP SCREW, 7115140650 121, 163, 170
7115140678 68
7115140750 175
7115140850 67, 123, 163
7115141050 33
7115141650 213
7115141850 67
7115142050 9, 105
7115150450 33, 47
7115150650 139
7115150850 214, 221
7115151250 170
7115151450 139
7115151650 80, 213
7115152850 51, 79
7115160650 155
7115160750 6, 145
7115160850 173
7115161050 132, 145, 163
7115161250 31, 39, 68
7115161450 170
7115164450 179
7115181050 6
7115181250 7,131
7115181450 132
7115181850 131
7115182450 131
7115185250 170
7115201650 163
7115205650 6
7115222050 125
7115223250 15
7118201250 15
7118201850 7
7118202250 131
9632103236 61

CAP SCREW, #4-40UNC-2A SOCKET 855003 47

CAP SCREW, 1/2"-13UNCX2"LONG 7115181650 179

CAP SCREW, 1-8UNCX4.5 HEX HEAD 80021338 51

CAP SCREW, 3/8"-16UNCX1/2"LONG 7118160424 7

CAP SCREW, 3/8-16UNC X 1 3/4" 7115161424 7

CAP SCREW, 3/8-16UNC X 7/8" 7118160724 7

CAP SCREW, 5/16"X52" HEX HEAD 7115155250 67

CAP SCREW, 5/8-11UNC X 1 1/2 864289 132

CAP SCREW, TORX FLAT HEAD 864198 7

From - CAP SCREW,

Page A4

To - CAP SCREW, TORX FLAT HEAD




Manitowoc Cranes

Alphabetical Index Appendix A
Description Part Page
CAP SCREW,1/2-13UNCX4 HEX HEAD 7118183250 213
CAP SCREW,1-8UNCX2.25 HEX HEAD 80021336 51
CAP SCREW,3/8"-16UNCX3/4" LONG 7118160650 147
CAP SCREW,5/8-11UNCX2.25 HEX 80045579 51
CAP, FILL WITH STRAINER 90013957 135
CAPSCREW 109522 217, 219
109530 217, 219
954297 56
981380 17
981696 17
982064 18
9974102166 18
CAPSCREW TORX 855069 225
CAPSCREW TORX BUTTON HEAD 864203 123
CAPSCREW, TORX BUTTON HEAD 864321 7
CAPSCREW,HEX 960891 56
CARRIER INPUT 954038 59
CARRIER OUTPUT 954037 59
CARRIER, BEARING 981397 17
CARTRIDGE ASSY 910721 137
910722 137
CARTRIDGE ASSY. 9926112928 96, 113
CARTRIDGE, VALVE NEEDLE 9926112917 63
CARTRIDGE, VALVE SHUTTLE 9926112916 63
CARTRIDGE,2800PSI RELIEF VALVE 975023 83
CAUTION PLATE 942234 193
CENTER PIN 942242 193
CHAIN 80026816 31, 39
80026817 31, 39
CHANNEL 208198 179
4313310077 165
CHANNEL, 1/8" TRIM-LOK PLASTIC 929039 68, 71
CLAMP, 1 1/2" HOSE 842039 131
CLAMP, 2 1/2" MAX HOSE 7300000020 81
CLAMP, CUSHIONED 143788 33
146635 33
CLAMP, HOSE 842025 170
842047 132

From - CAP SCREW,1/2-13UNCX4 HEX HEAD

Page A5

To - CLAMP, HOSE




Manitowoc Cranes

Alphabetical Index Appendix A
Description Part Page
CLAMP, TUBING 7300000100 165
CLEVIS, ADJUSTABLE 115628 67
CLIP 9914100042 45
CLIP, PIN 7312000095 68
CLIP, SPRING 849500 225
849518 221
849522 6
CLUTCH 981404 17
COIL, 12V. 975014 96, 113
COLLAR 172915 5
COMMUTATOR 9632102999 61
CONE, BEARING 9734101053 56
CONNECTOR 7892000821 75
CONNECTOR, 2 CONDUCTOR 7364001683 75,117
CONNECTOR, FEMALE 147147 33, 37
CONNECTOR, MALE 147148 33,75
CONNECTOR, TERMINAL HS BUTT 144677 121, 133, 139, 170
CONSOLE 204885 68
COOLER ASSEMBLY - 15" OIL 7726191198 170
CORD 147407 33
CORD SET, ROTATION DRIVE 7246100337 18
CORD, ELECTRICAL 16GA 3 CON 941341 75
CORE, COOLER 9726100358 173
COUNTERBALANCE VALVE 982144 18
COVER 144976 121, 187
203917 68
205582 69
207976 170
COVER PLATE 80037081 145
COVER, ANTI-SPLASH (BLACK) 90014134 135
COVER, BRAKE 981391 17
COVER, END 9632103237 61
COVER, HOIST 80025349 15
CUP, BEARING 9576101048 55
9734101054 56
CYLINDER ASSEMBLY - 4.00 BORE 80036739 149
CYLINDER ASSEMBLY - EXTENSION 7372100162 141

From - CLAMP, TUBING

Page A6

To - CYLINDER ASSEMBLY - EXTENSIO




Manitowoc Cranes

Alphabetical Index Appendix A
Description Part Page
CYLINDER ASSEMBLY - EXTENSION 80015853 5
DECAL - 500E2 80026417 243
DECAL -7 1/2" A 877515 241
DECAL -7 1/2" B 877516 241
DECAL -7 1/2" C 877517 241
DECAL -7 1/2" D 877614 241
DECAL - A2B/JIB OVERLOAD 877990 106
DECAL - ANTI TWO BLOCK FLAG POSIT 876272 225
876272S 247
DECAL - CAUTION BOOM ATTACHMENT | 80021094 247
876977 211
DECAL - CAUTION ROTATIONAL BRAKE | 80021070 247
DECAL - DANGER 875958 211
875958S 247
DECAL - DANGER A MOVING OUTRIGGER | 875892S 237
DECAL - DANGER AN UNTRAINED OPERA | 875888 211
875888S 247
DECAL - DANGER BASKET BRAKE HAZAR | 877674S 247
DECAL - DANGER BASKET MOVEMENT HA | 80021134 247
DECAL - DANGER BASKET OVERLOAD 877557 211
DECAL - DANGER BASKET OVERLOAD HA | 80021167 247
DECAL - DANGER ELECTROCUTION 876976 211
DECAL - DANGER ELECTROCUTION HAZA | 80040524 237
80042052 247
DECAL - DANGER FAILURE TO MAINTAI 875304S 237
DECAL - DANGER FAILURE TO OBEY 875894S 237
875895S 237
875898S 237
DECAL - DANGER FALL HAZARD 80021092 247
DECAL - DANGER FALLING FROM PLATF | 876273 211
DECAL - DANGER HOISTING PERSONNEL | 7376102823 237
7376102825 237
DECAL - DANGER HYDRAULIC CAPACITY | 876452 105
DECAL - DANGER LOADLINE DOWN ARRO | 877800S 241
DECAL - DANGER LOADLINE UP ARROW | 877794S 241
DECAL - DANGER OUTRIGGER CRUSHING | 875893S 237
DECAL - DANGER OVERLOAD HAZARD 80021085 247

From - CYLINDER ASSEMBLY - EXTENSION

Page A7

To - DECAL - DANGER OVERLOAD HAZ




Manitowoc Cranes

Alphabetical Index Appendix A
Description Part Page
DECAL - DANGER OVERLOAD HAZARD 875736 211
DECAL - DANGER RELEASING BRAKE 877674 211
DECAL - FULL CAPACITY WORK AREA 875117 211
875117S 247
DECAL - GROVE - 2.4" GRAY 7376246024 247
DECAL - HAND SIGNAL 874947 211
DECAL - HAND SIGNALS 874947S 237, 247
DECAL - HYDRAULIC CAPACITY ALERT 80021143 237
80033873 237
DECAL - HYDRAULIC CAPACITY ALERT/ | 876743 106
DECAL - HYDRAULIC OIL 80020337 237
DECAL - LEFT HAND BOOM ANGLE INDI 876345 241
DECAL - LIFT POINT PROHIBITION 7376102910 237
DECAL - MANITOWOC CRANE GROUP LOG | 7376202030 243
DECAL - NATIONAL - 1.6" GRAY 7376245016 243
DECAL - NATIONAL - 5" GRAY 7376244050 243
DECAL - OUTRIGGER MONITORING 80041869 237
DECAL - PANEL PLATE DATA 450LB 877556 211
DECAL - RIG SUPPORTING CHAIN 80020340 237
876996 25, 29, 33
DECAL - RIGHT HAND BOOM ANGLE IND | 876346 241
DECAL - SAFETY HARNESS ATTACHMENT | 80020345 241, 247
874423 211
DECAL - TILT INDICATOR 875115 211, 247
DECAL - TURN STOP OPERATION 878110 101
DECAL - WEAR BODY HARNESS 7376991722 237
DECAL INSTALLATION - 500E2 BC 80022828 233
DECAL INSTALLATION - 500E2-STANDA 80038506 233
DECAL LOCATIONS 812795 195
DECAL, WORK AREA DEF 875117 231
DECAL-A2B/JIB OVERLOAD-SPANISH 80033889 237
DECAL-CAUTION ROTATIONAL BRAKE 874976 211
DECAL-DANGER/A2B/ELECT/OPERATOR/H | 80041304 237
DECAL-HYDRAULIC CAPACITY ALERT 876309 106
DECAL-NATIONAL FINL ASSY AUDIT 80000340 231
DECAL-NATIONAL LOGO-2.4" BLACK 876166 211
From - DECAL - DANGER OVERLOAD HAZARD To - DECAL-NATIONAL LOGO-2.4" BLA

Page A8



Manitowoc Cranes

Alphabetical Index Appendix A
Description Part Page
DECAL-TURN STOP OPERATION-ES 80021172 231
DIFFUSER 90013955 135
DISC 172816 213
DISC BRAKE 805243 195
DISC, FRICTION 954114 17
DRIVE SCREW 9086100327 189
942235 193
DRIVER, INPUT 14T 9974103134 17
DRUM, HOUSING 981376 17
ELBOW 981562 18
END, ROD 166752 5
EYE AND NUT 9053100104 189
F WASHER 2.00X3.0 X 0.7" 7910101907 7
FAN / MOTOR ASSY. 12V. 9726100357 173
FEMALE TAP 90 DEG FULLY INS 7345001705 75
FERRULE 152930 214
FILTER ELEMENT 907088 131
FITTING, 90 DEG SWIVEL 975266 159
FITTING, 90 DEG. 9974103076 18
FITTING, 90 DEGREE ELBOW 895492 170
FITTING, GREASE 9086100057 189
9734101183 55
FITTING, STRAIGHT 9974103075 18
FITTING, STRAIGHT GREASE 917000 159
FITTING, SWIVEL TEE 895152 80
FITTING, TEE 897314 80
FITTING,90 DEGREE ORB SWIVEL 975267 159
FLEXGUARD, 1/4" 1.D. 8594000019 133
FOOT ASSY 2301110000 125
FOOT THROTTLE SUB GROUP 0660100057 161
FRAME, 4 HOLE 2305210000 51
FRAME/TURRET/BEARING SUB-ASSEMBLY | 80044335 47
FRICTION DISC 960325 55
FUSE, 10 AMP 144346 68
FUSE, 15 AMP 7482000032 133
GASKET 960892 56
From - DECAL-TURN STOP OPERATION-ES To - GASKET

Page A9



Manitowoc Cranes

Alphabetical Index Appendix A
Description Part Page
GASKET 9880100222 135
GATE 203962 213
GAUGE, LOAD PRESSURE 892523 105
GAUGE, PRESSURE 892092 79
GAUGE, SIGHT 90016738 135
GAUGE, SIGHT W/ THERMOMETER 90016737 135
GEAR PLANET INPUT 954042 56, 59
GEAR PUMP-CCW 910719 137
GEAR SET, OUTPUT 9974103068 17
GEAR, INPUT 981414 18
GEAR, PLANET 9576100854 18
GEAR, PLANET, SECONDARY 954044 56, 59
GEAR, SUN OUTPUT 9974103070 17
GEAR, SUN, OUTPUT 954048 56, 59
GEAR,BRAKE DRIVER 960872 55
GEAR,SUN 960871 55
GLAND, PACKING 124809 9
125318 159
GRIP, BUS DROP 144655 33
GROMMET 7506000006 121
GROMMET, RUBBER -SPLIT- 146397 33
GROMMET, WHITE 147606 132
GUIDE, CABLE 174136 5
HANDLE 900042 67, 161
HANDLE ASSY 205158 115
HANGER, HOSE 150102 132
HARNESS ASSEMBLY - CONSOLE PANEL | 6512101084 69
HARNESS ASSEMBLY - E2 WIRE 6512101083 71
HARNESS ASSY, WIRING 144538 121
147101 121, 187
HARNESS, FULL BODY 152733 213
HEAD 9372103391 143
HEAD, CYLINDER 9372103642 153
HI-COLLAR LOCKWASHER 982074 18
HOIST ASSEMBLY 7974100050 15
HOIST INSTALLATION - 500E2 80037908 11

From - GASKET

Page A10

To - HOIST INSTALLATION - 500E2




Manitowoc Cranes

Alphabetical Index Appendix A
Description Part Page
HOLDER, FUSE 146948 68
HOOK 9053100109 189
HOOK ASSEMBLY, W/1.5" OPENING 942272 193
HOOK BLOCK ASSEMBLY 942226 191
HOSE ASSEMBLY 981564 18
HOSE ASSY 906921 170
HOSE ASSY, 1" I.D. X 36" LONG 7550603610 80
HOSE ASSY, 1"1.D. X 128" LONG 7555612861 80
HOSE ASSY, 1/2" I.D. X 128" 7555312864 80
HOSE ASSY, 1/2" ID X 26" LONG 7550302621 81
HOSE ASSY, 1/2"1.D. X 116"LONG 7555311661 167
HOSE ASSY, 1/2"1.D. X 85" LONG 7555308561 167
HOSE ASSY, 1/4" 1.D. X 105" 7555110521 105
HOSE ASSY, 1/4" I.D. X 15" 7555101520 105
HOSE ASSY, 1/4" 1.D. X 202" 7545120210 181
HOSE ASSY, 1/4" 1.D. X 68" 7555106821 105
HOSE ASSY, 1/4" ID X 22" LONG 7555102221 80
HOSE ASSY, 1/4" ID X 37" LONG 7555103720 79
HOSE ASSY, 1/4" ID X 72" LONG 7555107220 79, 105
HOSE ASSY, 1/4"1.D. X 15" LONG 7555101521 51
HOSE ASSY, 1/4"1.D. X 35" LONG 7555103521 79
HOSE ASSY, 3/4" ID X 126" LONG 7555512661 167
HOSE ASSY, 3/4"1.D. X 137"LONG 7555513761 80
HOSE ASSY, 3/8" I.D. X 298" 7555229821 187
HOSE ASSY, 3/8"1.D. X 65"LONG 7555206513 47
HOSE ASSY, 3/8"ID X 89" LONG 7555208921 183
HOSE ASSY,1 1/2"ID X 120" LONG 906976 80
HOSE, 2 1/2"1.D. X 130"LONG 904621 131
HOURMETER 7486002973 177
HOUSING 109517 217, 219
9053100103 189
HOUSING, FILTER 4 BOLT FLANGE 907096 131
HYD. MOTOR 982103 17
HYDRAULIC SCHEMATIC 5/600E2 6294102341 229
INPUT GEAR SET 981406 17

From - HOLDER,

FUSE

Page All

To - INPUT GEAR SET




Manitowoc Cranes

Alphabetical Index Appendix A
Description Part Page
INPUT SUN GEAR 981379 17
INSERT, RIBBED 901040 67
KEEPER PIN 942250 193
942251 193
KIT - OPERATOR PLATFORM 6576100626 161
KIT BEARING 815993 107
KIT, ARCTIC CYLINDER SEAL 7373100090 9
KIT, BETWEEN SECTION SEALS 974496 95
KIT, BRAKE ASSY. 9734101185 57
KIT, CABLE 60FT BOOM 500E2 80039137 7
KIT, DRI 9974103132 18
KIT, DRI/ LLI 9974103133 18
KIT, FUSE HOLDER 147109 133
KIT, KNOB 9926110213 63
KIT, LATCH 9053100110 189
KIT, LINING ( SET OF 2) 109518 217, 219
KIT, O-RING 9926112913 9
KIT, RED LIGHT 147610 132
KIT, SEAL 90015736 83
90017316 135
9372103402 143
9372103645 153
9632102439 18
9632103005 61
9734101186 57
973636 96, 97
9926103434 63
9926104886 95, 96
9926107665 153
9926109528 96
9926109788 63
9926112919 63
9974103187 19
KIT, SPOOL BOOT ASSEMBLY 975028 83
KIT, SPOOL SEALS 974513 95
KIT, TIE ROD 9926113511 95
KIT,PINION 816032 195
KIT,SEAL ARCTIC LIFT CYLINDER 7373100100 159
KNOB, CONTROL 901033S 67

From - INPUT SUN GEAR

Page A12

To - KNOB, CONTROL




Manitowoc Cranes

Alphabetical Index Appendix A
Description Part Page
KNOB, CONTROL 901034S 67
901035S 67
901036S 67
901037S 67
901038S 67
901143S 68
901144S 68
KNOB, DOOR 901111 106
LANYARD 152929 214
LANYARD (WITH HOOK) 151690 213
LATCH 208181 147
942273 193
LATCH PIN 942252 193
LENSES, RED 144134 106
LEVEL, BUBBLE 893000 a7
LEVER 109524 217, 219
LEVER ASSY W/TWO SPACERS 109514 213
LINK 200010 5
7601160022 147
LINK, DRIVE 9632103241 61
LINK, QUICK 80016692 31, 39
939068 25, 33
LOAD CHECK PLUG 975024 83
LOCKNUT 846551 6
846554 139
846561 33, 213
9372103400 143
LOOM, SPLIT WIRE 145945 169
MAGNET, SENSOR LOCATION 90021301 153
MANDREL 122439 9
123610 9
MANIFOLD 9632102998 61
MANUAL STORAGE BOX SEAL 152749 123
MODIFIED ROD END 864444 213
MOTOR ADAPTER 954275 55
MOTOR ASSEMBLY - ORBIT 908579 51
MOUNT 80020052 a7
NAME PLATE 9053100108 189
942233 193

From - KNOB, CONTROL

Page A13

To - NAME PLATE




Manitowoc Cranes

Alphabetical Index Appendix A
Description Part Page
NATIONAL HYDRAULIC SETTINGS 6829103535 229
NO RELIEF CAVITY PLUG ASSY 975029 83
NUT 109525 217, 219
9086100144 189
942231 193
9926112909 97
NUT, 5/16"-18NC SELF-LOCKING 846575 68, 79, 139, 170, 214
NUT, HEX 9372103644 153
NUT, JAM 844211 6
NUT, LOCK 846534 9
846535 159
846553 6
NUT, SELF-LOCKING 846531 123,171
ORING 944266 141
O-RING 7755011002 51, 79, 105
7755012002 51, 80, 81, 139, 145, 147
7755014002 9, 80, 81, 105, 131, 159
7755018002 15, 80, 131
7755021002 80, 111, 131, 133
7755904002 15, 51, 79, 96, 105
7755906002 96, 145, 147
7755908002 9, 81, 105, 131, 159
7755910002 51, 80
7755912002 15, 79, 80, 111, 131
7755916002 80, 131
7755920002 80, 170
944026 9
944062 159
944102 131
944193 56
944234 34, 37
9576100866 19
9576100868 19
9576100873 19
9632103288 61
9734101065 19
9734101069 19
982066 19
O'RING PLUG 954296 55
O-RING PLUG 982058 17, 56
O-RING, COLD WEATHER 944109 132
O-RING, LOW TEMPERATURE 7754000141 9
7754000180 159

From - NATIONAL HYDRAULIC SETTINGS

Page Al4

To - O-RING, LOW TEMPERATURE




Manitowoc Cranes

Alphabetical Index Appendix A
Description Part Page
OUTLET COVER 975043 95
OUTLET COVER HOUSING 975002 83
OUTRIGGER KIT 500E 80027217 149
OUTRIGGER SUB-GROUP 80038255 147
PAD SET 100019 179
PAD, WEAR 174459 5
PADDLE 2313310025 165
PANEL - BASKET 450LB 877665 211
PANEL-PLAT DATA-450LB-ES 80039898 231
PANEL-SERIAL NO.-SPANISH 80029688 231
PEDAL 203735 165
PENDULUM 167881 214
174460 5
PIN 202446 221
203121 214
7689100033 21
80026652 147
80026653 149
80026654 155
848000 213
850994 6
850995 6
851032 145
851036 132
851064 132
851324 145
851326 132
851333 6
851363 6
9053100037 189
9053100107 189
9086100871 45
9576100847 18
9576100855 18
9734101100 56
PIN PLANET 954040 56, 59
PIN, 1-1/2" 942249 193
PIN, 2" 90013754 193
PIN, CLEVIS 848021 101, 213
848023 165
848026 67
848045 101

From - OUTLET COVER

Page A15

To - PIN, CLEVIS




Manitowoc Cranes

Alphabetical Index Appendix A
Description Part Page
PIN, COTTER 9053100003 189
9086100869 45
PIN, GROOVE 90015670 189
PIN, HITCH (WITH CHAIN) 849521 213
PIN, LYNCH 849520 214
PIN, PLANET 954047 59
PIN, QUICK RELEASE 9585100044 189
PIN, ROLL 848935 51
PIN, SAFETY 849510 225
PIN, T HANDLE 848037 214
851332 6
PIN, TERMINAL 144992 117
PISTON 109529 217, 219
122438 9
125279 159
9372103399 143
PISTON ASSY. 90021299 153
PISTON SEAL 945295 159
945301 159
PLANETARY GEARING ASSEMBLY 960868 55
PLATE 172744 47
200592 106
201315 131
202440 221
203900 5
203903 5
203920 6
203975 33
203988 33
204320 163
207044 6
208202 139
208207 139
208345 139
4306910020 5
80027034 15
80045367 7
9372103401 143
9576100849 18
9974103069 18
PLATE (REAR LIGHT) 80011697 132
PLATE, ANCHOR 203905 5
From - PIN, COTTER To - PLATE, ANCHOR

Page A16



Manitowoc Cranes

Alphabetical Index Appendix A
Description Part Page
PLATE, ANCHOR 203906 5
203907 5
PLATE, BAR 9053100105 189
PLATE, CAUTION 9086100305 189
PLATE, CLAMP 169746 68
4306210008 132
PLATE, CRUSH 2301110005 132
PLATE, RESTRICTOR 975046 113
PLATE, WEAR 9632102995 61
PLATE,NAME I.D. 9053100051 189
PLATE,STATOR 9576100871 17
PLATE,THRUST 960873 55
PLATFORM, OPERATOR 2306310011 161
PLUG 115630 68
173151 5
173268 5
90011779 135
9734101166 56
9926111599 95
PLUG, LOAD CHECK 9926113238 96, 97
PLUG, MAGNETIC 9880100219 135
PLUG, O'RING 981403 17
PLUG, SAE #12 9926106963 95, 96, 98
PLUG, SAE #4 7709800001 96
PLUG, SAE #6 9926109508 96
PLUG, SAE#6(56-18)SOCKET HEAD 90014288 153
PLUG, SEALING 7826000650 21
PLUG, WEATHERPROOF RELAY 147107 169
POSITIONER 9926106929 95, 96, 97
POSITIONER ASSY. 9926112901 97
PROTECTOR, CABLE 115637 7
115643 5
115652 5
PROTECTOR, HOSE 200547 183
204167 132
RACE 981385 17
RACE,BEARING 9576100842 17
9576100851 18

From - PLATE, ANCHOR

Page Al7

To - RACE,BEARING




Manitowoc Cranes

Alphabetical Index Appendix A
Description Part Page
RACE,BEARING 9576100859 18
RED LIGHT 147608 132
REEVING GROUP - 3 PART 006412 227
RELAY 144275 71
RELAY (HOSTILE ENVIRONMENT) 7750000114 169
RELAY (WITH DIODE) 146684 71
RELIEF, STRAIN 147150 33, 37
RESERVOIR ASSEMBLY - HYDRAULIC 80013348 131
RESTRICTOR 975045 113
RETAINER 109527 217, 219
846529 68
9576100848 18
9576100856 18
RETAINING RING 109528 217, 219
960899 56
960900 56
RETAINING RING, 1.50" EXT SHR 80026785 147, 149
RETAINING RING, 2.00" EXT SHR 80026786 155
RING, BACK-UP 7755345609 9
7755435609 159
9576100867 19
9576100869 19
RING, CENTERING 9053100025 189
RING, E-CLIP 90015669 189
RING, LOCKING 9372103411 143
RING, RETAINING 866094 159
866718 9
954039 56, 59
954046 59
RING, SNAP 866178 132
866205 159
866708 145
866710 7
9734101099 56
RING, TERMINAL #10 STUD HS 144794 169
RING, TERMINAL #8 STUD HS 144689 75,121
144690 75
RING, TERMINAL 3/8 STUD HS 145437 133
RING, WEAR 104058 9

From - RACE,BEARING

Page A18

To - RING, WEAR




Manitowoc Cranes

Alphabetical Index Appendix A
Description Part Page
RING, WEAR 945267 9
ROD ASSY. 90021297 153
9372103397 143
ROD, BOOM CONTROL 205228 67
ROD, CONTROL STABILIZER 203892 69
ROD, FLAG 2306210015 51
ROD, HOIST CONTROL 203858 67
ROD, OUTRIGGER CONTROL 203914 67
203921 67
6768100348 69
ROD, TELESCOPE CONTROL 205229 68
ROD, TURN CONTROL 205292 68
ROLL PIN 960881 55
ROLLER 173144 5
204702 6
ROTOR ASSEMBLY 9632103240 61
ROUND 202450 221
SCREW 981382 17
9926112904 96, 97
9926112908 97
SCREW, 9926111613 95, 96, 97
SCREW, BUTTONHEAD 9974103114 18
SCREW, MACHINE,#6-32UNC X 1/2" 7114060410 79, 105
SEAL 9722105543 137
SEAL KIT 910723 137
975034 83
SEAL KIT-SPOOL 975036 83
SEAL, OIL 981396 19
981552 19
SEAL, PISTON 945148 9
SEAL, PISTON POLYPAK 945256 9
SEAL, ROD 945190 9, 159
SEAL, SPOOL 9926113233 96, 97
SEAL,U-CUP (SPOOL) 90015410 83
SECTION SEAL KIT 975032 83
SET SCREW, SOCKET HEAD 861064 165
SETSCREW 9372103646 153

From - RING, WEAR

Page A19

To - SETSCREW




Manitowoc Cranes

Alphabetical Index Appendix A
Description Part Page
SHAFT AND BEARING ASSEMBLY 910714 137
SHAFT ASSY 80010889 159
SHAFT, COUPLING 9632102993 61
SHAFT, CYLINDER 125521 9
SHAFT, OUTPUT 9974103073 17
SHAFT, PINION OUTPUT 9734101182 55
SHEAVE 942238 193
950091 33
SHEAVE BUSHING 942240 193
SHIM 172912 5
200567 5
207741 7
207742 7
80045366 7
SIDE PLATE 942236 193
982110 18
982111 17
SIDE PLATE W/NUT 942241 193
SLEEVE 205608 101
SLEEVE, NYLON ABRASION 900038 15
Slot PMS M4x10 -4.8 1ISO 1580 7121110701 145
SNAP RING 981374 17
981386 17
SOCKET ASSEMBLY - 5/8" WEDGE 7826000640 43
SOCKETHEAD CAPSCREW 982073 18
SOLENOID/CARTRIDGE ASSY. 12V. 975013 96, 113
SPACER 162605 51
172914 5
174027 225
174324 69
200593 106
201232 5
203019 5
203915 5
203965 6
206924 33
208204 139
80037909 15
9053100106 189
9576100858 18
SPACER TUBE 109515 213

From - SHAFT AND BEARING ASSEMBLY

Page A20

To - SPACER TUBE




Manitowoc Cranes

Alphabetical Index Appendix A
Description Part Page
SPADE, TERMINAL F 144276 169, 170
SPADE-TERM-F-QC 144488 121, 187
SPOOL POSITIONER ASSY 975027 83
SPOOL SEAL KIT 973963 95
SPRING 109519 217, 219
953057 115
960964 55
SPRING, FOOT PEDAL 7834100021 165
SPRING, LATCH 90011777 189
SPRING, TENSION 953005 33
STABILIZER KIT 000556 141
STABILIZER LEG ASSY 80037101 141
STABILIZER SUB-GROUP 660814 139
STATOR PLATE 960879 55
STEP 174933 161
STOP, CABLE 115007 163
STRAINER 9880100226 135
STRAP, TIE 840000 15, 139, 170
STUD 864536 132
STUD BOLTKIT 975026 83
SUPPORT ROD 981695 17
SUPPORT, CONTROL ROD 174253 67
203861 67
SWITCH 146714 106
146916 115
SWITCH ASSEMBLY 147151 33
SWITCH ASSY 974491 121
SWITCH ASSY. 9926112910 97
SWITCH, 120 DEGREE TEMPERTURE 7872100195 171
SWITCH, HORN 147009 68, 75
SWITCH, KEY 145443 105
SWITCH, PRESSURE 7872000213 177
SWITCH, START/STOP/RUN 147419 117
SWITCH, STOP 147010 68, 75
SWITCH,COMPENSATING PRESSURE 973851 105
TENSION LOCK PIN 942229 193

From - SPADE, TERMINAL F

Page A21

To - TENSION LOCK PIN




Manitowoc Cranes

Alphabetical Index Appendix A
Description Part Page
TERMINAL 7345001752 75, 169, 170
7364001846 75
TERMINAL, 5/16 STUD HS RING 144873 169
TERMINAL, 5/16 STUD RING 143333 139, 175
TERMINAL, BLUE CABLE SEAL 7892000256 75
TERMINAL, BUTT CONNECTOR 142090 175
TERMINAL, FEMALE 7345001744 177
7345001909 75
TERMINAL, FEMALE 2.94-3.68 7892100033 21
THREE PART REEVING 816587 23
THREE PART REEVING - 300C/400B 995000773 11
TIE, CABLE (BLACK) 7850000805 68
TIE, PLASTIC 144345 105
TONGUE, INSULATED RING 7345211701 169, 177
7345241701 132,171
TOP, WITH EYE 9053100102 189
TORSION BOX 80011701 132
TRANSPORTING CRANE WITH BASKET 815373 195
TUBE 174252 170
204129 213
TUBE ASSY 125529 159
204372 79
208348 139
TUBE, SHRINK 144456 169, 170
144670 117
144996 69
TUBE, STOP 125322 159
NAT123611 9
TUBING, HEAT SHRINK 1/2" 1.D. 8594100257 75
TUBING, HEAT SHRINK 1/4" 1.D. 8594100256 75
TURRET, 500E2/600E2/H 80012048 51
U-BOLT 80027033 15
864535 139
UNLOADER CARTRIDGE 975010 96, 97
975025 83
USE 7345211701 144789 169, 171
USE 7345221701 145625 214
USE 7345241701 144678 171

From - TERMINAL

Page A22

To - USE 7345241701




Manitowoc Cranes

Alphabetical Index Appendix A
Description Part Page
USE 9333102230 144987 33
USE 9333102633 144597 225
VALVE ASSEMBLY - 1 SECTION CONTRO | 975000 79
VALVE ASSEMBLY - 7 SECTION CONTRO | 7926100981 79
VALVE ASSEMBLY - 9 SECTION CONTRO | 7926100983 79
VALVE ASSEMBLY - HOLDING 7926100852 51
VALVE ASSY, CHECK 974997 141
VALVE ASSY, HOLDING 975252 9
VALVE ASSY, INLET SECTION 975020 83
VALVE ASSY, SHUTTLE 7926100883 79
VALVE ASSY. INLET SECTION 90000452 95
VALVE ASSY. MID-INLET SECTION 9926113505 95
VALVE ASSY. RELIEF @ 2900 PSI. 9926112897 96
VALVE ASSY. WORK SECTION 975006 95
975007 95
975021 83
9926113228 95
9926113513 95
9926113514 95
VALVE BODY 982142 17
VALVE, 2.5SAE FLANGE BUTTERFLY 80026610 131
VALVE, 2800 PSI RELIEF 973095 81
VALVE, ANTI-CAVITATION 9926113235 95
VALVE, CART. RELIEF @ 3900 PSI 9926113509 96
VALVE, CHECK 9372103450 153
VALVE, HOLDING 973077 159
VALVE, RELIEF @ 2350 PSI 9926113232 95
VALVE,COUNTERBALANCE @ 600 PSI 9926112940 63
WASHER 125319 159
942237 193
9734101184 56
WASHER, 9053100038 189
9734101098 56
9734101103 56
WASHER, 7/8" I.D. 7949000237 139
WASHER, FENDER 976099 69
976100 213
WASHER, HARDENED 976081 51

From - USE 9333102230

Page A23

To - WASHER, HARDENED




Manitowoc Cranes

Alphabetical Index Appendix A
Description Part Page
WASHER, HARDENED 978502 7,51, 131
978512 7,132
WASHER, RETAINING 976112 106
WASHER, RUBBER BACK 978011 123
WASHER, TEFLON 976106 214
WASHER, THRUST 954045 59
954050 59
9632103003 61
WASHER,.69ID X 1.310D HARDENED 978013 15
WASHER,THRUST 960897 56
WEAR PAD 172681 5
173849 155
174146 5
203791 145
203910 5
203911 5
203912 5
205897 6
207043 6
WEAR PAD KIT 80021364 7
WEAR RING 104143 159
WEAR-RING 104020 159
WEDGE 9826100010 45
WEDGE SOCKET GROUP 80027525 11
WEDGE, CABLE 981373 15
WEIGHT ASSEMBLY - ANTI 2 BLOCK 80026811 29, 33
WEIGHT, ANTI TWO BLOCK 80026812 31, 39
WHEEL, SHEAVE 950039 7,25
950088 7
950090 7
WIPER, ROD 946512 9, 159
WIRE ASSY 145597 170
145598 169
145599 169
145600 169
145601 169
145607 169
146945 121
147418 117
147497 171
WIRE, 16GA BLACK 142418 177

From - WASHER, HARDENED

Page A24

To - WIRE, 16GA BLACK




Manitowoc Cranes

Alphabetical Index Appendix A
Description Part Page

WIRE, 16GA WHITE 142255 177

WIRE, RED 143736 139, 175

ZERK 942230 193

ZERK, 1/4 NF GREASE 917002 7

ZERK, 90 DEGREES GREASE 917007 7

From - WIRE, 16GA WHITE To - ZERK, 90 DEGREES GREASE

Page A25



Manitowoc Cranes

Notes

Page A26



Manitowoc Cranes

Numerical Index Appendix B
Part Description Page
000556 STABILIZER KIT 141
006412 REEVING GROUP - 3 PART 227
006641 ANTI 2 BLOCK WEIGHT ASSEMBLY 27
0660100057 FOOT THROTTLE SUB GROUP 161
100019 PAD SET 179
102015 BEARING 5,25
102082 BEARING, ROTATION 51
103102 BEARING 115
104020 WEAR-RING 159
104058 RING, WEAR 9
104102 BEARING 5,214
104143 WEAR RING 159
105024 BEARING 5
105026 BEARING, GARLOCK 132, 159
105037 BEARING 213
109514 LEVER ASSY W/TWO SPACERS 213
109515 SPACER TUBE 213
109516 BRAKE ASSEMBLY - CALIPER DISC 213
109517 HOUSING 217,219
109518 KIT, LINING ( SET OF 2) 217, 219
109519 SPRING 217, 219
109520 CAM PLATE 217, 219
109521 BALL 217, 219
109522 CAPSCREW 217,219
109523 BODY 217, 219
109524 LEVER 217, 219
109525 NUT 217,219
109526 BELLEVILLE SPRING 217, 219
109527 RETAINER 217, 219
109528 RETAINING RING 217, 219
109529 PISTON 217, 219
109530 CAPSCREW 217, 219
115007 STOP, CABLE 163
115020 ADJUSTABLE CLEVIS 213
115628 CLEVIS, ADJUSTABLE 67
115630 PLUG 68
From - 000556 To - 115630

Page B1




Manitowoc Cranes

Numerical Index Appendix B
Part Description Page
115637 PROTECTOR, CABLE 7
115643 PROTECTOR, CABLE 5
115652 PROTECTOR, CABLE 5
122438 PISTON 9
122439 MANDREL 9
123610 MANDREL 9
124809 GLAND, PACKING 9
125279 PISTON 159
125316 BARREL, CYLINDER 159
125318 GLAND, PACKING 159
125319 WASHER 159
125322 TUBE, STOP 159
125521 SHAFT, CYLINDER 9
125529 TUBE ASSY 159
142090 TERMINAL, BUTT CONNECTOR 175
142255 WIRE, 16GA WHITE 177
142418 WIRE, 16GA BLACK 177
142516 BULB, INSTRUMENT 106
143333 TERMINAL, 5/16 STUD RING 139, 175
143534 BREAKER, 20 AMP CIRCUIT 169
143736 WIRE, RED 139, 175
143788 CLAMP, CUSHIONED 33
144052 ALARM, BACKUP 175
144134 LENSES, RED 106
144274 BLOCK, RELAY 75
144275 RELAY 71
144276 SPADE, TERMINAL F 169, 170
144345 TIE, PLASTIC 105
144346 FUSE, 10 AMP 68
144456 TUBE, SHRINK 169, 170
144488 SPADE-TERM-F-QC 121, 187
144506 ALARM 121, 139
144538 HARNESS ASSY, WIRING 121
144597 USE 9333102633 225
144655 GRIP, BUS DROP 33
144670 TUBE, SHRINK 117
From - 115637 To - 144670

Page B2



Manitowoc Cranes

Numerical Index Appendix B
Part Description Page
144677 CONNECTOR, TERMINAL HS BUTT 121, 133, 139, 170
144678 USE 7345241701 171
144689 RING, TERMINAL #8 STUD HS 75,121
144690 RING, TERMINAL #8 STUD HS 75
144693 BLOCK, TERMINAL 71
144702 BUTT, CONNECTOR TERMINAL HS 75, 121, 139, 169, 170, 177
144789 USE 7345211701 169, 171
144794 RING, TERMINAL #10 STUD HS 169
144873 TERMINAL, 5/16 STUD HS RING 169
144975 BOOT 121, 187
144976 COVER 121, 187
144987 USE 9333102230 33
144992 PIN, TERMINAL 117
144996 TUBE, SHRINK 69
145437 RING, TERMINAL 3/8 STUD HS 133
145443 SWITCH, KEY 105
145597 WIRE ASSY 170
145598 WIRE ASSY 169
145599 WIRE ASSY 169
145600 WIRE ASSY 169
145601 WIRE ASSY 169
145607 WIRE ASSY 169
145625 USE 7345221701 214
145945 LOOM, SPLIT WIRE 169
146397 GROMMET, RUBBER -SPLIT- 33
146635 CLAMP, CUSHIONED 33
146684 RELAY (WITH DIODE) 71
146714 SWITCH 106
146916 SWITCH 115
146945 WIRE ASSY 121
146948 HOLDER, FUSE 68
147009 SWITCH, HORN 68, 75
147010 SWITCH, STOP 68, 75
147101 HARNESS ASSY, WIRING 121, 187
147107 PLUG, WEATHERPROOF RELAY 169
147109 KIT, FUSE HOLDER 133
From - 144677 To - 147109

Page B3




Manitowoc Cranes

Numerical Index Appendix B
Part Description Page
147147 CONNECTOR, FEMALE 33, 37
147148 CONNECTOR, MALE 33,75
147150 RELIEF, STRAIN 33, 37
147151 SWITCH ASSEMBLY 33
147407 CORD 33
147418 WIRE ASSY 117
147419 SWITCH, START/STOP/RUN 117
147497 WIRE ASSY 171
147606 GROMMET, WHITE 132
147608 RED LIGHT 132
147610 KIT, RED LIGHT 132
150102 HANGER, HOSE 132
151690 LANYARD (WITH HOOK) 213
152733 HARNESS, FULL BODY 213
152747 BOX, OWNERS MANUAL STORAGE 123
152749 MANUAL STORAGE BOX SEAL 123
152929 LANYARD 214
152930 FERRULE 214
154243 ANCHOR, CORE 165
162605 SPACER 51
166752 END, ROD 5
167881 PENDULUM 214
169746 PLATE, CLAMP 68
172681 WEAR PAD 5
172744 PLATE 47
172816 DISC 213
172912 SHIM 5
172914 SPACER 5
172915 COLLAR 5
173144 ROLLER 5
173151 PLUG 5
173268 PLUG 5
173849 WEAR PAD 155
174027 SPACER 225
174136 GUIDE, CABLE 5
174146 WEAR PAD 5
From - 147147 To - 174146

Page B4




Manitowoc Cranes

Numerical Index Appendix B
Part Description Page
174252 TUBE 170
174253 SUPPORT, CONTROL ROD 67
174324 SPACER 69
174459 PAD, WEAR 5
174460 PENDULUM 5
174933 STEP 161
177852 BAR 132
200010 LINK 5
200547 PROTECTOR, HOSE 183
200567 SHIM 5
200591 BRACKET, MOUNTING 106
200592 PLATE 106
200593 SPACER 106
201232 SPACER 5
201315 PLATE 131
202440 PLATE 221
202442 BRACKET 221
202446 PIN 221
202450 ROUND 221
203019 SPACER 5
203121 PIN 214
203735 PEDAL 165
203736 BRACKET 165
203791 WEAR PAD 145
203858 ROD, HOIST CONTROL 67
203861 SUPPORT, CONTROL ROD 67
203892 ROD, CONTROL STABILIZER 69
203900 PLATE 5
203902 BAR, LOCK 5
203903 PLATE 5
203905 PLATE, ANCHOR 5
203906 PLATE, ANCHOR 5
203907 PLATE, ANCHOR 5
203910 WEAR PAD 5
203911 WEAR PAD 5
203912 WEAR PAD 5
From - 174252 To - 203912

Page B5



Manitowoc Cranes

Numerical Index Appendix B
Part Description Page
203914 ROD, OUTRIGGER CONTROL 67
203915 SPACER 5
203917 COVER 68
203920 PLATE 6
203921 ROD, OUTRIGGER CONTROL 67
203962 GATE 213
203965 SPACER 6
203975 PLATE 33
203988 PLATE 33
204129 TUBE 213
204167 PROTECTOR, HOSE 132
204320 PLATE 163
204372 TUBE ASSY 79
204428 ANCHOR, SHEATH 165
204702 ROLLER 6
204885 CONSOLE 68
205158 HANDLE ASSY 115
205228 ROD, BOOM CONTROL 67
205229 ROD, TELESCOPE CONTROL 68
205292 ROD, TURN CONTROL 68
205397 BASKET MTG. BRKT. ASSY 213
205570 BRACKET, ANTI 2 BLOCK 25,43
205582 COVER 69
205608 SLEEVE 101
205897 WEAR PAD 6
206924 SPACER 33
207043 WEAR PAD 6
207044 PLATE 6
207741 SHIM 7
207742 SHIM 7
207976 COVER 170
208037 BASKET 213
208173 ARM, LOWER OUTRIGGER 149
208181 LATCH 147
208195 BOOM REST 179
208198 CHANNEL 179
From - 203914 To - 208198

Page B6




Manitowoc Cranes

Numerical Index Appendix B
Part Description Page

208202 PLATE 139
208204 SPACER 139
208207 PLATE 139
208345 PLATE 139
208348 TUBE ASSY 139
208509 BRACKET, HOURMETER 177
208617 2ND SECTION, 560E BOOM 6
208644 ARM, UPPER OUTRIGGER 149
208648 BRACKET, MUD FLAP MOUNTING 139
2301110000 FOOT ASSY 125
2301110005 PLATE, CRUSH 132
2305210000 FRAME, 4 HOLE 51
2306210015 ROD, FLAG 51
2306310011 PLATFORM, OPERATOR 161
2313310025 PADDLE 165
4305910000 3RD SECTION, 500E2 BOOM 6
4306210008 PLATE, CLAMP 132
4306910020 PLATE 5
4313310077 CHANNEL 165
6184100224 BRACKET, MOUNTING 170
6294102341 HYDRAULIC SCHEMATIC 5/600E2 229
6294102342 5/600E2 ELECTRICAL SCHEMATIC 229
6372100349 BARREL, CYLINDER 9
6512101083 HARNESS ASSEMBLY - E2 WIRE 71
6512101084 HARNESS ASSEMBLY - CONSOLE PANEL | 69
6576100626 KIT - OPERATOR PLATFORM 161
660814 STABILIZER SUB-GROUP 139
6768100348 ROD, OUTRIGGER CONTROL 69
6829103535 NATIONAL HYDRAULIC SETTINGS 229
7053100011 BALL ASSEMBLY - OVERHAUL 227
7101100610 SCREW, MACHINE 169
7105172450 CAP SCREW, 7/16"-20UNF X 3" 214
7110151205 CAP SCREW, 33
7110151605 CAP SCREW, 145, 159
7110162005 CAP SCREW, 6
7110180505 CAP SCREW, 6

From - 208202

To - 7110180505

Page B7




Manitowoc Cranes

Numerical Index Appendix B
Part Description Page

7110180618 CAP SCREW, 1/2" - 13UNC X 3/4" 7
7110181005 CAP SCREW, 51
7111060310 SCREW, MACHINE 106
7111060610 SCREW, MACHINE 106
7111080410 SCREW, MACHINE 69, 71
7111080810 SCREW, MACHINE 71
7111100510 SCREW, MACHINE 115
7111104810 SLOT RMS #10-24UNCX6 G1 165
7111140610 SCREW, MACHINE 69
7114060410 SCREW, MACHINE,#6-32UNC X 1/2" 79, 105
7115140450 CAP SCREW, 221
7115140550 CAP SCREW, 105, 165
7115140650 CAP SCREW, 121, 163, 170
7115140678 CAP SCREW, 68
7115140750 CAP SCREW, 175
7115140850 CAP SCREW, 67, 123, 163
7115141050 CAP SCREW, 33
7115141650 CAP SCREW, 213
7115141850 CAP SCREW, 67
7115142050 CAP SCREW, 9, 105
7115150450 CAP SCREW, 33, 47
7115150650 CAP SCREW, 139
7115150850 CAP SCREW, 214, 221
7115151250 CAP SCREW, 170
7115151450 CAP SCREW, 139
7115151650 CAP SCREW, 80, 213
7115152850 CAP SCREW, 51, 79
7115155250 CAP SCREW, 5/16"X52" HEX HEAD 67
7115160650 CAP SCREW, 155
7115160750 CAP SCREW, 6, 145
7115160850 CAP SCREW, 173
7115161050 CAP SCREW, 132, 145, 163
7115161250 CAP SCREW, 31, 39, 68
7115161424 CAP SCREW, 3/8-16UNC X 1 3/4" 7
7115161450 CAP SCREW, 170
7115164450 CAP SCREW, 179

From - 7110180618

Page B8

To - 7115164450




Manitowoc Cranes

Numerical Index Appendix B
Part Description Page

7115181050 CAP SCREW, 6
7115181250 CAP SCREW, 7,131
7115181450 CAP SCREW, 132
7115181650 CAP SCREW, 1/2"-13UNCX2"LONG 179
7115181850 CAP SCREW, 131
7115182450 CAP SCREW, 131
7115185250 CAP SCREW, 170
7115201650 CAP SCREW, 163
7115205650 CAP SCREW, 6
7115222050 CAP SCREW, 125
7115223050 BOLT, HEX 15
7115223250 CAP SCREW, 15
7118160424 CAP SCREW, 3/8"-16UNCX1/2"LONG 7
7118160650 CAP SCREW,3/8"-16UNCX3/4" LONG 147
7118160724 CAP SCREW, 3/8-16UNC X 7/8" 7
7118183250 CAP SCREW, 1/2-13UNCX4 HEX HEAD 213
7118201250 CAP SCREW, 15
7118201850 CAP SCREW, 7
7118202250 CAP SCREW, 131
7121110701 Slot PMS M4x10 -4.8 1ISO 1580 145
7195000039 BUMPER, RUBBER a7
7246100337 CORD SET, ROTATION DRIVE 18
7246100381 CABLE, 72" CONTROL 165
7300000020 CLAMP, 2 1/2" MAX HOSE 81
7300000100 CLAMP, TUBING 165
7304000115 BREATHER 17,56
7312000095 CLIP, PIN 68
7345001705 FEMALE TAP 90 DEG FULLY INS 75
7345001744 TERMINAL, FEMALE 177
7345001752 TERMINAL 75, 169, 170
7345001909 TERMINAL, FEMALE 75
7345211701 TONGUE, INSULATED RING 169, 177
7345241701 TONGUE, INSULATED RING 132,171
7364001683 CONNECTOR, 2 CONDUCTOR 75, 117
7364001846 TERMINAL 75
7372100162 CYLINDER ASSEMBLY - EXTENSION 141

From - 7115181050

Page B9

To - 7372100162




Manitowoc Cranes

Numerical Index Appendix B
Part Description Page

7373100090 KIT, ARCTIC CYLINDER SEAL 9
7373100100 KIT,SEAL ARCTIC LIFT CYLINDER 159
7376102823 DECAL - DANGER HOISTING PERSONNE 237
7376102825 DECAL - DANGER HOISTING PERSONNE 237
7376102910 DECAL - LIFT POINT PROHIBITION 237
7376202030 DECAL - MANITOWOC CRANE GROUP LO | 243
7376244050 DECAL - NATIONAL - 5" GRAY 243
7376245016 DECAL - NATIONAL - 1.6" GRAY 243
7376246024 DECAL - GROVE - 2.4" GRAY 247
7376991722 DECAL - WEAR BODY HARNESS 237
7440000400 FITTING, 90 DEGREE GREASE 159
7445020251 UNION, STRAIGHT 177
7445040404 ADAPTER, 90 DEGREE SWIVEL 131
7445040408 ADAPTER, 90 DEGREE SWIVEL 15
7445080845 ELBOW, 90 DEGREE 81
7445120450 BUSHING, REDUCER 131
7445160839 ADAPTER, REDUCING 80
7445161245 ELBOW, 90 DEGREE 79
7445161642 NUT 81
7445161672 ELBOW, 90 DEGREE MALE 81
7445202043 CONNECTOR, MALE 170
7446040239 FITTING, MALE BRANCH TEE 177
7447040401 ADAPTER, STRAIGHT 51, 79, 105
7447040403 ELBOW, 90 DEGREE 51, 79, 105
7447040405 TEE 79
7447040433 ELBOW, 90 DEGREE 79, 105
7447040434 TEE, MALE RUN 105
7447040435 TEE, BRANCH 79
7447060601 ADAPTER, STRAIGHT MALE 145
7447060608 ELBOW, 45 DEGREE MALE 147
7447060616 CAP 81
7447060633 ELBOW, 90 DEGREE MALE 139
7447061001 ADAPTER, STRAIGHT 80
7447061003 FITTING, 90 DEGREE 51, 80
7447080413 REDUCER 105
7447080801 ADAPTER, STRAIGHT 9, 159

From - 7373100090

To - 7447080801

Page B10




Manitowoc Cranes

Numerical Index Appendix B
Part Description Page

7447080803 ELBOW, 90 DEGREE MALE 131
7447080833 ELBOW, 90 DEGREE MALE 81, 105
7447080834 TEE, MALE RUN 81, 105
7447080840 ADAPTER, STRAIGHT FEMALE 81
7447081001 ADAPTER, STRAIGHT MALE 80
7447081203 ELBOW, 90 DEGREE 80
7447121201 ADAPTER, STRAIGHT MALE 15, 80
7447121203 ELBOW, 90 DEGREE 131
7447121233 ELBOW, 90 DEGREE 80
7447161201 ADAPTER, STRAIGHT 111
7447161601 ADAPTER, STRAIGHT 80
7447161603 ELBOW, 90 DEGREE MALE 131
7447161605 TEE 111
7447161633 ELBOW, 90 DEGREE 111, 133
7482000032 FUSE, 15 AMP 133
7486002973 HOURMETER 177
7506000006 GROMMET 121
7545120210 HOSE ASSY, 1/4" 1.D. X 202" 181
7550302621 HOSE ASSY, 1/2" ID X 26" LONG 81
7550603610 HOSE ASSY, 1" I.D. X 36" LONG 80
7555101520 HOSE ASSY, 1/4" 1.D. X 15" 105
7555101521 HOSE ASSY, 1/4".D. X 15" LONG 51
7555102221 HOSE ASSY, 1/4" ID X 22" LONG 80
7555103521 HOSE ASSY, 1/4".D. X 35" LONG 79
7555103720 HOSE ASSY, 1/4" ID X 37" LONG 79
7555106821 HOSE ASSY, 1/4" 1.D. X 68" 105
7555107220 HOSE ASSY, 1/4" ID X 72" LONG 79, 105
7555110521 HOSE ASSY, 1/4" 1.D. X 105" 105
7555206513 HOSE ASSY, 3/8"I.D. X 65"LONG 47
7555208921 HOSE ASSY, 3/8"ID X 89" LONG 183
7555229821 HOSE ASSY, 3/8" 1.D. X 298" 187
7555308561 HOSE ASSY, 1/2".D. X 85" LONG 167
7555311661 HOSE ASSY, 1/2"l.D. X 116"LONG 167
7555312864 HOSE ASSY, 1/2" 1.D. X 128" 80
7555512661 HOSE ASSY, 3/4" ID X 126" LONG 167
7555513761 HOSE ASSY, 3/4".D. X 137"LONG 80

From - 7447080803

Page B11

To - 7555513761




Manitowoc Cranes

Numerical Index Appendix B
Part Description Page
7555603060 1" 1.D. X 30” 111
7555612861 HOSE ASSY, 1"1.D. X 128" LONG 80
7581100057 BODY, QUICK CONNECT LIGHT 106
7601160022 LINK 147
7660060000 NUT, HEX 106
7660061100 NUT, #6-32UNC HEX 81, 106
7660080000 USE 7660081100 71
7660081100 NUT, HEX 69
7660100000 NUT, HEX 115, 165
7660100030 NUT 169
7660140000 NUT, HEX 33, 69, 106, 121, 135, 163,
165, 175
7660141600 LOCKNUT, HEX 15
7660142500 LOCKNUT, HEX 67
7660150000 NUT, HEX 139
7660150030 NUT, HEX 33, 67
7660160000 NUT, HEX 68, 163, 170
7660160030 NUT, 3/8" - 24 N.F. HEX 101, 214
7660160200 NUT, HEX JAM 6
7660160230 NUT, HEX JAM 213
7660161601 LOCKNUT, HEX 179
7660161603 LOCKNUT, HEX 31, 39
7660162500 LOCKNUT 132
7660170030 NUT, 7/16"-20UNF HEX GRADE A 214
7660180001 NUT, HEX 139, 213
7660180200 NUT, HEX 213
7660181601 LOCKNUT, HEX 179
7660200008 NUT, HEX 6, 163
7660201603 LOCKNUT 131
7660220001 NUT, HEX 15
7660240031 NUT, 7/8" N.F. HEX 79
7660300008 NUT, 1 1/4" 7 N.C. HEX 6, 132
7660301603 LOCKNUT, 1 1/4" 7 N.C. 132
7689100033 PIN 21
7690000810 PIN, COTTER 67
7690021210 PIN, 3/32" X 3/4" LONG COTTER 101, 165

From - 7555603060

Page B12

To - 7690021210




Manitowoc Cranes

Numerical Index Appendix B
Part Description Page

7690051210 PIN, COTTER 213
7690052410 PIN, COTTER 101
7690101295 PIN 165
7709800001 PLUG, SAE #4 96
7726191198 COOLER ASSEMBLY - 15" OIL 170
7750000114 RELAY (HOSTILE ENVIRONMENT) 169
7754000141 O-RING, LOW TEMPERATURE 9
7754000180 O-RING, LOW TEMPERATURE 159
7755011002 O-RING 51, 79, 105
7755012002 O-RING 51, 80, 81, 139, 145, 147
7755014002 O-RING 9, 80, 81, 105, 131, 159
7755018002 O-RING 15, 80, 131
7755021002 O-RING 80, 111, 131, 133
7755345609 RING, BACK-UP 9
7755435609 RING, BACK-UP 159
7755904002 O-RING 15, 51, 79, 96, 105
7755906002 O-RING 96, 145, 147
7755908002 O-RING 9, 81, 105, 131, 159
7755910002 O-RING 51, 80
7755912002 O-RING 15, 79, 80, 111, 131
7755916002 O-RING 80, 131
7755920002 O-RING 80, 170
7790080871 SCREW, SELF-TAPPING 133
7790100846 SCREW, SELF-TAPPING 177
7790100871 SCREW, SELF-TAPPING 169
7826000640 SOCKET ASSEMBLY - 5/8" WEDGE 43
7826000650 PLUG, SEALING 21
7834100021 SPRING, FOOT PEDAL 165
7850000208 CABLE TIE, BLACK 75
7850000805 TIE, CABLE (BLACK) 68
7872000213 SWITCH, PRESSURE 177
7872100195 SWITCH, 120 DEGREE TEMPERTURE 171
7892000256 TERMINAL, BLUE CABLE SEAL 75
7892000821 CONNECTOR 75
7892100033 TERMINAL, FEMALE 2.94-3.68 21
7910101907 F WASHER 2.00X3.0 X 0.7" 7

From - 7690051210

Page B13

To - 7910101907




Manitowoc Cranes

Numerical Index Appendix B
Part Description Page

7926100852 VALVE ASSEMBLY - HOLDING 51

7926100883 VALVE ASSY, SHUTTLE 79

7926100981 VALVE ASSEMBLY - 7 SECTION CONTR 79

7926100983 VALVE ASSEMBLY - 9 SECTION CONTR 79

7949000237 WASHER, 7/8" I.D. 139

7950060350 LOCKWASHER, #6 1.D. 81, 106

7950080141 FLATWASHER, 5/32" I.D. 71

7950100050 WASHER, LOCK #10 177

7950100161 FLATWASHER, 3/16" I.D. 169, 177

7950100350 LOCK WASHER, 3/16" I.D. 115

7950140050 WASHER, LOCK 1/4" 9, 33, 69, 106, 163, 165

7950140141 WASHER, FLAT 1/4" PLAIN NARROW 135

7950140161 WASHER, 1/4" 1.D. FLAT WIDE 67, 106, 121, 163, 175, 213

7950140350 WASHER, LOCK 1/4" 1.D. 175

7950150050 WASHER, LOCK 5/16" 1.D. 51,213

7950150161 WASHER, 5/16" FLAT PLAIN WIDE 47,79, 139, 170

7950150450 STARWASHER 139

7950160050 WASHER, LOCK 3/8" 1.D. 7, gs, 145, 147, 155, 163,
17

7950160161 WASHER, FLAT WIDE 3/8 7,31, 39, 68, 132, 145,
147, 155, 163, 170, 173

7950170050 WASHER, LOCK 7/16" 1.D. 214

7950180050 WASHER, LOCK 1/2" 1.D. 51, 132, 139, 213

7950180141 WASHER, FLAT 1/2" 170

7950180161 FLAT WASHER, 1/2" 1.D. 179

7950200050 WASHER, 5/8" I.D. LOCK 132, 163

7950200161 WASHER, 132, 163

7950220050 LOCKWASHER, 3/4" 1.D. 15

7950220141 WASHER, FLAT 3/4" 15, 51, 101, 125

7950240161 WASHER, 7/8" I.D. FLAT 225

7950340141 WASHER, 9

7951110014 WASHER, 4MM I.D. 145

7951110214 WASHER 145

7974100050 HOIST ASSEMBLY 15

80000340 DECAL-NATIONAL FINL ASSY AUDIT 231

80010889 SHAFT ASSY 159

From - 7926100852

Page B14

To - 80010889




Manitowoc Cranes

Numerical Index Appendix B
Part Description Page

80011697 PLATE (REAR LIGHT) 132
80011701 TORSION BOX 132
80012048 TURRET, 500E2/600E2/H 51
80013348 RESERVOIR ASSEMBLY - HYDRAULIC 131
80015424 BOOM GROUP - 60FT 500E2 11
80015428 1ST SECTION, 560E BOOM 6
80015853 CYLINDER ASSEMBLY - EXTENSION 5
80016692 LINK, QUICK 31, 39
80020051 ADHESIVE TAPE,3M DOUBLE-SIDED 47
80020052 MOUNT a7
80020337 DECAL - HYDRAULIC OIL 237
80020340 DECAL - RIG SUPPORTING CHAIN 237
80020345 DECAL - SAFETY HARNESS ATTACHMEN | 241, 247
80021070 DECAL - CAUTION ROTATIONAL BRAKE 247
80021085 DECAL - DANGER OVERLOAD HAZARD 247
80021092 DECAL - DANGER FALL HAZARD 247
80021094 DECAL - CAUTION BOOM ATTACHMENT 247
80021134 DECAL - DANGER BASKET MOVEMENT H | 247
80021143 DECAL - HYDRAULIC CAPACITY ALERT 237
80021167 DECAL - DANGER BASKET OVERLOAD H 247
80021172 DECAL-TURN STOP OPERATION-ES 231
80021336 CAP SCREW,1-8UNCX2.25 HEX HEAD 51
80021338 CAP SCREW, 1-8UNCX4.5 HEX HEAD 51
80021364 WEAR PAD KIT 7
80022828 DECAL INSTALLATION - 500E2 BC 233
80025349 COVER, HOIST 15
80026417 DECAL - 500E2 243
80026610 VALVE, 2.5SAE FLANGE BUTTERFLY 131
80026652 PIN 147
80026653 PIN 149
80026654 PIN 155
80026785 RETAINING RING, 1.50" EXT SHR 147, 149
80026786 RETAINING RING, 2.00" EXT SHR 155
80026811 WEIGHT ASSEMBLY - ANTI 2 BLOCK 29, 33
80026812 WEIGHT, ANTI TWO BLOCK 31, 39
80026816 CHAIN 31, 39

From - 80011697

To - 80026816

Page B15




Manitowoc Cranes

Numerical Index Appendix B
Part Description Page
80026817 CHAIN 31, 39
80027033 U-BOLT 15
80027034 PLATE 15
80027217 OUTRIGGER KIT 500E 149
80027525 WEDGE SOCKET GROUP 11
80029688 PANEL-SERIAL NO.-SPANISH 231
80033873 DECAL - HYDRAULIC CAPACITY ALERT 237
80033889 DECAL-A2B/JIB OVERLOAD-SPANISH 237
80036739 CYLINDER ASSEMBLY - 4.00 BORE 149
80037081 COVER PLATE 145
80037100 ASH STABILIZER ASSY 141
80037101 STABILIZER LEG ASSY 141
80037908 HOIST INSTALLATION - 500E2 11
80037909 SPACER 15
80038255 OUTRIGGER SUB-GROUP 147
80038506 DECAL INSTALLATION - 500E2-STAND 233
80039137 KIT, CABLE 60FT BOOM 500E2 7
80039898 PANEL-PLAT DATA-450LB-ES 231
80040524 DECAL - DANGER ELECTROCUTION HAZ | 237
80041304 DECAL-DANGER/A2B/ELECT/OPERATOR/ | 237
80041869 DECAL - OUTRIGGER MONITORING 237
80042052 DECAL - DANGER ELECTROCUTION HAZ | 247
80044335 FRAME/TURRET/BEARING SUB-ASSEMBL | 47
80045366 SHIM 7
80045367 PLATE 7
80045579 CAP SCREW,5/8-11UNCX2.25 HEX 51
805243 DISC BRAKE 195
806729 ANTI-TWO-BLOCK OVERRIDE 195
812795 DECAL LOCATIONS 195
815373 TRANSPORTING CRANE WITH BASKET 195
815989 BURST OF SPEED 107
815991 BURST OF SPEED 107
815993 KIT BEARING 107
816032 KIT,PINION 195
816587 THREE PART REEVING 23
818227 ANTI-TWO-BLOCK 27
From - 80026817 To - 818227

Page B16




Manitowoc Cranes

Numerical Index Appendix B
Part Description Page
840000 STRAP, TIE 15, 139, 170
842025 CLAMP, HOSE 170
842039 CLAMP, 1 1/2" HOSE 131
842047 CLAMP, HOSE 132
844211 NUT, JAM 6
846529 RETAINER 68
846531 NUT, SELF-LOCKING 123,171
846534 NUT, LOCK 9
846535 NUT, LOCK 159
846551 LOCKNUT 6
846553 NUT, LOCK 6
846554 LOCKNUT 139
846561 LOCKNUT 33,213
846575 NUT, 5/16"-18NC SELF-LOCKING 68, 79, 139, 170, 214
848000 PIN 213
848021 PIN, CLEVIS 101, 213
848023 PIN, CLEVIS 165
848026 PIN, CLEVIS 67
848037 PIN, T HANDLE 214
848045 PIN, CLEVIS 101
848935 PIN, ROLL 51
849500 CLIP, SPRING 225
849510 PIN, SAFETY 225
849518 CLIP, SPRING 221
849520 PIN, LYNCH 214
849521 PIN, HITCH (WITH CHAIN) 213
849522 CLIP, SPRING 6
850994 PIN 6
850995 PIN 6
851032 PIN 145
851036 PIN 132
851064 PIN 132
851324 PIN 145
851326 PIN 132
851332 PIN, T HANDLE 6
851333 PIN 6
From - 840000 To - 851333

Page B17




Manitowoc Cranes

Numerical Index Appendix B
Part Description Page
851363 PIN 6
855003 CAP SCREW, #4-40UNC-2A SOCKET 47
855069 CAPSCREW TORX 225
8594000019 FLEXGUARD, 1/4" 1.D. 133
8594100256 TUBING, HEAT SHRINK 1/4" 1.D. 75
8594100257 TUBING, HEAT SHRINK 1/2" 1.D. 75
861064 SET SCREW, SOCKET HEAD 165
864198 CAP SCREW, TORX FLAT HEAD 7
864203 CAPSCREW TORX BUTTON HEAD 123
864289 CAP SCREW, 5/8-11UNC X 1 1/2 132
864320 BOLT, SPADE 101
864321 CAPSCREW, TORX BUTTON HEAD 7
864325 BOLT, SPADE 68
864326 BOLT, SPADE 68
864327 BOLT, SPADE 68
864328 BOLT, SPADE 68
864329 BOLT, SPADE 33, 68
864330 BOLT, SPADE 68
864444 MODIFIED ROD END 213
864498 BOLT, SPADE 101
864535 U-BOLT 139
864536 STUD 132
866094 RING, RETAINING 159
866178 RING, SNAP 132
866205 RING, SNAP 159
866708 RING, SNAP 145
866710 RING, SNAP 7
866718 RING, RETAINING 9
874423 DECAL - SAFETY HARNESS ATTACHMEN 211
874947 DECAL - HAND SIGNAL 211
874947S DECAL - HAND SIGNALS 237, 247
874976 DECAL-CAUTION ROTATIONAL BRAKE 211
875115 DECAL - TILT INDICATOR 211, 247
875117 DECAL - FULL CAPACITY WORK AREA 211, 231
875117S DECAL - FULL CAPACITY WORK AREA 247
875304S DECAL - DANGER FAILURE TO MAINTA 237
From - 851363 To - 875304S

Page B18




Manitowoc Cranes

Numerical Index Appendix B
Part Description Page
875736 DECAL - DANGER OVERLOAD HAZARD 211
875888 DECAL - DANGER AN UNTRAINED OPER 211
875888S DECAL - DANGER AN UNTRAINED OPER 247
875892S DECAL - DANGER A MOVING OUTRIGGE 237
875893S DECAL - DANGER OUTRIGGER CRUSHIN | 237
875894S DECAL - DANGER FAILURE TO OBEY 237
875895S DECAL - DANGER FAILURE TO OBEY 237
875898S DECAL - DANGER FAILURE TO OBEY 237
875958 DECAL - DANGER 211
875958S DECAL - DANGER 247
876166 DECAL-NATIONAL LOGO-2.4" BLACK 211
876272 DECAL - ANTI TWO BLOCK FLAG POSI 225
876272S DECAL - ANTI TWO BLOCK FLAG POSI 247
876273 DECAL - DANGER FALLING FROM PLAT 211
876309 DECAL-HYDRAULIC CAPACITY ALERT 106
876345 DECAL - LEFT HAND BOOM ANGLE IND 241
876346 DECAL - RIGHT HAND BOOM ANGLE IN 241
876452 DECAL - DANGER HYDRAULIC CAPACIT 105
876743 DECAL - HYDRAULIC CAPACITY ALERT 106
876976 DECAL - DANGER ELECTROCUTION 211
876977 DECAL - CAUTION BOOM ATTACHMENT 211
876996 DECAL - RIG SUPPORTING CHAIN 25, 29, 33
877515 DECAL -7 1/2" A 241
877516 DECAL -7 1/2"B 241
877517 DECAL -7 1/2"C 241
877556 DECAL - PANEL PLATE DATA 450LB 211
877557 DECAL - DANGER BASKET OVERLOAD 211
877614 DECAL - 7 1/2" D 241
877665 PANEL - BASKET 450LB 211
877674 DECAL - DANGER RELEASING BRAKE 211
877674S DECAL - DANGER BASKET BRAKE HAZA 247
877794S DECAL - DANGER LOADLINE UP ARROW 241
877800S DECAL - DANGER LOADLINE DOWN ARR 241
877990 DECAL - A2B/JIB OVERLOAD 106
878110 DECAL - TURN STOP OPERATION 101
887541 BARB, FLANGE 131
From - 875736 To - 887541

Page B19




Manitowoc Cranes

Numerical Index Appendix B
Part Description Page
887646 BYPASS BLOCK 170
892092 GAUGE, PRESSURE 79
892523 GAUGE, LOAD PRESSURE 105
893000 LEVEL, BUBBLE 47
895152 FITTING, SWIVEL TEE 80
895396 BARB, FLANGE 131
895492 FITTING, 90 DEGREE ELBOW 170
897305 ADAPTER 105
897314 FITTING, TEE 80
90000452 VALVE ASSY. INLET SECTION 95
900038 SLEEVE, NYLON ABRASION 15
900042 HANDLE 67,161
90011777 SPRING, LATCH 189
90011779 PLUG 135
90013754 PIN, 2" 193
90013955 DIFFUSER 135
90013956 BREATHER, 3/4 NPT FITTING 135
90013957 CAP, FILL WITH STRAINER 135
90014134 COVER, ANTI-SPLASH (BLACK) 135
90014288 PLUG, SAE#6(56-18)SOCKET HEAD 153
90015410 SEAL,U-CUP (SPOOL) 83
90015669 RING, E-CLIP 189
90015670 PIN, GROOVE 189
90015736 KIT, SEAL 83
90016737 GAUGE, SIGHT W/ THERMOMETER 135
90016738 GAUGE, SIGHT 135
90017316 KIT, SEAL 135
90021296 BARREL ASSY. 153
90021297 ROD ASSY. 153
90021299 PISTON ASSY. 153
90021301 MAGNET, SENSOR LOCATION 153
901033S KNOB, CONTROL 67
901034S KNOB, CONTROL 67
901035S KNOB, CONTROL 67
901036S KNOB, CONTROL 67
901037S KNOB, CONTROL 67
From - 887646 To - 901037S

Page B20




Manitowoc Cranes

Numerical Index Appendix B
Part Description Page

901038S KNOB, CONTROL 67

901040 INSERT, RIBBED 67

901111 KNOB, DOOR 106
901143S KNOB, CONTROL 68

901144S KNOB, CONTROL 68

904621 HOSE, 2 1/2"1.D. X 130"LONG 131
9053100003 PIN, COTTER 189
9053100025 RING, CENTERING 189
9053100037 PIN 189
9053100038 WASHER, 189
9053100051 PLATE,NAME I.D. 189
9053100102 TOP, WITH EYE 189
9053100103 HOUSING 189
9053100104 EYE AND NUT 189
9053100105 PLATE, BAR 189
9053100106 SPACER 189
9053100107 PIN 189
9053100108 NAME PLATE 189
9053100109 HOOK 189
9053100110 KIT, LATCH 189
906921 HOSE ASSY 170
906976 HOSE ASSY,1 1/2"ID X 120" LONG 80

907088 FILTER ELEMENT 131
907096 HOUSING, FILTER 4 BOLT FLANGE 131
908579 MOTOR ASSEMBLY - ORBIT 51

9086100057 FITTING, GREASE 189
9086100134 BEARING,THRUST 189
9086100144 NUT 189
9086100305 PLATE, CAUTION 189
9086100327 DRIVE SCREW 189
9086100869 PIN, COTTER 45

9086100871 PIN 45

910714 SHAFT AND BEARING ASSEMBLY 137
910719 GEAR PUMP-CCW 137
910721 CARTRIDGE ASSY 137
910722 CARTRIDGE ASSY 137

From - 901038S To - 910722

Page B21




Manitowoc Cranes

Numerical Index Appendix B
Part Description Page
910723 SEAL KIT 137
917000 FITTING, STRAIGHT GREASE 159
917002 ZERK, 1/4 NF GREASE 7
917007 ZERK, 90 DEGREES GREASE 7
929039 CHANNEL, 1/8" TRIM-LOK PLASTIC 68, 71
9333102230 A2B SWITCH - WITH 37
9372103391 HEAD 143
9372103397 ROD ASSY. 143
9372103398 BARREL ASSY. 143
9372103399 PISTON 143
9372103400 LOCKNUT 143
9372103401 PLATE 143
9372103402 KIT, SEAL 143
9372103411 RING, LOCKING 143
9372103450 VALVE, CHECK 153
9372103642 HEAD, CYLINDER 153
9372103644 NUT, HEX 153
9372103645 KIT, SEAL 153
9372103646 SETSCREW 153
939068 LINK, QUICK 25, 33
941341 CORD, ELECTRICAL 16GA 3 CON 75
941345 CABLE, 9/16" X 325 FT (MS98) 11
941377 12GA/5 COND ELEC CABLE MS 114 75
942226 HOOK BLOCK ASSEMBLY 191
942229 TENSION LOCK PIN 193
942230 ZERK 193
942231 NUT 193
942233 NAME PLATE 193
942234 CAUTION PLATE 193
942235 DRIVE SCREW 193
942236 SIDE PLATE 193
942237 WASHER 193
942238 SHEAVE 193
942240 SHEAVE BUSHING 193
942241 SIDE PLATE W/NUT 193
942242 CENTER PIN 193
From - 910723 To - 942242

Page B22




Manitowoc Cranes

Numerical Index Appendix B
Part Description Page
942249 PIN, 1-1/2" 193
942250 KEEPER PIN 193
942251 KEEPER PIN 193
942252 LATCH PIN 193
942272 HOOK ASSEMBLY, W/1.5" OPENING 193
942273 LATCH 193
942510 CABLE ASSY 221
944026 O-RING 9
944062 O-RING 159
944102 O-RING 131
944109 O-RING, COLD WEATHER 132
944193 O-RING 56
944234 O-RING 34, 37
944266 ORING 141
945148 SEAL, PISTON 9
945190 SEAL, ROD 9, 159
945256 SEAL, PISTON POLYPAK 9
945267 RING, WEAR 9
945295 PISTON SEAL 159
945301 PISTON SEAL 159
946512 WIPER, ROD 9, 159
950039 WHEEL, SHEAVE 7,25
950088 WHEEL, SHEAVE 7
950090 WHEEL, SHEAVE 7
950091 SHEAVE 33
953005 SPRING, TENSION 33
953057 SPRING 115
954036 BOLT-PINION LOCKING 56, 59
954037 CARRIER OUTPUT 59
954038 CARRIER INPUT 59
954039 RING, RETAINING 56, 59
954040 PIN PLANET 56, 59
954041 BEARING NEEDLE 59
954042 GEAR PLANET INPUT 56, 59
954043 BEARING, NEEDLE 59
954044 GEAR, PLANET, SECONDARY 56, 59
From - 942249 To - 954044

Page B23



Manitowoc Cranes

Numerical Index Appendix B
Part Description Page
954045 WASHER, THRUST 59
954046 RING, RETAINING 59
954047 PIN, PLANET 59
954048 GEAR, SUN, OUTPUT 56, 59
954049 BOLT, PINION 56, 59
954050 WASHER, THRUST 59
954114 DISC, FRICTION 17
954275 MOTOR ADAPTER 55
954295 ADAPTER PLUG 55
954296 O'RING PLUG 55
954297 CAPSCREW 56
954327 BEARING CONE 55
954400 BOX ASSEMBLY - SWING DRIVE GEAR 51
9576100842 RACE,BEARING 17
9576100847 PIN 18
9576100848 RETAINER 18
9576100849 PLATE 18
9576100850 BEARING 18
9576100851 RACE,BEARING 18
9576100854 GEAR, PLANET 18
9576100855 PIN 18
9576100856 RETAINER 18
9576100857 BEARING 18
9576100858 SPACER 18
9576100859 RACE,BEARING 18
9576100866 O-RING 19
9576100867 RING, BACK-UP 19
9576100868 O-RING 19
9576100869 RING, BACK-UP 19
9576100871 PLATE,STATOR 17
9576100873 O-RING 19
9576101048 CUP, BEARING 55
9585100044 PIN, QUICK RELEASE 189
960325 FRICTION DISC 55
960868 PLANETARY GEARING ASSEMBLY 55
960869 BRAKE, PISTON 55
From - 954045 To - 960869

Page B24




Manitowoc Cranes

Numerical Index Appendix B
Part Description Page
960871 GEAR,SUN 55
960872 GEAR,BRAKE DRIVER 55
960873 PLATE, THRUST 55
960879 STATOR PLATE 55
960881 ROLL PIN 55
960891 CAPSCREW,HEX 56
960892 GASKET 56
960897 WASHER,THRUST 56
960899 RETAINING RING 56
960900 RETAINING RING 56
960964 SPRING 55
9632102439 KIT, SEAL 18
9632102992 BEARING, THRUST 61
9632102993 SHAFT, COUPLING 61
9632102995 PLATE, WEAR 61
9632102998 MANIFOLD 61
9632102999 COMMUTATOR 61
9632103003 WASHER, THRUST 61
9632103005 KIT, SEAL 61
9632103236 CAP SCREW, 61
9632103237 COVER, END 61
9632103240 ROTOR ASSEMBLY 61
9632103241 LINK, DRIVE 61
9632103243 BUSHING, BRONZE 61
9632103244 BEARING 61
9632103288 O-RING 61
9722105543 SEAL 137
9726100357 FAN / MOTOR ASSY. 12V. 173
9726100358 CORE, COOLER 173
9726100359 BRACKET 173
973077 VALVE, HOLDING 159
973095 VALVE, 2800 PSI RELIEF 81
9734101053 CONE, BEARING 56
9734101054 CUP, BEARING 56
9734101065 O-RING 19
9734101069 O-RING 19

From - 960871

Page B25

To - 9734101069




Manitowoc Cranes

Numerical Index Appendix B
Part Description Page
9734101094 BEARING 56
9734101096 BEARING 56
9734101098 WASHER, 56
9734101099 RING, SNAP 56
9734101100 PIN 56
9734101103 WASHER, 56
9734101166 PLUG 56
9734101182 SHAFT, PINION OUTPUT 55
9734101183 FITTING, GREASE 55
9734101184 WASHER 56
9734101185 KIT, BRAKE ASSY. 57
9734101186 KIT, SEAL 57
973636 KIT, SEAL 96, 97
973851 SWITCH,COMPENSATING PRESSURE 105
973963 SPOOL SEAL KIT 95
974491 SWITCH ASSY 121
974496 KIT, BETWEEN SECTION SEALS 95
974513 KIT, SPOOL SEALS 95
974997 VALVE ASSY, CHECK 141
975000 VALVE ASSEMBLY - 1 SECTION CONTR 79
975002 OUTLET COVER HOUSING 83
975006 VALVE ASSY. WORK SECTION 95
975007 VALVE ASSY. WORK SECTION 95
975010 UNLOADER CARTRIDGE 96, 97
975013 SOLENOID/CARTRIDGE ASSY. 12V. 96, 113
975014 COIL, 12V. 96, 113
975020 VALVE ASSY, INLET SECTION 83
975021 VALVE ASSY. WORK SECTION 83
975023 CARTRIDGE,2800PS| RELIEF VALVE 83
975024 LOAD CHECK PLUG 83
975025 UNLOADER CARTRIDGE 83
975026 STUD BOLT KIT 83
975027 SPOOL POSITIONER ASSY 83
975028 KIT, SPOOL BOOT ASSEMBLY 83
975029 NO RELIEF CAVITY PLUG ASSY 83
975032 SECTION SEAL KIT 83
From - 9734101094 To - 975032

Page B26




Manitowoc Cranes

Numerical Index Appendix B
Part Description Page
975034 SEAL KIT 83
975036 SEAL KIT-SPOOL 83
975043 OUTLET COVER 95
975045 RESTRICTOR 113
975046 PLATE, RESTRICTOR 113
975252 VALVE ASSY, HOLDING 9
975266 FITTING, 90 DEG SWIVEL 159
975267 FITTING,90 DEGREE ORB SWIVEL 159
976081 WASHER, HARDENED 51
976099 WASHER, FENDER 69
976100 WASHER, FENDER 213
976106 WASHER, TEFLON 214
976112 WASHER, RETAINING 106
978011 WASHER, RUBBER BACK 123
978013 WASHER,.691D X 1.310D HARDENED 15
978502 WASHER, HARDENED 7,51, 131
978512 WASHER, HARDENED 7,132
981373 WEDGE, CABLE 15
981374 SNAP RING 17
981376 DRUM, HOUSING 17
981379 INPUT SUN GEAR 17
981380 CAPSCREW 17
981382 SCREW 17
981385 RACE 17
981386 SNAP RING 17
981388 BUSHING 17
981391 COVER, BRAKE 17
981396 SEAL, OIL 19
981397 CARRIER, BEARING 17
981399 BEARING 17
981403 PLUG, O'RING 17
981404 CLUTCH 17
981406 INPUT GEAR SET 17
981409 BUSHING 17
981414 GEAR, INPUT 18
981552 SEAL, OIL 19
From - 975034 To - 981552

Page B27



Manitowoc Cranes

Numerical Index Appendix B
Part Description Page

981562 ELBOW 18
981563 ADAPTER, STRAIGHT 18
981564 HOSE ASSEMBLY 18
981695 SUPPORT ROD 17
981696 CAPSCREW 17
981845 BRAKE PISTON 17
981848 BRAKE DRIVER 17
981858 BRAKE SPRING 17
982032 BRAKE HOUSING 17
982058 O-RING PLUG 17,56
982064 CAPSCREW 18
982066 O-RING 19
982073 SOCKETHEAD CAPSCREW 18
982074 HI-COLLAR LOCKWASHER 18
982075 90DEG. ADAPTER 18
982103 HYD. MOTOR 17
982110 SIDE PLATE 18
982111 SIDE PLATE 17
982142 VALVE BODY 17
982144 COUNTERBALANCE VALVE 18
9826100010 WEDGE 45
987830 CABLE ASSY 7
987831 CABLE ASSY 7
9880100219 PLUG, MAGNETIC 135
9880100222 GASKET 135
9880100226 STRAINER 135
9914100042 CLIP 45
9926103434 KIT, SEAL 63
9926104886 KIT, SEAL 95, 96
9926106929 POSITIONER 95, 96, 97
9926106963 PLUG, SAE #12 95, 96, 98
9926107665 KIT, SEAL 153
9926109508 PLUG, SAE #6 96
9926109528 KIT, SEAL 96
9926109788 KIT, SEAL 63
9926110213 KIT, KNOB 63

From - 981562

Page B28

To - 9926110213




Manitowoc Cranes

Numerical Index Appendix B
Part Description Page

9926111599 PLUG 95
9926111613 SCREW, 95, 96, 97
9926112897 VALVE ASSY. RELIEF @ 2900 PSI. 96
9926112901 POSITIONER ASSY. 97
9926112904 SCREW 96, 97
9926112908 SCREW 97
9926112909 NUT 97
9926112910 SWITCH ASSY. 97
9926112913 KIT, O-RING 9
9926112916 CARTRIDGE, VALVE SHUTTLE 63
9926112917 CARTRIDGE, VALVE NEEDLE 63
9926112919 KIT, SEAL 63
9926112928 CARTRIDGE ASSY. 96, 113
9926112940 VALVE,COUNTERBALANCE @ 600 PSI 63
9926113228 VALVE ASSY. WORK SECTION 95
9926113232 VALVE, RELIEF @ 2350 PSI 95
9926113233 SEAL, SPOOL 96, 97
9926113234 BOOT, DUST 96, 97
9926113235 VALVE, ANTI-CAVITATION 95
9926113238 PLUG, LOAD CHECK 96, 97
9926113505 VALVE ASSY. MID-INLET SECTION 95
9926113509 VALVE, CART. RELIEF @ 3900 PSI 96
9926113511 KIT, TIE ROD 95
9926113513 VALVE ASSY. WORK SECTION 95
9926113514 VALVE ASSY. WORK SECTION 95
995000773 THREE PART REEVING - 300C/400B 11
995000822 BSA-1 BASKET GROUP - 500/600D 227
995001312 ATB BOOM 3-SECTION GROUP5/600D 11
9974100303 BUSHING, REDUCER 18
9974102166 CAPSCREW 18
9974103068 GEAR SET, OUTPUT 17
9974103069 PLATE 18
9974103070 GEAR, SUN OUTPUT 17
9974103073 SHAFT, OUTPUT 17
9974103075 FITTING, STRAIGHT 18
9974103076 FITTING, 90 DEG. 18

From - 9926111599

Page B29

To - 9974103076




Manitowoc Cranes

Numerical Index Appendix B
Part Description Page
9974103114 SCREW, BUTTONHEAD 18
9974103132 KIT, DRI 18
9974103133 KIT, DRI/ LLI 18
9974103134 DRIVER, INPUT 14T 17
9974103187 KIT, SEAL 19
NAT123611 TUBE, STOP 9
From - 9974103114 To - NAT123611

Page B30



Manitowoc Cranes

144794
144873
144992
145437
145443
146397
146684
146714
146916
147009
147010
147107
147147
147148
147150
147151
147419
147606
172681
173151
173268
173849
174146
174459
203791
203910
203911

PRPRRPRRPRPRRPRPRPROOORRREPRPOOODOOOORRER

PRPRPRRPRPRRPRRPRPROOORRREPRPOOODOOOORRER

NNDNNMNNMNNNNNNERPPRPOOWWRRPRPERPEPENRPOOWW®W WWWWwkrRrWRrPFRPRWRPRPPEPNPE (L

I\meb@’bﬁmbl\)bbmbml\)mmbl\)l\)l\)h)l\)ml\)m

RING, TERMINAL #10 STUD HS
TERMINAL, 5/16 STUD HS RING
PIN, TERMINAL

RING, TERMINAL 3/8 STUD HS
SWITCH, KEY

GROMMET, RUBBER -SPLIT-
RELAY (WITH DIODE)

SWITCH

SWITCH

SWITCH, HORN

SWITCH, STOP

PLUG, WEATHERPROOF RELAY
CONNECTOR, FEMALE
CONNECTOR, MALE

RELIEF, STRAIN

SWITCH ASSEMBLY

SWITCH, START/STOP/RUN
GROMMET, WHITE

WEAR PAD

PLUG

PLUG

WEAR PAD

WEAR PAD

PAD, WEAR

WEAR PAD

WEAR PAD

WEAR PAD

Recommended Spare Parts List Appendix C
Part No. Yr [2Yr [3Yr | Qty Description Page
102015 0 0 6 |BEARING 5, 25
104058 0 0 4 |RING, WEAR 9
104102 0 0 6 |BEARING 5,214
105024 0 0 4 |BEARING >
105026 0 0 8 |BEARING, GARLOCK 132, 159
105037 0 0 4 |BEARING 213
142516 1 1 4 [BULB, INSTRUMENT 106
143333 1 1 4 | TERMINAL, 5/16 STUD RING 139, 175
143534 0 0 2 |BREAKER, 20 AMP CIRCUIT 169
144275 0 0 4 |RELAY 1
144276 1 1 8 |SPADE, TERMINAL F 169, 170
144346 1 1 2 | FUSE, 10 AMP 68
144677 1 1 22 | CONNECTOR, TERMINAL HS BUTT 121, 133, 139, 170
144689 1 1 20 | RING, TERMINAL #8 STUD HS 75,121
144690 1 1 30 | RING, TERMINAL #8 STUD HS 75
144702 1 1 30 |BUTT, CONNECTOR TERMINAL HS 75,121, 139, 169, 170,

177
169
169
117
133
105
33

From - 102015

Page C1

To - 203911




Manitowoc Cranes

Recommended Spare Parts List

Appendix C

Part No.

-

2

-

3

-

Qty

Description

Page

203912

205897

207043

7195000039
7246100381
7345001744
7345001752
7345001909
7345211701
7345241701
7364001683
7364001846
7373100090
7373100100
7440000400
7445040404
7445080845
7445120450
7445160839
7445161245
7445161672
7445202043
7446040239
7447040401
7447040403
7447040405
7447040433
7447040434
7447040435
7447060601
7447060608
7447060633
7447061001
7447061003
7447080413
7447080801
7447080803
7447080833
7447080834
7447080840
7447081001
7447081203
7447121201
7447121203

[ejeolojojojojojojojojojolojojojolojolooloolojojololololoRNol i) i ol Rl Sl i I

[cjeolojojojojojojojojojojojojojolojojooloolojojololololoRNol i) i ol iRl Sl i 10

PRRPRPRPRPRPRPRRPRPRPRPRPRPRLPRPRPRPRPRPRPRPRPREPRPRPREPREPREPRPNNNOCOWWOOWWRLNNNN [«

RPARRARRPNNRARPOBERARMRARPNNRUOORNRRERRRPRPRPRENONNOONNRE AN A

WEAR PAD

WEAR PAD

WEAR PAD

BUMPER, RUBBER

CABLE, 72" CONTROL
TERMINAL, FEMALE
TERMINAL

TERMINAL, FEMALE
TONGUE, INSULATED RING
TONGUE, INSULATED RING
CONNECTOR, 2 CONDUCTOR
TERMINAL

KIT, ARCTIC CYLINDER SEAL

KIT,SEAL ARCTIC LIFT CYLINDER

FITTING, 90 DEGREE GREASE
ADAPTER, 90 DEGREE SWIVEL
ELBOW, 90 DEGREE
BUSHING, REDUCER
ADAPTER, REDUCING
ELBOW, 90 DEGREE

ELBOW, 90 DEGREE MALE
CONNECTOR, MALE

FITTING, MALE BRANCH TEE
ADAPTER, STRAIGHT

ELBOW, 90 DEGREE

TEE

ELBOW, 90 DEGREE

TEE, MALE RUN

TEE, BRANCH

ADAPTER, STRAIGHT MALE
ELBOW, 45 DEGREE MALE
ELBOW, 90 DEGREE MALE
ADAPTER, STRAIGHT
FITTING, 90 DEGREE
REDUCER

ADAPTER, STRAIGHT

ELBOW, 90 DEGREE MALE
ELBOW, 90 DEGREE MALE
TEE, MALE RUN

ADAPTER, STRAIGHT FEMALE
ADAPTER, STRAIGHT MALE
ELBOW, 90 DEGREE
ADAPTER, STRAIGHT MALE
ELBOW, 90 DEGREE

5

6

6

47

165

177

75, 169, 170
75

169, 177
132,171
75, 117
75

9

159

159

131

81

131

80

79

81

170

177

51, 79, 105
51, 79, 105
79

79, 105
105

79

145

147

139

80

51, 80
105

9, 159
131

81, 105
81, 105
81

80

80

15, 80
131

From - 203912

Page C2

To - 7447121203




Manitowoc Cranes

Recommended Spare Parts List Appendix C

Part No. 1Yr [2Yr |3Yr | Qty Description Page

7447121233 0 0 1 1 |ELBOW, 90 DEGREE 80

7447161201 0 0 1 1 |ADAPTER, STRAIGHT 111

7447161601 0 0 1 1 |ADAPTER, STRAIGHT 80

7447161603 0 0 1 1 |ELBOW, 90 DEGREE MALE 131

7447161605 0 0 1 1 |TEE 111

7447161633 0 0 1 2 |ELBOW, 90 DEGREE 111, 133

7482000032 1 1 1 1 |FUSE, 15 AMP 133

7486002973 0 0 1 1 |HOURMETER 177

7506000006 0 0 2 1 |GROMMET 121

7750000114 0 0 1 2 |RELAY (HOSTILE ENVIRONMENT) 169

7754000141 0 0 2 1 | O-RING, LOW TEMPERATURE 9

7754000180 0 0 2 1 | O-RING, LOW TEMPERATURE 159

7755011002 0 0 2 11 | O-RING 51, 79, 105

7755012002 0 0 2 7 | O-RING 51, 80, 81, 139, 145,
147

7755014002 0 0 2 10 | O-RING 9, 80, 81, 105, 131,
159

7755018002 0 0 2 4 |O-RING 15, 80, 131

7755021002 0 0 2 6 |O-RING 80, 111, 131, 133

7755904002 0 0 2 20 | O-RING 15, 51, 79, 96, 105

7755906002 0 0 2 3 |O-RING 96, 145, 147

7755908002 0 0 2 9 |O-RING 9, 81, 105, 131, 159

7755910002 0 0 2 4 | O-RING 51,80

7755912002 0 0 2 6 |O-RING 15, 79, 80, 111, 131

7755916002 0 0 2 2 | O-RING 80, 131

7755920002 0 0 2 2 | O-RING 80, 170

7826000650 1 1 3 1 |PLUG, SEALING 21

7834100021 0 0 1 4 | SPRING, FOOT PEDAL 165

7872000213 0 0 1 1 |SWITCH, PRESSURE 177

7872100195 0 0 1 2 |SWITCH, 120 DEGREE TEMPERTURE 171

7892000256 1 1 3 8 | TERMINAL, BLUE CABLE SEAL 75

892092 0 0 1 2 | GAUGE, PRESSURE 79

895152 0 0 1 2 |FITTING, SWIVEL TEE 80

895492 0 0 1 4 |FITTING, 90 DEGREE ELBOW 170

897305 0 0 1 4 | ADAPTER 105

897314 0 0 1 2 |FITTING, TEE 80

90015410 0 0 2 4 | SEAL,U-CUP (SPOOL) 83

90015736 1 1 2 2 | KIT, SEAL 83

9053100110 0 0 1 1 |KIT, LATCH 189

907088 4 4 6 2 |FILTER ELEMENT 131

917000 0 0 1 1 |FITTING, STRAIGHT GREASE 159

917002 0 0 1 6 |ZERK, 1/4 NF GREASE 7

917007 0 0 1 2 |ZERK, 90 DEGREES GREASE 7

9333102230 0 0 1 1 |A2B SWITCH - WITH 37

From - 7447121233

Page C3

To - 9333102230




Manitowoc Cranes

Recommended Spare Parts List Appendix C
Part No. Yr [2Yr [3Yr | Qty Description Page
9372103402 1 1 2 2 |KIT, SEAL 143
9372103645 1 1 2 2 |KIT, SEAL 153
944026 0 0 2 4 |O-RING 9
944102 0 0 2 4 |O-RING 131
944109 0 0 2 4 [ O-RING, COLD WEATHER 132
944193 0 0 2 2 |O-RING o6
944234 0 0 2 4 |O-RING 34, 37
944266 0 0 2 4 |ORING 141
945256 0 0 2 2 |SEAL, PISTON POLYPAK 9
950039 0 0 1 6 |WHEEL, SHEAVE 7,25
950088 0 0 1 4 |WHEEL, SHEAVE 7
950090 0 0 1 4 |WHEEL, SHEAVE 7
950091 0 0 1 2 |SHEAVE 33
953005 0 0 1 2 | SPRING, TENSION 33
953057 0 0 1 4 |SPRING 115
960892 0 0 2 2 |GASKET 56
960897 0 0 1 2 |WASHER, THRUST 56
960964 0 0 1 16 | SPRING 55
0632102439 1 1 2 1 |KIT, SEAL 18
9632103288 0 0 2 4 |O-RING 61
9722105543 0 0 2 2 |SEAL 137
9734101065 0 0 2 1 |O-RING 19
9734101183 0 0 1 2 |FITTING, GREASE 55
0734101186 1 1 2 2 |KIT, SEAL S7
073851 0 0 1 2 | SWITCH,COMPENSATING PRESSURE |105
974491 0 0 1 4 |SWITCH ASSY 121
974496 1 1 2 22 | KIT, BETWEEN SECTION SEALS 95
074513 1 1 2 4 |KIT, SPOOL SEALS 95
975266 0 0 1 4 |[FITTING, 90 DEG SWIVEL 159
975267 0 0 1 2 |FITTING,90 DEGREE ORB SWIVEL 159
976106 0 0 2 8 |WASHER, TEFLON 214
987830 0 0 1 4 |CABLE ASSY 7
987831 0 0 1 4 |CABLE ASSY 7
9880100222 0 0 2 2 |GASKET 135
9880100226 4 4 6 2 | STRAINER 135
9926103434 1 1 2 1 |KIT, SEAL 63
9926104886 1 1 2 4 |KIT, SEAL 95, 96
0926109528 1 1 2 1 |KIT, SEAL 96
0926109788 1 1 2 1 |KIT, SEAL 63
9926112910 0 0 1 2 | SWITCH ASSY. 97
9926112913 1 1 2 2 |KIT, O-RING 9
0926112919 1 1 2 2 |KIT, SEAL 63
9926113233 0 0 2 24 | SEAL, SPOOL 96, 97
9926113234 0 0 2 12 |BOOT, DUST 96, 97

From - 9372103402

Page C4

To - 9926113234




Manitowoc Cranes

Recommended Spare Parts List Appendix C
Part No. 1Yr [2Yr |3Yr | Qty Description Page
9974103075 0 0 1 2 |FITTING, STRAIGHT 18
9974103076 0 0 1 2 |FITTING, 90 DEG. 18
9974103187 1 1 2 2 |KIT, SEAL 19

From - 9974103075

Page C5

To - 9974103187




Manitowoc Cranes

Notes

Page C6



Manitowoc Cranes

Belt and Filter Maintenance List Appendix D
Part No. 1000 Hrs| 2000 Hrs| Qty Description Page
907088 2 4 2 |FILTER ELEMENT 131
9880100226 2 4 2 | STRAINER 135

From - 907088

Page D1

To - 9880100226




Manitowoc Cranes

Notes

Page D2



Manitowoc Cranes

Foot Note Index

Appendix E

Foot Note

Description

THIRD REPAIR KIT AND/OR PART OF 3RD KIT
SUB ASSY AND/OR PART OF SUB ASSY
SERVICED AS AN ASSEMBLY ONLY

FIFTH REPAIR KIT

SEE NOTE AT END OF LIST

SIXTH REPAIR KIT

4TH SUB ASSY AND/OR PART OF 4TH SUB ASSY
5TH SUB ASSY AND/OR PART OF 5TH SUB ASSY
REPAIR KIT AND/OR PART OF KIT

2ND SUB ASSY AND/OR PART OF 2ND SUB ASSY
SECOND REPAIR KIT AND/OR PART OF 2ND KIT
3RD SUB ASSY AND/OR PART OF 3RD SUB ASSY
6TH SUB ASSY AND/OR PART OF 6TH SUB ASSY
7TH SUB ASSY AND/OR PART OF 7TH SUB ASSY
SEE FURTHER BREAKDOWN THIS GROUP
FOURTH REPAIR KIT AND/OR PART OF 4TH KIT
REFER TO MCI FOR APPLICABLE NUMBER
REFER TO MCI FOR BREAKDOWN LOCATION

Page E1




